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Test Equipment List

Test Equipment Description

DUT NextNet Wireless Base Transceiver Station
Model No. BTS-2500-A

P/N 900-0150-1000

S/N 0101X175RBBX 15740363

Spectrum Analyzer Agilent E4440A

S/N: MY44022791

Calibrated: 05/30/2004

Calibration due: 05/30/2006
Attenuator/Coaxial Cable Calibrated by user

(all applicable tests except | MCE/Weinshel Attenuator 30 dB, 10 W

harmonic frequencies) Model: 37-30-34, S/N. BN 9845

Notch Filter/Attenuator/ Filter and assembly calibrated by user
Coaxial Cable (harmonic MCE/Weinshel Attenuator 20 dB, 10 W
frequency test only) Model: 23-20-34, S.N. BP4391
Computer Dell Inspiron 4000

Model: PPO1L

S/N: TW-09C748-12800-17Q8612
Ethernet Switch D-Link

Model: DSS-5+

5 port 10/100Mbps

S/N: B205335003173

Power Supply 48V Deltron

(All Tests Except Model L48-4.2-03

Frequency Stability) S/N 349791

Power Supply Agilent 6544A 0-60VDC

(Frequency Stability Test S/N: US36390304

Only) Calibrated with voltmeter listed below.
Digital Voltmeter HP 34401A

S/N: 3146A9519
Calibrated on: 6-29-2004
Cal due: 6-29-2006

Temperature Chamber Test Equity
1000 Series

Temperature Sensor Fluke 89 IV True RMS Multimeter
K-Type Thermocouple

Radiation Hazard Meter General Microwave Corporation
RAHAM Model 3

Calibrated: 10-14-2003
Calibration due: 10-14-2005

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
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Test Report

FCC ID: PHX-MMDS-BASE?2

Rule Part Number:

Standard:

Test Procedure:

RF Power Output

2.1046, 27.50(h)(1)

(1) The maximum EIRP of a main, booster or base station shall not
exceed 33 dBW +10log(X/Y) dBW, where X is the actual channel
width in MHz and Y is either 6 MHz if prior to transition or the
station is in the MBS following transition or 5.5 MHz if the station
is in the LBS and UBS following transition, except as provided in
paragraph (h)(1)(ii) of this section.

(i1) If a main or booster station sectorizes or otherwise uses one or
more transmitting antennas with a non-omnidirectional horizontal
plane radiation pattern, the maximum EIRP in dBW in a given
direction shall be determined by the following formula: EIRP = 33
dBW + 10 log(X/Y) dBW + 10 log(360/beamwidth) dBW, where
X is the actual channel width in MHz, Y is either (1) 6 MHz if prior
to transition or the station is in the MBS following transition or (ii)
5.5 MHz if the station is in the LBS and UBS following transition,
and beamwidth is the total horizontal plane beamwidth of the
individual transmitting antenna for the station or any sector
measured at the half-power points.

TIA-603-B
TIA Standard, Land Mobile FM or PM Communications
Equipment, Measurement and Performance Standards

The radiated power of the base station is calculated from the
maximum antenna gain and the conducted power available at the
antenna port. The conducted RF output power was measured with
a spectrum analyzer utilizing the power measurement function.
The RF output is applied to an attenuator that is connected to the
spectrum analyzer RF input port. An RMS detector is used to
measure the average power during the transmission. The
transmitter is enabled in test mode by the attached computer. The
RF loss of the attenuators and coax has been measured and is
included in the spectrum analyzer offset level and is noted on the
block diagram. Measurements are performed at several frequencies
across the band for each of the modulation formats available (4-,
16-, and 64-QAM) and channel bandwidths (5.5 MHz and 6.0
MHz). RF power is calibrated at the antenna port, the channel
filter that is required for emissions compliance is not used for this
test since the 5 watts is the power applied to the channel filter.

NextNet® Wireless, Inc.

9555 James Ave. South Suite 270

Bloomington, MN 55431
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Test Conditions: 2-Watt Frequencies
5.5 MHz channels: 2504.75, 2565.25, 2626.75, 2687.25 MHz
6.0 MHz channels: 2499, 2575, and 2621 MHz

5-Watt Frequencies
5.5 and 6.0 MHz channels: 2503, 2593, and 2683 MHz

Temperature = 25°C
Supply Voltage = 48.0 VDC Nominal to DUT

Power Supply —
[ DUT § Spectrum Analyzer
Computer —

[
Ethernet Switch

30.8 dB

2W and 5W Conducted RF Power Test Setup

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 5 of 171 10/11/2005
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Conducted RF Output Test Results Summary (2W)

2W Minimum Power Setting

QPSK 16 QAM 64 QAM
Freq (MHz)
(dBm) (Watts) (dBm) (Watts) (dBm) (Watts)
2504.75 0.25 0.00106 0.25 0.00106 0.25 0.00106
2565.25 -0.34 0.00092 -0.34 0.00092 -0.34 0.00092
2626.75 -0.29 0.00094 -0.29 0.00094 -0.29 0.00094
2687.25 -0.48 0.00090 -0.48 0.00090 -0.48 0.00090
2499 0.26 0.00106 0.27 0.00106 0.27 0.00106
2575 -0.41 0.00091 -0.42 0.00091 -0.42 0.00091
2621 -0.29 0.00094 -0.29 0.00094 -0.29 0.00094
2W Maximum Power Setting
Freq (MH2) QPSK 16 QAM 64 QAM
(dBm) (Watts) (dBm) (Watts) (dBm) (Watts)
2504.75 32.86 1.93 32.86 1.93 32.86 1.93
2565.25 32.12 1.63 32.11 1.63 32.11 1.63
2626.75 32.14 1.64 32.14 1.64 32.13 1.63
2687.25 32.67 1.85 32.67 1.85 32.68 1.85
2499 32.82 1.91 32.82 1.91 32.82 1.91
2575 31.97 1.57 31.97 1.57 31.98 1.58
2621 32.16 1.64 32.15 1.64 32.16 1.64

Conducted RF Output Test Results Summary (5W)

5W Maximum Power Setting

Freq/BW 4 QAM 16 QAM 64 QAM
(MH2z) (dBm) (Watts) (dBm) (Watts) (dBm) (Watts)

2503/5.5 36.44 4.41 36.44 4.41 36.43 4.40
2593/5.5 36.55 4.52 36.55 4.52 36.55 4.52
2689/5.5 36.89 4.89 36.90 4.90 36.90 4.89
2503/6.0 36.43 4.40 36.42 4.39 36.42 4.40
2593/6.0 36.54 4.51 36.54 451 36.54 4.51
2689/6.0 36.88 4.88 36.88 4.88 36.88 4.88

NextNet® Wireless, Inc.
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Bloomington, MN 55431 Page 6 of 171 10/11/2005



Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

RF Power Output (Cont’'d)

Test Conclusions:

Vertically Polarized Antenna

RF Power Output =33 dBm

Vertical Antenna Gain = 19 dBi

Transmitted Power = RF Power + Isotropic Antenna Gain
Transmitted Power =33 + 19 =52 dBim

Transmitted Power = 10*log(2W)+19dBi =22 dBiW < 33 dBiW

Horizontally Polarized Antenna

RF Power Output = 33 dBm

Horizontal Antenna Gain = 19 dBi

Transmitted Power = RF Power + Isotropic Antenna Gain
Transmitted Power =33 + 19 = 52 dBim

Transmitted Power = 10*log(2W)+19dBi = 22 dBiW < 33 dBiW

Pass: Transmitted Power Output Requirement at 2-watt setting

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 7 of 171 10/11/2005
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RF Power Output (Cont’'d)

Test Conclusions:

Vertically Polarized Antenna

RF Power Output =37 dBm

Vertical Antenna Gain = 19 dBi

Transmitted Power = RF Power + Isotropic Antenna Gain
Transmitted Power =37 + 19 = 56 dBim

Transmitted Power = 10*log(5W)+19dBi =26 dBiW < 33 dBiW

Horizontally Polarized Antenna

RF Power Output = 37 dBm

Horizontal Antenna Gain = 19 dBi

Transmitted Power = RF Power + Isotropic Antenna Gain
Transmitted Power =37 + 19 = 56 dBim

Transmitted Power = 10*log(5W)+19dBi = 26 dBiW < 33 dBiW

Pass: Transmitted Power Output Requirement at 5 watt setting

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
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2W Conducted RF Power Output Spectrum Analyzer Plots
4-QAM (Maximum)

¥ Agilent 16:14:13 Aug 11, 2065 Freq/Channel
Ch Freq  2.449 GHz Trig Free| ,Genter Fred
Channel Pawer I
Center 2.499000000 GHz Start Freq
2. 49600008 GHz
Stop Freq
2.50200088 GHz
\ CF Step
K 100000008 MHz
Autn Man
Freq Offset
B.O6aaAeEA Hz
- Signal Track
Channel Power Power Spectral Density |[fuf 0ff

32.82 dBm /5.6900 MHz -34.73 dBm/Hz

Copyright 2000-2004 Agilent Technologies 1
3 Agilent 16:23:19 Aug 11, 2065 Freq/Channel
Ch Freq 2.50475 GHz Trig Free 2%@9&?;5?@5 g

Channel Pawer I
Center 2.504750000 GHz Start Freq
200200008 GHz
Stop Freq
250750008 GHz
, CF Step
| 10.0000000 MHz
Autn Man
Freq Offset
B.O6aaAeEA Hz
#WEBH

- Signal Track
Channel Power Power Spectral Density |[fuf 0ff

32.86 dBm /5.1400 MHz -34.25 dBm/Hz

Copyright 2008-2884 Agilent Technologies
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2W RF Power Output — Conducted (Maximum)
4-QAM (Cont’d)

35 Agilent 16:24:43 Aug 11, 2865 Freq/Channel
I
Ch Freq 2.56525 GHz Trig Free 2_‘5:55"2"5%%5 e
Channel Pawer I
Center 2.565250000 GHz Start Freq
2.06250888 GHz
Stop Freq
2.56800800 GHz
CF Step
R 100080808 MHz
Auto Man
Freq Offset
B.oepaaeea Hz
Signal Track
Channel Power Power Spectral Density |[{af 0ff

32.12 dBm /5.1400 MHz -34.998 dBm/Hz

Copyright 2000-2004 Agilent Technologies

% Agilent 16:16:51 Aug 11, 2085 Freq/Channel

.
Ch Freq 2.575 GHz Trig Free 2‘;?5";;@%5 i

Channel Power I

Start Freq
257200008 GHz

Stop Freq
2.57800800 GHz

CF Step
d 10.0000808 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

Signal Track
Channel Power Power Spectral Density |[{af OFf

31.97 dBm /5.6900 MHz -35.58 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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2W RF Power Output — Conducted (Maximum)
4-QAM (Cont’d)

- Agilent 16:17:22 Aug 11, 20865 Freq/Channel
I
Ch Freq 2621 GHz Trig Free| ,Conter Frea
Channel Power I
Center 2.621000000 GHz Start Freq
261500008 GHz
Stop Freq
2.62400008 GHz
, CF Step
K 10.8000060 MHz
Auto Man
Freq Offset
B.AARGAARA Hz
Signal Track
Channel Power Power Spectral Density |[{af OFf

32.16 dBm /5.6900 MHz -35.39 dBm/Hz

Copyright 2000-2004 Agilent Technologies 5

5 Agilent 16:25:15 Aug 11, 2685 Freqg/Channel
I

Ch Freq  2.62675 GHz Trig Free| ,Conter Frea

Channel Pawer N
Center 2.626750000 GHz Start Freq
2.62400888 GHz
Stop Freq
2.62950800 GHz
3 CF Step
R 16.0000008 MHz
Auto Man
Freq Offset
B.oepaaeea Hz

# I|_|I E: H

Signal Track
Channel Power Power Spectral Density |[{af 0ff

32.14 dBm /5.1400 MHz -34.97 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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2W RF Power Output — Conducted (Maximum)
4-QAM (Cont’d)

3 Agilent 16:26:29 Pug 11, 2865 |Freqf’thanne|

Ch Freq 268725 GHz Trig Free 2.%57!12'[5%%5 e

Charinel Power | [y eeast

Center 2.687250000 GHz Start Freq

2.65450888 GHz

Stop Freq

2.69000808 GHz

3 CF Step

R 16.0000608 MHz

Auto Man

Freq Offset

B.oepaaeea Hz

#BH 568 kHz —

Signal Track

Channel Power Power Spectral Density |[{af 0ff

32.67 dBm /5.1400 MHz -34.44 dBm/Hz

Copyright 2000-2004 Agilent Technologies 7

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 12 of 171 10/11/2005



Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2W RF Power Output — Conducted (Maximum)

16-QAM

- Agilent 16:15:10 Aug 11, 20865 Freq/Channel

I
Ch Freq  2.499 Gz Trig Free| ,Center Frea

Channel Pawer N

Center 2.499000000 GHz Start Freq
2. 49600888 GHz
Stop Freq
2.50200808 GHz
\ CF Step
R 100000868 MHz
Auto Man
Freq Offset
B.oepaaeea Hz
Signal Track
Channel Power Power Spectral Density |[{af 0ff

32.82 dBm /5.6900 MHz -34.73 dBm/Hz

Copyright 2000-2004 Agilent Technologies 1

5 Agilent 16:23:34 Aug 11, 2685 Freqg/Channel
I

Ch Freq  2.50475 GHz Trig Free| ,-enier Frea

Channel Pawer N
Center 2.504750000 GHz Start Freq
2.00200888 GHz
Stop Freq
2.58750808 GHz
Y CF Step
Rl 100000868 MHz
Auto Man
Freq Offset
B.oepaaeea Hz

# I|_|I E: H

Signal Track
Channel Power Power Spectral Density |[{af 0ff

32.86 dBm /5.1400 MHz -34.25 dBm/Hz

Copyright 2000-2004 Agilent Technologies 12
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2W RF Power Output — Conducted (Maximum)
16-QAM (Cont’d)

3% Agilent 16:24:29 Pug 11, 2865 Freq/Channel
I
Ch Freq 2.56525 GHz Trig Free 2_‘5:55"2"5%%5 e
Channel Pawer I
Center 2.565250000 GHz Start Freq
2.06250888 GHz
Stop Freq
2.56800800 GHz
3 CF Step
B 16.0000008 MHz
Auto Man
Freq Offset
B.oepaaeea Hz
Signal Track
Channel Power Power Spectral Density |[{af 0ff

32.11 dBm /5.1400 MHz -35.00 dBm/Hz

Copyright 2000-2004 Agilent Technologies 13

% Agilent 16:16:34 Aug 11, 2085 Freq/Channel

.
Ch Freq 2.575 GHz Trig Free 2‘;?5";;@%5 i

Channel Power I

Start Freq
257200008 GHz

Stop Freq
2.57800800 GHz

\ CF Step
K 10.0000000 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

Signal Track
Channel Power Power Spectral Density |[{af OFf

31.97 dBm /5.6900 MHz -35.58 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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2W RF Power Output — Conducted (Maximum)
16-QAM (Cont’d)

- Agilent 16:17:42 Aug 11, 2865 Freq/Channel
I
Ch Freq 2621 GHz Trig Free| ,Conter Frea
Channel Pawer N
Center 2.621000000 GHz Start Freq
2.61800868 GHz
Stop Freq
262400800 GHz
\ CF Step
& 10.0000000 MHz
Auto Man
Freq Offset
B.oepaaeea Hz
Signal Track
Channel Power Power Spectral Density |[{af 0ff

32.15 dBm /5.6900 MHz -35.48 dBm/Hz

Copyright 2000-2004 Agilent Technologies 15

5 Agilent 16:25:28 Aug 11, 2685 Freqg/Channel
I

Ch Freq 262675 GHz Trig Free 2.%55!1;5%%5 e

Channel Pawer I
Center 2.626750000 GHz Start Freq
2.62400888 GHz
Stop Freq
2.62950800 GHz
3 CF Step
R 10.0000008 MHz
Auto Man
Freq Offset
B.oepaaeea Hz

#WEH

Signal Track
Channel Power Power Spectral Density |[{af 0ff

32.14 dBm /5.1400 MHz -34.97 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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2W RF Power Output — Conducted (Maximum)
16-QAM (Cont’d)

3% Agilent 16:26:17 Pug 11, 2865 |Freqf’thanne|

Center Freq

Ch Freq 2.68725 GHz Trig Free| - cosscnng ohs

Channel Power

Center 2.687250000 GHz Start Freq

2.65450008 GHz

Stop Freq
2.69000808 GHz

- CF Step
| 10.0000008 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

+WBH 560 kHz
Signal Track
Channel Power Power Spectral Density |[{af 0ff

32.67 dBm /5.1400 MHz -34.44 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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2W RF Power Output — Conducted (Maximum)

64-QAM

- Agilent 16:15:28 Aug 11, 20865 Freq/Channel

I
Ch Freq  2.499 Gz Trig Free| ,Center Frea

Channel Pawer N

Center 2.499000000 GHz Start Freq
2. 49600888 GHz
Stop Freq
2.50200808 GHz
\ CF Step
R 100000000 MHz
Auto Man
Freq Offset
B.oepaaeea Hz
Signal Track
Channel Power Power Spectral Density |[{af 0ff

32.82 dBm /5.6900 MHz -34.73 dBm/Hz

Copyright 2000-2004 Agilent Technologies

5 Agilent 16:23:58 Aug 11, 2685 Freqg/Channel
I

Ch Freq 2.50475 GHz Trig Free Z_ng?t%%g e

Channel Pawer I
Center 2.504750000 GHz Start Freq
2.00200888 GHz
Stop Freq
2.58750808 GHz
CF Step
R 10.0000008 MHz
Auto Man
Freq Offset
B.oepaaeea Hz

#WEH

Signal Track
Channel Power Power Spectral Density |[{af 0ff

32.86 dBm /5.1400 MHz -34.25 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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2W RF Power Output — Conducted (Maximum)
64-QAM (Cont’d)

3% Agilent 16:24:15 Pug 11, 2865 Freq/Channel
I
Ch Freq 2.56525 GHz Trig Free 2_‘5:55"2"5%%5 e
Channel Pawer I
Center 2.565250000 GHz Start Freq
2.06250888 GHz
Stop Freq
2.56800800 GHz
) CF Step
R 10.0080008 MHz
Auto Man
Freq Offset
B.oepaaeea Hz
Signal Track
Channel Power Power Spectral Density |[{af 0ff

32.11 dBm /5.1400 MHz -35.00 dBm/Hz

Copyright 2000-2004 Agilent Technologies pc

% Agilent 16:16:23 Aug 11, 2085 Freq/Channel

.
Ch Freq 2.575 GHz Trig Free 2‘;?5";;@%5 i

Channel Power I

Start Freq
257200008 GHz

Stop Freq
2.57800800 GHz

\ CF Step
| 100000000 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

Signal Track
Channel Power Power Spectral Density |[{af OFf

31.98 dBm /5.6900 MHz -35.58 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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2W RF Power Output — Conducted (Maximum)
64-QAM (Cont’d)

- Agilent 16:17:58 Aug 11, 2865 Freq/Channel
I
Ch Freq 2621 GHz Trig Free| ,Conter Frea
Channel Power I
Center 2.621000000 GHz Start Freq
261500008 GHz
Stop Freq
2.62400008 GHz
\ CF Step
k| 100000000 MHz
Auto Man
Freq Offset
B.AARGAARA Hz
Signal Track
Channel Power Power Spectral Density |[{af OFf

32.16 dBm /5.6900 MHz -35.39 dBm/Hz

Copyright 2000-2004 Agilent Technologies .

5 Agilent 16:25:42 Aug 11, 2685 Freqg/Channel
I

Ch Freq 262675 GHz Trig Free 2.%55!1;5%%5 e

Channel Pawer I
Center 2.626750000 GHz Start Freq
2.62400888 GHz
Stop Freq
2.62950800 GHz
\ CF Step
R 16.0000008 MHz
Auto Man
Freq Offset
B.oepaaeea Hz

#WEH

Signal Track
Channel Power Power Spectral Density |[{af 0ff

32.13 dBm /5.1400 MHz -34.98 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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2W RF Power Output — Conducted (Maximum)
64-QAM (Cont’d)

3% Agilent 16:26:64 Pug 11, 2865 |Freqf’thanne|

Center Freq

Ch Freq 2.68725 GHz Trig Free| - cosscnng ohs

Channel Power

Center 2.687250000 GHz Start Freq

2.65450008 GHz

Stop Freq
2.69000808 GHz

3 CF Step
R 16.0000008 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

+WBH 560 kHz
Signal Track
Channel Power Power Spectral Density |[{af 0ff

32.68 dBm /5.1400 MHz -34.43 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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2W RF Power Output — Conducted (Minimum)
4-QAM

% Agilent 16:38:14 Aug 11, 2885 Freq/Channel

. Center Freq
Ch Freq 2.499 GHz Trig Free | 5 19900000 GH-

Channel Power

Start Freq
2.49600800 GHz

Stop Freq
2.502000608 GHz

CF Step
10.6666008 MHz
Autn Man

Freq Offset
000088608 Hz

Signal Track
Channel Power Power Spectral Density |[fof 0ff

0.26 dBm /5.6900 MHz -67.28 dBm/Hz

Copyright 2000-2004 Agilent Technologies H
% Agilent 16:29:37 Aug 11, 2885 Freq/Channel
Ch Freq 250475 GHz Trig Fres| , enter Fred

Channs! Pawer I

Center 2.504750000 GHz Start Freq
2.50200088 GHz
Stop Freq
2507500608 GHz
CF Step
106660008 MHz
Autn Man
Freq Offset
B.BARGAAAE Hz
- Signal Track
Channel Power Power Spectral Density |[foff 0ff

0.25 dBm /5.1400 MHz -66.86 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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2W RF Power Output — Conducted (Minimum)
4-QAM (Cont’d)

5 Agilent 16:31:48 Aug 11, 2885 Freq/Channel
Ch Freq  2.56525 GHz Trig Fres| , enter Fred
Channs! Pawer I
Center 2.565250000 GHz Start Freq
2.56250088 GHz
Stop Freq
256800060 GHz
CF Step
1600600868 MHz
Autn Man
Freq Offset

3.00000808 Hz

Signal Track
Channel Power Power Spectral Density |[fof 0ff

-0.34 dBm /5.1400 MHz -67.45 dBm/Hz

Copyright 2000-2004 Agilent Technologies 33
5 Agilent 16:46:68 Aug 11, 2885 Freq/Channel
Ch Freq 2,575 Ghz Trig Fres| ,conter Fred

Channel Pawer I

Center 2.575000000 GHz Start Freq
2572600008 GHz
Stop Freq
257800008 GHz
CF Step
16.0066000 MHz
Autn Man
Freq Offset

3.00000808 Hz

Signal Track
Channel Power Power Spectral Density |[foff 0ff

-0.41 dBm /5.6900 MHz -67.96 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2W RF Power Output — Conducted (Minimum)
4-QAM (Cont’d)

5 Agilent 16:46:42 Aug 11, 2885 Freq/Channel
Ch Freq  2.621 GHz Trig Fres| ,onter Fred
Channs! Pawer I
Center 2.621000000 GHz Start Freq
2.61500088 GHz
Stop Freq
2624000608 GHz
CF Step
10.0000600 MHz
Autn Man
Freq Offset

3.00000808 Hz

Signal Track
Channel Power Power Spectral Density |[fof 0ff

-0.29 dBm /5.6900 MHz -67.84 dBm/Hz

Copyright 2000-2004 Agilent Technologies 3B
% Agilent 16:32:53 Aug 11, 2885 Freq/Channel
Ch Freq  2.62675 Giz Trig Fres| ,onter Fred

Channel Pawer I

Center 2.626750000 GHz Start Freq
2624008088 GHz
Stop Freq
2.62950080 GHz
CF Step
16.0066000 MHz
Autn Man
Freq Offset

3.00000808 Hz

Signal Track
Channel Power Power Spectral Density |[foff 0ff

-0.29 dBm /5.1400 MHz -67.40 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2W RF Power Output — Conducted (Minimum)
4-QAM (Cont’'d)

3% Agilent 16:35:42 Pug 11, 2865 |Freqf’thanne|

Center Freq

Ch Freq 2.68725 GHz Trig Free| - cosscnng ohs

Channel Fower _-
Center 2.687250000 GHz Start Freg

2.65450008 GHz

Stop Freq
2.69000808 GHz

CF Step
100000088 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

+WBH 560 kHz
Signal Track
Channel Power Power Spectral Density |[{af 0ff

-0.48 dBm /5.1400 MHz -67.58 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2W RF Power Output — Conducted (Minimum)
16-QAM

3% Agilent 16:38:29 Pug 11, 2865 Freq/Channel
e ——

Center Freq

Ch Freq 2.499 GHz Trig Free| 5 19900000 Gz

Channel Power I

Start Freq
2. 49600008 GHz

Stop Freq
2.50200808 GHz

CF Step
100000088 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

Signal Track
Channel Power Power Spectral Density |[{af OFf

0.27 dBm /5.6900 MHz -67.28 dBm/Hz

Copyright 2000-2004 Agilent Technologies 41

5 Agilent 16:29:51 Aug 11, 2685 Freqg/Channel
I

Ch Freq 2.50475 GHz Trig Free Z_ng?t%%g e

Channel Pawer I
Center 2.504750000 GHz Start Freq
2.00200888 GHz
Stop Freq
2.58750808 GHz
CF Step
100000808 MHz
Auto Man
Freq Offset
B.oepaaeea Hz

#WEH

Signal Track
Channel Power Power Spectral Density |[{af 0ff

0.25 dBm /5.1400 MHz -66.86 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2W RF Power Output — Conducted (Minimum)
16-QAM (Cont’'d)

35 Agilent 16:31:37 Pug 11, 2865 Freq/Channel

I
Ch Freq 2.56525 GHz Trig Free 2‘5:55"2"5%%5 e

Channel Pawer I
Center 2.565250000 GHz Start Freq
2.06250888 GHz
Stop Freq
2.56800800 GHz
CF Step
100000808 MHz
Auto Man
Freq Offset
B.oepaaeea Hz
#WEH

Signal Track
Channel Power Power Spectral Density |[{af 0ff

-0.34 dBm /5.1400 MHz -67.45 dBm/Hz

Copyright 2000-2004 Agilent Technologies

5 Agilent 16:39:45 Aug 11, 2685 Freqg/Channel
I

Ch Freq 2575 GHz Trig Free| ,-onter Frea
Channel Power I
Center 2.575000000 GHz Start Freq
2.57200888 GHz
Stop Freq
257500008 GHz
CF Step
100000808 MHz
Auto Man
Freq Offset
B.oepaaeea Hz
Signal Track
Channel Power Power Spectral Density |[{af OFf

-0.42 dBm /5.6900 MHz -67.97 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2W RF Power Output — Conducted (Minimum)
4-QAM (Cont’'d)

- Agilent 16:46:59 Aug 11, 2065 Freq/Channel
I
Ch Freq 2621 GHz Trig Free| ,Conter Frea
Channel Pawer N
Center 2.621000000 GHz Start Freq
2.61800868 GHz
Stop Freq
262400800 GHz
CF Step
100000808 MHz
Auto Man
Freq Offset
B.oepaaeea Hz
Signal Track
Channel Power Power Spectral Density |[{af 0ff

-0.29 dBm /5.6900 MHz -67.84 dBm/Hz

Copyright 2000-2004 Agilent Technologies 45

5 Agilent 16:33:17 Aug 11, 2685 Freqg/Channel
I

Ch Freq 262675 GHz Trig Free 2.%55!1;5%%5 e

Channel Pawer I
Center 2.626750000 GHz Start Freq
2.62400888 GHz
Stop Freq
2.62950800 GHz
CF Step
100000808 MHz
Auto Man
Freq Offset
B.oepaaeea Hz

#WEH

Signal Track
Channel Power Power Spectral Density |[{af 0ff

-0.29 dBm /5.1400 MHz -67.40 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2W RF Power Output — Conducted (Minimum)
16-QAM (Cont’'d)

3% Agilent 16:35:23 Pug 11, 2865 |Freqf’thanne|

Center Freq

Ch Freq 2.68725 GHz Trig Free| - cosscnng ohs

Channel Fower _-
Center 2.687250000 GHz Start Freg

2.65450008 GHz

Stop Freq
2.69000808 GHz

CF Step
100000088 MHz
Auto Man

| Freq Offset
B.AARGAARA Hz

Signal Track
Channel Power Power Spectral Density |[{af OFf

-0.48 dBm /5.1400 MHz -67.58 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2W RF Power Output — Conducted (Minimum)
64-QAM

3% Agilent 16:38:48 Pug 11, 2865 Freq/Channel
e ——

Center Freq

Ch Freq 2.499 GHz Trig Free| 5 19900000 Gz

Channel Power I

Start Freq
2. 49600008 GHz

Stop Freq
2.50200808 GHz

CF Step
100000088 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

Signal Track
Channel Power Power Spectral Density |[{af OFf

0.27 dBm /5.6900 MHz -67.28 dBm/Hz

Copyright 2000-2004 Agilent Technologies 51

5 Agilent 16:308:83 Aug 11, 2685 Freqg/Channel
I

Ch Freq 2.50475 GHz Trig Free Z_ng?t%%g e

Channel Pawer I
Center 2.504750000 GHz Start Freq
2.00200888 GHz
Stop Freq
2.58750808 GHz
CF Step
100000808 MHz
Auto Man
Freq Offset
B.oepaaeea Hz

#WEH

Signal Track
Channel Power Power Spectral Density |[{af 0ff

0.25 dBm /5.1400 MHz -66.86 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2W RF Power Output — Conducted (Minimum)
64-QAM (Cont’d)

35 Agilent 16:31:25 Fug 11, 2865 Freq/Channel
I
Ch Freq 2.56525 GHz Trig Free 2_‘5:55"2"5%%5 e
Channel Pawer I
Center 2.565250000 GHz Start Freq
2.06250888 GHz
Stop Freq
2.56800800 GHz
CF Step
100000808 MHz
Auto Man
Freq Offset
B.oepaaeea Hz
Signal Track
Channel Power Power Spectral Density |[{af 0ff

-0.34 dBm /5.1400 MHz -67.45 dBm/Hz

Copyright 2000-2004 Agilent Technologies 53

5 Agilent 16:39:29 Aug 11, 2685 Freqg/Channel
I

Ch Freq 2575 GHz Trig Free| ,-onter Frea
Channel Power I
Center 2.575000000 GHz Start Freq
2.57200888 GHz
Stop Freq
257500008 GHz
CF Step
100000808 MHz
Auto Man
Freq Offset
B.oepaaeea Hz
Signal Track
Channel Power Power Spectral Density |[{af OFf

-0.42 dBm /5.6900 MHz -67.97 dBm/Hz

Copyright 2000-2004 Agilent Technologies 54
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2W RF Power Output — Conducted (Minimum)
64-QAM (Cont’d)

- Agilent 16:41:11 Aug 11, 2865 Freq/Channel
I
Ch Freq 2621 GHz Trig Free| ,Conter Frea
Channel Pawer N
Center 2.621000000 GHz Start Freq
2.61800868 GHz
Stop Freq
262400800 GHz
CF Step
100000808 MHz
Auto Man
Freq Offset
B.oepaaeea Hz
Signal Track
Channel Power Power Spectral Density |[{af 0ff

-0.29 dBm /5.6900 MHz -67.84 dBm/Hz

Copyright 2000-2004 Agilent Technologies 13

5 Agilent 16:33:29 Aug 11, 2685 Freqg/Channel
I

Ch Freq 262675 GHz Trig Free 2.%55!1;5%%5 e

Channel Pawer I
Center 2.626750000 GHz Start Freq
2.62400888 GHz
Stop Freq
2.62950800 GHz
CF Step
100000808 MHz
Auto Man
Freq Offset
B.oepaaeea Hz

#WEH

Signal Track
Channel Power Power Spectral Density |[{af 0ff

-0.29 dBm /5.1400 MHz -67.338 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2W RF Power Output — Conducted (Minimum)
64-QAM (Cont’d)

3% Agilent 16:35:18 Pug 11, 2865 |Freqf’thanne|

Ch Freq 268725 GHz Trig Free 2.%57!12'[5%%5 e

Charinel Power | [y eeast

Center 2.687250000 GHz Start Freq

2.65450888 GHz

Stop Freq

2.69000808 GHz

CF Step

100000808 MHz

Auto Man

| Freq Offset

B.oepaaeea Hz

#BH 568 kHz —

Signal Track

Channel Power Power Spectral Density |[{af 0ff

-0.48 dBm /5.1480 MHz -67.59 dBm/Hz

Copyright 2000-2004 Agilent Technologies 57
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

5W Conducted RF Power Output Spectrum Analyzer Plots
4-QAM (Maximum)
5 Agilent 83:17:39 Aug 12, 2065 Freq/Channel
|

Center Freq

Ch Freq 2.503 GHz Trig Free| 5 coza0000 Gz

Channel Power I

Start Freq
250000088 GHz

Stop Freq
2.50600800 GHz

\ CF Step
B 10.0000000 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.43 dBm /5.6900 MHz -31.13 dBm/Hz

Copyright 2000-2004 Agilent Technologies 1
3 Agilent 89:19:28 Pug 12, 2865 Freq/Channel
A
Ch Freq 2.503 GHz Trig Free| ,center Frea
Chaninel Porer I
Start Freq
2.50025088 GHz
Stop Freq
250575008 GHz
3 CF Step
e 100000000 MHz
Auto Man
Freq Offset
B.AARGAARA Hz
#UBH
Signal Track
Channel Power Power Spectral Density ([l 0ff

36.44 dBm /5.1400 MHz -30.67 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

5W RF Power Output — Conducted (Maximum)
4-QAM (Cont’d)

35 Agilent 89:22:58 Pug 12, 2865 Freq/Channel

A
Ch Freq 2.593 GHz Trig Free| ,center Frea

Chaninel Porer I
Center 2.593000000 GHz Start Freq
2.590006088 GHz
Stop Freq
2.59600000 GHz
\ CF Step
R 10.0000006 MHz
Auto Man
Freq Offset
B.AARGAARA Hz
#UBH

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.54 dBm /5.6300 MHz -31.81 dBm/Hz

Copyright 2000-2004 Agilent Technologies 3

¥ Agilent 89:21:37 Aug 12, 2085 Freq/Channel

.
Ch Freq 2.593 GHz Trig Free zggggg‘*@gg i

Channel Power I

Start Freq
2.590256088 GHz

Stop Freq
2.595756808 GHz

CF Step
K| 10.0000000 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

#BH

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.55 dBm /5.1400 MHz -38.56 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

5W RF Power Output — Conducted (Maximum)
4-QAM (Cont’d)

3% Agilent 89:25:34 Pug 12, 2865 Freq/Channel

A
Ch Freq 2.689 GHz Trig Free| ,Center Frea

Chaninel Porer I
Center 2.689000000 GHz Start Freq
2.65000008 GHz
Stop Freq
2.69200000 GHz
\ CF Step
g 10.0000000 MHz
Auto Man
Freq Offset
B.AARGAARA Hz
#UBH

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.88 dBm /5.6300 MHz -30.67 dBm/Hz

Copyright 2000-2004 Agilent Technologies 5

5 Agilent B9:27:87 Aug 12, 2685 Freqg/Channel
I

Ch Freq 2.689 GHz Trig Free| ,Center Frea

Chaninel Porer I
Center 2.689000000 GHz Start Freq
2.68625008 GHz
Stop Freq
2.69175600 GHz
CF Step
R 10.0000006 MHz
Auto Man
Freq Offset
B.AARGAARA Hz

#UBH

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.89 dBm /5.1400 MHz -30.22 dBm/Hz

Copyright 2000-2004 Agilent Technologies 6
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

5W RF Power Output — Conducted (Maximum)
16-QAM

5 Agllent 09:17:59 Aug 12, 2005 Freq/Channel

Center Freq
2.50300608 GHz

Ch Freq 2503 GHz Trig Free
Channel Power

Start Freq
2.50000600 GHz

Stop Freq
250600060 GHz

\ CF Step
B 10.0080000 MHz
Autn Man

Freq Offset
B.E006EA06 Hz

Signal Track
Channel Power Power Spectral Density |[fol 0ff

36.42 dBm /5.6900 MHz -31.13 dBm/Hz

Copyright 2000-2004 Agilent Technologies

s Agllent 99:19:48 Aug 12, 2005 Freq/Channel

Center Freq

Ch Freq 2.583 GH=z Trig Free 2 CA3ARRRE GH=

Channel Power

Start Freq
2.50025600 GHz

Stop Freq
2.50575080 GHz

- CF Step
R 10.0000008 MHz
Autn Man

Freq Offset
000000000 Hz

Signal Track
Channel Power Power Spectral Density |[fol 0ff

36.44 dBm /5.1400 MHz -30.67 dBm/Hz

Copyright 2008-2884 Agilent Technologies .
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

5W RF Power Output — Conducted (Maximum)
16-QAM (Cont’d)

3 Agilent 89:23:17 Pug 12, 2865 Freq/Channel

A
Ch Freq 2.593 GHz Trig Free| ,center Frea

Chaninel Porer I
Center 2.593000000 GHz Start Freq
2.590006088 GHz
Stop Freq
2.59600000 GHz
- CF Step
g 10.0000000 MHz
Auto Man
Freq Offset
B.AARGAARA Hz
# I|_|I E: H

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.54 dBm /5.6300 MHz -31.81 dBm/Hz

Copyright 2000-2004 Agilent Technologies ]

% Agilent 89:21:17 Aug 12, 2085 Freq/Channel

.
Ch Freq 2.593 GHz Trig Free zggggg‘*@gg i

Channel Power I

Start Freq
2.590256088 GHz

Stop Freq
2.595756808 GHz

3 CF Step
B 10.0000608 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

#BH

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.55 dBm /5.1400 MHz -38.56 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

5W RF Power Output — Conducted (Maximum)
16-QAM (Cont’d)

3% Agilent 83:25:49 Pug 12, 2865 Freq/Channel

A
Ch Freq 2.689 GHz Trig Free| ,Center Frea

Chaninel Porer I
Center 2.689000000 GHz Start Freq
2.65000008 GHz
Stop Freq
2.69200000 GHz
. CF Step
g 10.0000008 MHz
Auto Man
Freq Offset
B.AARGAARA Hz
# I|_|I E: H

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.88 dBm /5.6300 MHz -30.67 dBm/Hz

Copyright 2000-2004 Agilent Technologies 11

5 Agilent 89:27:18 Aug 12, 2685 Freqg/Channel
I

Ch Freq 2.689 GHz Trig Free| ,Center Frea

Chaninel Porer I
Center 2.689000000 GHz Start Freq
2.68625008 GHz
Stop Freq
2.69175600 GHz
CF Step
B 108000000 MHz
Auto Man
Freq Offset
B.AARGAARA Hz

#UBH

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.90 dBm /5.1400 MHz -30.21 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

5W RF Power Output — Conducted (Maximum)
64-QAM

3 Agilent 83:18:18 Pug 12, 2865 Freq/Channel
I ——

Center Freq

Ch Freq 2.503 GHz Trig Free| 5 coza0000 Gz

Channel Power I

Start Freq
250000088 GHz

Stop Freq
2.50600800 GHz

CF Step
R 10.8080008 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

#UBH

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.42 dBm /5.6900 MHz -31.13 dBm/Hz

Copyright 2000-2004 Agilent Technologies

¥ Agilent 89:20:66 Aug 12, 2085 Freq/Channel

.
Ch Freq 2.503 GHz Trig Free zgg;‘g;@gg i

Channel Power

Start Freq
2.50025088 GHz

Stop Freq
2.585756808 GHz

: CF Step
W 10.a0a000a MHz
Auto Man

Freq Offset
B.AARGAARA Hz

#BH

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.43 dBm /5.1400 MHz -30.68 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

5W RF Power Output — Conducted (Maximum)
64-QAM (Cont’d)

35 Agilent 89:23:33 Pug 12, 2865 Freq/Channel

A
Ch Freq 2.593 GHz Trig Free| ,center Frea

Chaninel Porer I
Center 2.593000000 GHz Start Freq
2.590006088 GHz
Stop Freq
2.59600000 GHz
- CF Step
g 10.0000000 MHz
Auto Man
Freq Offset
B.AARGAARA Hz
#UBH

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.54 dBm /5.6300 MHz -31.81 dBm/Hz

Copyright 2000-2004 Agilent Technologies 15

% Agilent 89:20:55 Aug 12, 2085 Freq/Channel

.
Ch Freq 2.593 GHz Trig Free zggggg‘*@gg i

Channel Power I

Start Freq
2.590256088 GHz

Stop Freq
2.595756808 GHz

3 CF Step
g 10.0000008 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

#BH

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.55 dBm /5.1400 MHz -38.56 dBm/Hz

Copyright 2000-2004 Agilent Technologies 0
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

5W RF Power Output — Conducted (Maximum)
64-QAM (Cont’d)

35 Agilent 89:26:64 Pug 12, 2865 Freq/Channel

A
Ch Freq 2.689 GHz Trig Free| ,Center Frea

Chaninel Porer I
Center 2.689000000 GHz Start Freq
2.65000008 GHz
Stop Freq
2.69200000 GHz
- CF Step
B 10.0000008 MHz
Auto Man
Freq Offset
B.AARGAARA Hz
# I|_|I E: H

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.88 dBm /5.6300 MHz -30.67 dBm/Hz

Copyright 2000-2004 Agilent Technologies 17

5 Agilent B9:27:28 Aug 12, 2685 Freqg/Channel
I

Ch Freq 2.689 GHz Trig Free| ,Center Frea

Chaninel Porer I
Center 2.689000000 GHz Start Freq
2.68625008 GHz
Stop Freq
2.69175600 GHz
- CF Step
B 100000000 MHz
Auto Man
Freq Offset
B.AARGAARA Hz

#UBH

Signal Track
Channel Power Power Spectral Density ([l 0ff

36.90 dBm /5.1400 MHz -30.21 dBm/Hz

Copyright 2000-2004 Agilent Technologies 18
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-BASE?2

Rule Parts:

2.1047(d)

27.53()(2)

27.53(1)(6)

Specifications:

Standard:

Modulation Characteristics

Other types of equipment. A curve or equivalent data which shows
that the equipment will meet the modulation requirements of the
rules under which the equipment is to be licensed.

(1) For BRS and EBS stations, the power of any emissions outside
the licensee's frequency bands of operation shall be attenuated
below the transmitter power (P) measured in watts.

(2) For fixed and temporary fixed digital stations, the attenuation
shall be not less than 43 + 10 log (P) dB

Measurement procedure. Compliance with these rules is based on
the use of measurement instrumentation employing a resolution
bandwidth of 1 MHz or greater. However, in the 1 MHz bands
immediately outside and adjacent to the frequency block a
resolution bandwidth of at least one percent of the emission
bandwidth of the fundamental emission of the transmitter may be
employed. A narrower resolution bandwidth is permitted in all
cases to improve measurement accuracy provided the measured
power is integrated over the full required measurement bandwidth
(i.e. | MHz or 1 percent of emission bandwidth, as specified). The
emission bandwidth is defined as the width of the signal between
two points, one below the carrier center frequency and one above
the carrier center frequency, outside of which all emissions are
attenuated at least 26 dB below the transmitter power.

Attenuation at band edge = 43 + 10*log(P), P= 2 watts
Attenuation at band edge =43 + 10*log(2) =43 + 3
Attenuation at band edge = 46 dB (equates to -13 dBm)

Attenuation at band edge = 43 + 10*log(P), P=5 watts
Attenuation at band edge = 43 + 10*log(5) =43 + 7
Attenuation at band edge = 50 dB (equates to -13 dBm)

Compliance to the above requirements is verified by comparing the

transmitter total power (P) to the integrated out of band power
measured in 1 MHz bandwidths.

47CFR27.53(1)(3)

NextNet® Wireless, Inc.

9555 James Ave. South Suite 270

Bloomington, MN 55431
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-BASE?2

Test Procedure:

Test Conditions:

Modulation Characteristics

The Orthogonal Frequency Division Multiplexing (OFDM)
modulated Time Division Duplex (TDD) RF transmission from the
test unit is applied to a spectrum analyzer. An RMS detector is
used to measure the average power of the transmission. The
emission power is measured with the power measurement function
in the spectrum analyzer which integrates all of the energy
contained within the 1 MHz span of spectrum. The resolution
bandwidth is set to 1 MHz for emissions beyond the first | MHz of
the band edge. For measurements within the 1 MHz of the band
edge, the resolution bandwidth is adjusted to 56 kHz or 62 kHz
depending on the channel bandwidth. The transmitter is enabled in
test mode with the attached computer. The RF loss of the
attenuators and coax was measured and is noted in the block
diagram below. Measurements are performed at frequencies across
the band, for each of the modulation formats available (4-, 16-, and
64-QAM) and channel bandwidths (5.5 MHz and 6.0 MHz).
Spectrum analyzer plots for the 2499 MHz 2-watt channel and
2503 MHz 5-watt channel are included after the complied data
pages. All of the measurements on the other channels had similar
results. Measurement of the emissions in the +1 to +2 MHz bins is
done with both a 1% resolution bandwidth and a 1 MHz resolution
bandwidth.

2-Watt Frequencies:
5.5 MHz channels: 2504.75, 2565.25, 2626.75, 2687.25 MHz
6.0 MHz channels: 2499, 2575, and 2621 MHz

5-Watt Frequencies:
Both 5.5 and 6.0 MHz channels: 2503, 2593, and 2689 MHz
(both channel bandwidths were tested on these frequencies due
to availability of channel filters)

Temperature = 25°C
Supply Voltage = 48.0 VDC Nominal to DUT

NextNet® Wireless, Inc.
9555 James Ave. South
Bloomington, MN 55431
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-BASE?2

Power Supply

Computer

DUT

Ethernet Switch

30.8 dB

Spectrum Analyzer

2W Modulation Characteristics Test Setup

[
Ethernet Switch

Power Supply —

Computer —

DUT

Channel
Filter

30.8dB

Spectrum Analyzer

5W Modulation Characteristics Test Setup

Modulation Characteristics Test Results Summary (2W)

Pass modulation characteristics across frequency band and modulation format.

Modulation Characteristics Test Results Summary (5W)

Pass modulation characteristics across frequency band and modulation format.

There are 36 data points that appear to not comply to the mask when measured
with a 1 MHz resolution bandwidth. One occurrence is depicted in the graphs
contained on page 83 of this document. As is seen in these graphs, the 1| MHz
resolution bandwidth is allowing energy from the edge of the transmitted
spectrum into the measurement integration and distorting the true value of the +1
to +2 MHz bins. Reducing the resolution bandwidth and integrating the energy
over the full 1 MHz bandwidth as allowed by 27.53(1)(6) produces an accurate
representation for the measured value of this section of spectrum. All of the 1%
resolution bandwidth measurements pass the -13 dBm requirement.

NextNet® Wireless, Inc.

9555 James Ave. South Suite 270

Bloomington, MN 55431
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2499 MHz, 6.0 MHz 2W Channel, 4-QAM

Channel Center Freq (MHz) 2499 8/16/2005 |
Channel BW (MHz) 6 48 VDC Nom
Channel Bandedge - Low (MHz) 2496 4-QAM
Channel Bandedge - High (MHz) 2502
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2490.5 2490 2491 -41.49 -13 -28.49 | Complies
o - 5 MHz bin 2491.5 2491 2492 -39.63 -13 -26.63 | Complies
8 - 4 MHz bin 2492.5 2492 2493 -36.09 -13 -23.09 | Complies
- - 3 MHz bin 2493.5 2493 2494 -32.01 -13 -19.01 | Complies
- 2 MHz bin 2494.5 2494 2495 -15.46 -13 -2.46 | Complies
~ - 2 MHz bin 2494.5 2494 2495 -29.22 -13 -16.22 | Complies
© - 1 MHz bin 2495.5 2495 2496 -21.55 -13 -8.55 | Complies
N + 1 MHz bin 2502.5 2502 2503 -21.69 -13 -8.69 | Complies
© + 2 MHz bin 2503.5 2503 2504 -33.66 -13 -20.66 | Complies
+ 2 MHz bin 2503.5 2503 2504 -14.68 -13 -1.68 | Complies
o + 3 MHz bin 2504.5 2504 2505 -36.04 -13 -23.04 | Complies
S + 4 MHz bin 2505.5 2505 2506 -39.57 -13 -26.57 | Complies
- + 5 MHz bin 2506.5 2506 2507 -41.18 -13 -28.18 | Complies
+ 6 MHz bin 2507.5 2507 2508 -41.69 -13 -28.69 | Complies
2499 MHz, 6.0 MHz 2W Channel, 16-QAM
Channel Center Freq (MHz) 2499 8/16/2005 \
Channel BW (MHz) 6 48 VDC Nom
Channel Bandedge - Low (MHz) 2496 16-QAM
Channel Bandedge - High (MHz) 2502
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MH2z) (MH2) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2490.5 2490 2491 -41.47 -13 -28.47 | Complies
o - 5 MHz bin 2491.5 2491 2492 -39.59 -13 -26.59 | Complies
=] - 4 MHz bin 2492.5 2492 2493 -36.20 -13 -23.20 | Complies
- - 3 MHz bin 2493.5 2493 2494 -32.68 -13 -19.68 | Complies
- 2 MHz bin 2494.5 2494 2495 -15.45 -13 -2.45 | Complies
o - 2 MHz bin 2494.5 2494 2495 -29.70 -13 -16.70 | Complies
© - 1 MHz bin 2495.5 2495 2496 -21.44 -13 -8.44 | Complies
N + 1 MHz bin 2502.5 2502 2503 -21.76 -13 -8.76 | Complies
© + 2 MHz bin 2503.5 2503 2504 -33.93 -13 -20.93 | Complies
+ 2 MHz bin 2503.5 2503 2504 -14.67 -13 -1.67 | Complies
o + 3 MHz bin 2504.5 2504 2505 -36.65 -13 -23.65 | Complies
8 + 4 MHz bin 2505.5 2505 2506 -39.68 -13 -26.68 | Complies
- + 5 MHz bin 2506.5 2506 2507 -41.17 -13 -28.17 | Complies
+ 6 MHz bin 2507.5 2507 2508 -41.69 -13 -28.69 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2499 MHz, 6.0 MHz 2W Channel, 64-QAM

Channel Center Freq (MHz) 2499 8/16/2005 |
Channel BW (MHz) 6 48 VDC Nom
Channel Bandedge - Low (MHz) 2496 64-QAM
Channel Bandedge - High (MHz) 2502
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2490.5 2490 2491 -41.46 -13 -28.46 | Complies
o - 5 MHz bin 24915 2491 2492 -39.60 -13 -26.60 | Complies
8 - 4 MHz bin 2492.5 2492 2493 -35.87 -13 -22.87 | Complies
- - 3 MHz hin 24935 2493 2494 -31.39 -13 -18.39 | Complies
- 2 MHz bin 2494.5 2494 2495 -15.33 -13 -2.33 | Complies
~ - 2 MHz bin 2494.5 2494 2495 -28.55 -13 -15.55 | Complies
© - 1 MHz bin 2495.5 2495 2496 -21.18 -13 -8.18 | Complies
« + 1 MHz bin 2502.5 2502 2503 -20.99 -13 -7.99 | Complies
© + 2 MHz bin 2503.5 2503 2504 -32.79 -13 -19.79 | Complies
+ 2 MHz bin 2503.5 2503 2504 -14.66 -13 -1.66 | Complies
o + 3 MHz bin 2504.5 2504 2505 -34.12 -13 -21.12 | Complies
S + 4 MHz bin 2505.5 2505 2506 -38.46 -13 -25.46 | Complies
- + 5 MHz bin 2506.5 2506 2507 -41.00 -13 -28.00 | Complies
+ 6 MHz bin 2507.5 2507 2508 -41.66 -13 -28.66 | Complies
2504.750 MHz, 5.5 MHz 2W Channel, 4-QAM
Channel Center Freq (MHz)| 2504.75 8/16/2005 \
Channel BW (MHz) 5.5 48 VDC Nom
Channel Bandedge - Low (MHz) 2502 4-QAM
Channel Bandedge - High (MHz) 2507.5
Emission
Resolution 1 MHzBand | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MH2z) (MH2z) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2496.5 2496 2497 -41.64 -13 -28.64 | Complies
o - 5 MHz bin 2497.5 2497 2498 -40.41 -13 -27.41 | Complies
8 - 4 MHz bin 2498.5 2498 2499 -36.58 -13 -23.58 | Complies
- - 3 MHz bin 2499.5 2499 2500 -31.65 -13 -18.65 | Complies
- 2 MHz bin 2500.5 2500 2501 -15.49 -13 -2.49 | Complies
© - 2 MHz bin 2500.5 2500 2501 -28.68 -13 -15.68 | Complies
w0 - 1 MHz bin 2501.5 2501 2502 -23.96 -13 -10.96 | Complies
© + 1 MHz bin 2508 2507.5 2508.5 -24.67 -13 -11.67 | Complies
w0 + 2 MHz bin 2509 2508.5 2509.5 -32.89 -13 -19.89 | Complies
+ 2 MHz bin 2509 2508.5 2509.5 -14.86 -13 -1.86 | Complies
o + 3 MHz bin 2510 2509.5 2510.5 -34.75 -13 -21.75 | Complies
S + 4 MHz bin 2511 2510.5 2511.5 -39.15 -13 -26.15 | Complies
- + 5 MHz bin 2512 2511.5 2512.5 -41.26 -13 -28.26 | Complies
+ 6 MHz bin 2513 2512.5 2513.5 -41.73 -13 -28.73 | Complies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 46 of 171 10/11/2005



Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2504.750 MHz, 5.5 MHz 2W Channel, 16-QAM

Channel Center Freq (MHz)| 2504.75 8/16/2005 \
Channel BW (MHz) 5.5 48 VDC Nom
Channel Bandedge - Low (MHz) 2502 16-QAM
Channel Bandedge - High (MHz) 2507.5
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2496.5 2496 2497 -41.63 -13 -28.63 | Complies
o - 5 MHz bin 2497.5 2497 2498 -40.33 -13 -27.33 | Complies
S - 4 MHz bin 2498.5 2498 2499 -35.14 -13 -22.14 | Complies
- - 3 MHz bin 2499.5 2499 2500 -31.00 -13 -18.00 | Complies
- 2 MHz bin 2500.5 2500 2501 -15.46 -13 -2.46 | Complies
© - 2 MHz bin 2500.5 2500 2501 -28.23 -13 -15.23 | Complies
0o - 1 MHz bin 2501.5 2501 2502 -23.49 -13 -10.49 | Complies
© + 1 MHz bin 2508 2507.5 2508.5 -24.25 -13 -11.25 | Complies
w0 + 2 MHz bin 2509 2508.5 2509.5 -31.82 -13 -18.82 | Complies
+ 2 MHz bin 2509 2508.5 2509.5 -14.83 -13 -1.83 | Complies
. + 3 MHz bin 2510 2509.5 2510.5 -33.97 -13 -20.97 | Complies
S + 4 MHz bin 2511 2510.5 2511.5 -38.86 -13 -25.86 | Complies
- + 5 MHz bin 2512 2511.5 2512.5 -41.19 -13 -28.19 | Complies
+ 6 MHz bin 2513 2512.5 2513.5 -41.71 -13 -28.71 | Complies
2504.750 MHz, 5.5 MHz 2W Channel, 64-QAM
Channel Center Freq (MHz)| 2504.75 8/16/2005 |
Channel BW (MHz) 5.5 48 VDC Nom
Channel Bandedge - Low (MHz) 2502 64-QAM
Channel Bandedge - High (MHz) 2507.5
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2496.5 2496 2497 -41.63 -13 -28.63 | Complies
o - 5 MHz bin 2497.5 2497 2498 -40.37 -13 -27.37 | Complies
S - 4 MHz bin 2498.5 2498 2499 -36.59 -13 -23.59 | Complies
- - 3 MHz bin 2499.5 2499 2500 -32.27 -13 -19.27 | Complies
- 2 MHz bin 2500.5 2500 2501 -15.51 -13 -2.51 | Complies
© - 2 MHz bin 2500.5 2500 2501 -29.63 -13 -16.63 | Complies
0 - 1 MHz bin 2501.5 2501 2502 -23.66 -13 -10.66 | Complies
© + 1 MHz bin 2508 2507.5 2508.5 -24.29 -13 -11.29 | Complies
o + 2 MHz bin 2509 2508.5 2509.5 -33.31 -13 -20.31 | Complies
+ 2 MHz bin 2509 2508.5 2509.5 -14.51 -13 -1.51 | Complies
o + 3 MHz bin 2510 2509.5 2510.5 -35.07 -13 -22.07 | Complies
8 + 4 MHz bin 2511 2510.5 2511.5 -39.10 -13 -26.10 | Complies
- + 5 MHz bin 2512 2511.5 2512.5 -41.26 -13 -28.26 | Complies
+ 6 MHz bin 2513 2512.5 2513.5 -41.74 -13 -28.74 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2565.250 MHz, 5.5 MHz 2W Channel, 4-QAM

Channel Center Freq (MHz)| 2565.25 8/16/2005 |
Channel BW (MHz) 5.5 48 VDC Nom
Channel Bandedge - Low (MHz) 2562.5 4-QAM
Channel Bandedge - High (MHz) 2568
Emission
Resolution 1 MHzBand | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2557 2556.5 2557.5 -41.86 -13 -28.86 | Complies
o - 5 MHz bin 2558 2557.5 2558.5 -40.72 -13 -27.72 | Complies
3 - 4 MHz bin 2559 2558.5 2559.5 -36.55 -13 -23.55 | Complies
- - 3 MHz bin 2560 2559.5 2560.5 -30.95 -13 -17.95 | Complies
- 2 MHz bin 2561 2560.5 2561.5 -16.15 -13 -3.15 | Complies
© - 2 MHz bin 2561 2560.5 2561.5 -28.36 -13 -15.36 | Complies
w0 - 1 MHz bin 2562 2561.5 2562.5 -24.00 -13 -11 Complies
© + 1 MHz bin 2568.5 2568 2569 -24.93 -13 -11.93 | Complies
0 + 2 MHz bin 2569.5 2569 2570 -31.55 -13 -18.55 | Complies
+ 2 MHz bin 2569.5 2569 2570 -15.59 -13 -2.59 | Complies
o + 3 MHz bin 2570.5 2570 2571 -33.40 -13 -20.4 | Complies
S + 4 MHz bin 25715 2571 2572 -38.56 -13 -25.56 | Complies
- + 5 MHz bin 2572.5 2572 2573 -41.38 -13 -28.38 | Complies
+ 6 MHz bin 2573.5 2573 2574 -41.92 -13 -28.92 | Complies
2565.250 MHz, 5.5 MHz 2W Channel, 16-QAM
Channel Center Freq (MHz)| 2565.25 8/16/2005 \
Channel BW (MHz) 5.5 48 VDC Nom
Channel Bandedge - Low (MHz) 2562.5 16-QAM
Channel Bandedge - High (MHz) 2568
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2557 2556.5 2557.5 -41.87 -13 -28.87 | Complies
o - 5 MHz bin 2558 2557.5 2558.5 -40.65 -13 -27.65 | Complies
S - 4 MHz bin 2559 2558.5 2559.5 -36.32 -13 -23.32 | Complies
- - 3 MHz bin 2560 2559.5 2560.5 -31.51 -13 -18.51 | Complies
- 2 MHz bin 2561 2560.5 2561.5 -16.22 -13 -3.22 | Complies
© - 2 MHz bin 2561 2560.5 2561.5 -29.62 -13 -16.62 | Complies
w0 - 1 MHz bin 2562 2561.5 2562.5 -24.43 -13 -11.43 | Complies
© + 1 MHz bin 2568.5 2568 2569 -24.08 -13 -11.08 | Complies
0 + 2 MHz bin 2569.5 2569 2570 -33.04 -13 -20.04 | Complies
+ 2 MHz bin 2569.5 2569 2570 -15.56 -13 -2.56 | Complies
o + 3 MHz bin 2570.5 2570 2571 -33.69 -13 -20.69 | Complies
S + 4 MHz bin 25715 2571 2572 -37.94 -13 -24.94 | Complies
- + 5 MHz bin 2572.5 2572 2573 -41.25 -13 -28.25 | Complies
+ 6 MHz bin 2573.5 2573 2574 -41.93 -13 -28.93 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2565.250 MHz, 5.5 MHz 2W Channel, 64-QAM

Channel Center Freq (MHz)| 2565.25 8/16/2005 |
Channel BW (MHz) 5.5 48 VDC Nom
Channel Bandedge - Low (MHz) 2562.5 64-QAM
Channel Bandedge - High (MHz) 2568
Emission
Resolution 1 MHzBand | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2557 2556.5 2557.5 -41.87 -13 -28.87 | Complies
o - 5 MHz bin 2558 2557.5 2558.5 -40.86 -13 -27.86 | Complies
8 - 4 MHz bin 2559 2558.5 2559.5 -37.32 -13 -24.32 | Complies
- - 3 MHz bin 2560 2559.5 2560.5 -32.46 -13 -19.46 | Complies
- 2 MHz bin 2561 2560.5 2561.5 -16.23 -13 -3.23 | Complies
© - 2 MHz bin 2561 2560.5 2561.5 -29.47 -13 -16.47 | Complies
o - 1 MHz bin 2562 2561.5 2562.5 -23.74 -13 -10.74 | Complies
© + 1 MHz bin 2568.5 2568 2569 -24.28 -13 -11.28 | Complies
o + 2 MHz bin 2569.5 2569 2570 -32.96 -13 -19.96 | Complies
+ 2 MHz bin 2569.5 2569 2570 -15.56 -13 -2.56 | Complies
o + 3 MHz bin 2570.5 2570 2571 -35.29 -13 -22.29 | Complies
S + 4 MHz bin 2571.5 2571 2572 -39.56 -13 -26.56 | Complies
- + 5 MHz bin 2572.5 2572 2573 -41.55 -13 -28.55 | Complies
+ 6 MHz bin 2573.5 2573 2574 -41.93 -13 -28.93 | Complies
2575 MHz, 6.0 MHz 2W Channel, 4-QAM
Channel Center Freq (MHz) 2575 8/16/2005 |
Channel BW (MHz) 6 48 VDC Nom
Channel Bandedge - Low (MHz) 2572 4-QAM
Channel Bandedge - High (MHz) 2578
Emission
Resolution 1 MHzBand | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2566.5 2566 2567 -41.69 -13 -28.69 | Complies
o - 5 MHz bin 2567.5 2567 2568 -40.08 -13 -27.08 | Complies
3 - 4 MHz bin 2568.5 2568 2569 -36.96 -13 -23.96 | Complies
- - 3 MHz bin 2569.5 2569 2570 -33.31 -13 -20.31 | Complies
- 2 MHz bin 2570.5 2570 2571 -16.10 -13 -3.1 Complies
N - 2 MHz bin 2570.5 2570 2571 -30.47 -13 -17.47 | Complies
© - 1 MHz bin 2571.5 2571 2572 -22.56 -13 -9.56 | Complies
N + 1 MHz bin 2578.5 2578 2579 -22.61 -13 -9.61 | Complies
© + 2 MHz bin 2579.5 2579 2580 -34.33 -13 -21.33 | Complies
+ 2 MHz bin 2579.5 2579 2580 -15.40 -13 24 Complies
. + 3 MHz bin 2580.5 2580 2581 -36.65 -13 -23.65 | Complies
S + 4 MHz bin 2581.5 2581 2582 -39.81 -13 -26.81 | Complies
- + 5 MHz bin 2582.5 2582 2583 -41.36 -13 -28.36 | Complies
+ 6 MHz bin 2583.5 2583 2584 -41.87 -13 -28.87 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2575 MHz, 6.0 MHz 2W Channel, 16-QAM

Channel Center Freq (MHz) 2575 8/16/2005 |
Channel BW (MHz) 6 48 VDC Nom
Channel Bandedge - Low (MHz) 2572 16-QAM
Channel Bandedge - High (MHz) 2578
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2566.5 2566 2567 -41.66 -13 -28.66 | Complies
o - 5 MHz bin 2567.5 2567 2568 -39.99 -13 -26.99 | Complies
8 - 4 MHz bin 2568.5 2568 2569 -36.57 -13 -23.57 | Complies
- - 3 MHz bin 2569.5 2569 2570 -32.51 -13 -19.51 | Complies
- 2 MHz bin 2570.5 2570 2571 -16.08 -13 -3.08 | Complies
~ - 2 MHz bin 2570.5 2570 2571 -30.09 -13 -17.09 | Complies
© - 1 MHz bin 2571.5 2571 2572 -22.01 -13 -9.01 | Complies
~ + 1 MHz bin 2578.5 2578 2579 -22.15 -13 -9.15 | Complies
© + 2 MHz bin 2579.5 2579 2580 -32.81 -13 -19.81 | Complies
+ 2 MHz bin 2579.5 2579 2580 -15.39 -13 -2.39 | Complies
o + 3 MHz bin 2580.5 2580 2581 -34.97 -13 -21.97 | Complies
S + 4 MHz bin 2581.5 2581 2582 -39.18 -13 -26.18 | Complies
- + 5 MHz bin 2582.5 2582 2583 -41.28 -13 -28.28 | Complies
+ 6 MHz bin 2583.5 2583 2584 -41.86 -13 -28.86 | Complies
2575 MHz, 6.0 MHz 2W Channel, 64-QAM
Channel Center Freq (MHz) 2575 8/16/2005 |
Channel BW (MHz) 6 48 VDC Nom
Channel Bandedge - Low (MHz) 2572 64-QAM
Channel Bandedge - High (MHz) 2578
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MH2z) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2566.5 2566 2567 -41.70 -13 -28.70 | Complies
o - 5 MHz bin 2567.5 2567 2568 -40.01 -13 -27.01 | Complies
8 - 4 MHz bin 2568.5 2568 2569 -36.62 -13 -23.62 | Complies
- - 3 MHz bin 2569.5 2569 2570 -32.42 -13 -19.42 | Complies
- 2 MHz bin 2570.5 2570 2571 -16.03 -13 -3.03 | Complies
N - 2 MHz bin 2570.5 2570 2571 -29.41 -13 -16.41 | Complies
© - 1 MHz bin 25715 2571 2572 -22.25 -13 -9.25 | Complies
N + 1 MHz bin 25785 2578 2579 -22.19 -13 -9.19 | Complies
© + 2 MHz bin 2579.5 2579 2580 -33.32 -13 -20.32 | Complies
+ 2 MHz bin 2579.5 2579 2580 -15.36 -13 -2.36 | Complies
o + 3 MHz bin 2580.5 2580 2581 -35.23 -13 -22.23 | Complies
= + 4 MHz bin 2581.5 2581 2582 -39.03 -13 -26.03 | Complies
- + 5 MHz bin 2582.5 2582 2583 -41.23 -13 -28.23 | Complies
+ 6 MHz bin 2583.5 2583 2584 -41.86 -13 -28.86 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2621 MHz, 6.0 MHz 2W Channel, 4-QAM

Channel Center Freq (MHz) 2621 8/16/2005 |
Channel BW (MHz) 6 48 VDC Nom
Channel Bandedge - Low (MHz) 2618 4-QAM
Channel Bandedge - High (MHz) 2624
Emission
Resolution 1 MHzBand | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2612.5 2612 2613 -41.46 -13 -28.46 | Complies
o - 5 MHz bin 2613.5 2613 2614 -39.22 -13 -26.22 | Complies
3 - 4 MHz bin 2614.5 2614 2615 -35.46 -13 -22.46 | Complies
- - 3 MHz bin 2615.5 2615 2616 -31.39 -13 -18.39 | Complies
- 2 MHz bin 2616.5 2616 2617 -15.87 -13 -2.87 | Complies
~ - 2 MHz bin 2616.5 2616 2617 -28.37 -13 -15.37 | Complies
© - 1 MHz bin 2617.5 2617 2618 -22.05 -13 -9.05 | Complies
N + 1 MHz bin 2624.5 2624 2625 -21.96 -13 -8.96 | Complies
© + 2 MHz bin 2625.5 2625 2626 -33.19 -13 -20.19 | Complies
+ 2 MHz bin 2625.5 2625 2626 -15.22 -13 -2.22 | Complies
o + 3 MHz bin 2626.5 2626 2627 -35.25 -13 -22.25 | Complies
S + 4 MHz bin 2627.5 2627 2628 -38.76 -13 -25.76 | Complies
- + 5 MHz bin 2628.5 2628 2629 -40.96 -13 -27.96 | Complies
+ 6 MHz bin 2629.5 2629 2630 -41.74 -13 -28.74 | Complies
2621 MHz, 6.0 MHz 2W Channel, 16-QAM
Channel Center Freq (MHz) 2621 8/16/2005 \
Channel BW (MHz) 6 48 VDC Nom
Channel Bandedge - Low (MHz) 2618 16-QAM
Channel Bandedge - High (MHz) 2624
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2612.5 2612 2613 -41.46 -13 -28.46 | Complies
o - 5 MHz bin 2613.5 2613 2614 -39.14 -13 -26.14 | Complies
8 - 4 MHz bin 2614.5 2614 2615 -35.24 -13 -22.24 | Complies
- - 3 MHz bin 2615.5 2615 2616 -31.45 -13 -18.45 | Complies
- 2 MHz bin 2616.5 2616 2617 -15.89 -13 -2.89 | Complies
N - 2 MHz bin 2616.5 2616 2617 -29.03 -13 -16.03 | Complies
© - 1 MHz bin 2617.5 2617 2618 -21.83 -13 -8.83 | Complies
N + 1 MHz bin 2624.5 2624 2625 -21.86 -13 -8.86 | Complies
© + 2 MHz bin 2625.5 2625 2626 -33.70 -13 -20.70 | Complies
+ 2 MHz bin 2625.5 2625 2626 -15.23 -13 -2.23 | Complies
o + 3 MHz bin 2626.5 2626 2627 -35.39 -13 -22.39 | Complies
S + 4 MHz bin 2627.5 2627 2628 -38.41 -13 -25.41 | Complies
- + 5 MHz bin 2628.5 2628 2629 -40.83 -13 -27.83 | Complies
+ 6 MHz bin 2629.5 2629 2630 -41.72 -13 -28.72 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2621 MHz, 6.0 MHz 2W Channel, 64-QAM

Channel Center Freq (MHz) 2621 8/16/2005 |
Channel BW (MHz) 6 48 VDC Nom
Channel Bandedge - Low (MHz) 2618 64-QAM
Channel Bandedge - High (MHz) 2624
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2612.5 2612 2613 -41.45 -13 -28.45 | Complies
o - 5 MHz bin 2613.5 2613 2614 -39.19 -13 -26.19 | Complies
8 - 4 MHz bin 2614.5 2614 2615 -35.37 -13 -22.37 | Complies
- - 3 MHz bin 2615.5 2615 2616 -31.34 -13 -18.34 | Complies
- 2 MHz bin 2616.5 2616 2617 -15.87 -13 -2.87 | Complies
o~ - 2 MHz bin 2616.5 2616 2617 -28.48 -13 -15.48 | Complies
© - 1 MHz bin 2617.5 2617 2618 -21.90 -13 -8.90 | Complies
« + 1 MHz bin 2624.5 2624 2625 -22.28 -13 -9.28 | Complies
© + 2 MHz bin 2625.5 2625 2626 -32.86 -13 -19.86 | Complies
+ 2 MHz bin 2625.5 2625 2626 -15.23 -13 -2.23 | Complies
o + 3 MHz bin 2626.5 2626 2627 -35.27 -13 -22.27 | Complies
p= + 4 MHz bin 2627.5 2627 2628 -38.83 -13 -25.83 | Complies
- + 5 MHz bin 2628.5 2628 2629 -40.96 -13 -27.96 | Complies
+ 6 MHz bin 2629.5 2629 2630 -41.73 -13 -28.73 | Complies
2626.750 MHz, 5.5 MHz 2W Channel, 4-QAM
Channel Center Freq (MHz)|  2626.75 8/16/2005 |
Channel BW (MHz) 5.5 48 VDC Nom
Channel Bandedge - Low (MHz) 2624 4-QAM
Channel Bandedge - High (MHz) 2629.5
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2618.5 2618 2619 -41.79 -13 -28.79 | Complies
o - 5 MHz bin 2619.5 2619 2620 -40.36 -13 -27.36 | Complies
3 - 4 MHz bin 2620.5 2620 2621 -36.14 -13 -23.14 | Complies
- - 3 MHz bin 2621.5 2621 2622 -31.70 -13 -18.7 | Complies
- 2 MHz bin 2622.5 2622 2623 -16.21 -13 -3.21 | Complies
© - 2 MHz bin 2622.5 2622 2623 -28.93 -13 -15.93 | Complies
o - 1 MHz bin 2623.5 2623 2624 -23.98 -13 -10.98 | Complies
© + 1 MHz bin 2630 2629.5 2630.5 -25.07 -13 -12.07 | Complies
0 + 2 MHz bin 2631 2630.5 2631.5 -33.61 -13 -20.61 | Complies
+ 2 MHz bin 2631 2630.5 2631.5 -15.56 -13 -2.56 | Complies
o + 3 MHz bin 2632 2631.5 2632.5 -35.40 -13 -22.4 | Complies
S + 4 MHz bin 2633 2632.5 2633.5 -38.98 -13 -25.98 | Complies
- + 5 MHz bin 2634 2633.5 2634.5 -41.31 -13 -28.31 | Complies
+ 6 MHz bin 2635 2634.5 2635.5 -41.86 -13 -28.86 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2626.750 MHz, 5.5 MHz 2W Channel, 16-QAM

Channel Center Freq (MHz)| 2626.75 8/16/2005 |
Channel BW (MHz) 5.5 48 VDC Nom
Channel Bandedge - Low (MHz) 2624 16-QAM
Channel Bandedge - High (MHz) 2629.5
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2618.5 2618 2619 -41.78 -13 -28.78 | Complies
o - 5 MHz bin 2619.5 2619 2620 -40.19 -13 -27.19 | Complies
8 - 4 MHz bin 2620.5 2620 2621 -35.45 -13 -22.45 | Complies
- - 3 MHz bin 2621.5 2621 2622 -30.84 -13 -17.84 | Complies
- 2 MHz bin 2622.5 2622 2623 -16.19 -13 -3.19 | Complies
© - 2 MHz bin 2622.5 2622 2623 -28.70 -13 -15.70 | Complies
w0 - 1 MHz bin 2623.5 2623 2624 -23.13 -13 -10.13 | Complies
© + 1 MHz bin 2630 2629.5 2630.5 -24.25 -13 -11.25 | Complies
w0 + 2 MHz bin 2631 2630.5 2631.5 -32.38 -13 -19.38 | Complies
+ 2 MHz bin 2631 2630.5 2631.5 -15.54 -13 -2.54 | Complies
o + 3 MHz bin 2632 2631.5 2632.5 -33.40 -13 -20.40 | Complies
S +4 MHz bin 2633 2632.5 2633.5 -37.89 -13 -24.89 | Complies
- +5 MHz bin 2634 2633.5 2634.5 -41.16 -13 -28.16 | Complies
+ 6 MHz bin 2635 2634.5 2635.5 -41.85 -13 -28.85 | Complies
2626.750 MHz, 5.5 MHz 2W Channel, 64-QAM
Channel Center Freq (MHz)| 2626.75 8/16/2005 |
Channel BW (MHz) 5.5 48 VDC Nom
Channel Bandedge - Low (MHz) 2624 64-QAM
Channel Bandedge - High (MHz) 2629.5
Emission
Resolution 1 MHzBand | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2618.5 2618 2619 -41.76 -13 -28.76 | Complies
o - 5 MHz bin 2619.5 2619 2620 -40.25 -13 -27.25 | Complies
8 - 4 MHz bin 2620.5 2620 2621 -35.70 -13 -22.70 | Complies
- - 3 MHz bin 2621.5 2621 2622 -30.28 -13 -17.28 | Complies
- 2 MHz bin 2622.5 2622 2623 -16.14 -13 -3.14 | Complies
© - 2 MHz bin 2622.5 2622 2623 -27.50 -13 -14.50 | Complies
o - 1 MHz bin 2623.5 2623 2624 -23.74 -13 -10.74 | Complies
© + 1 MHz bin 2630 2629.5 2630.5 -24.85 -13 -11.85 | Complies
0 + 2 MHz bin 2631 2630.5 2631.5 -31.02 -13 -18.02 | Complies
+ 2 MHz bin 2631 2630.5 2631.5 -15.51 -13 -2.51 | Complies
o + 3 MHz bin 2632 2631.5 2632.5 -32.81 -13 -19.81 | Complies
S + 4 MHz bin 2633 2632.5 2633.5 -37.97 -13 -24.97 | Complies
- + 5 MHz bin 2634 2633.5 2634.5 -41.14 -13 -28.14 | Complies
+ 6 MHz bin 2635 2634.5 2635.5 -41.82 -13 -28.82 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2687.250 MHz, 5.5 MHz 2W Channel, 4-QAM

Channel Center Freq (MHz)| 2687.25 8/16/2005 \
Channel BW (MHz) 5.5 48 VDC Nom
Channel Bandedge - Low (MHz) 2684.5 4-QAM
Channel Bandedge - High (MHz) 2690
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MH2z) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2679 2678.5 2679.5 -40.86 -13 -27.86 | Complies
o - 5 MHz bin 2680 2679.5 2680.5 -38.32 -13 -25.32 | Complies
8 - 4 MHz bin 2681 2680.5 2681.5 -33.08 -13 -20.08 | Complies
- - 3 MHz bin 2682 2681.5 2682.5 -28.23 -13 -15.23 | Complies
- 2 MHz bin 2683 2682.5 2683.5 -14.90 -13 -1.9 Complies
© - 2 MHz hin 2683 2682.5 2683.5 -25.41 -13 -12.41 | Complies
0 - 1 MHz bin 2684 2683.5 2684.5 -21.01 -13 -8.01 | Complies
© + 1 MHz bin 2690.5 2690 2691 -23.07 -13 -10.07 | Complies
0 + 2 MHz bin 26915 2691 2692 -30.56 -13 -17.56 | Complies
+ 2 MHz bin 26915 2691 2692 -14.65 -13 -1.65 | Complies
o + 3 MHz bin 2692.5 2692 2693 -32.70 -13 -19.7 | Complies
S + 4 MHz bin 2693.5 2693 2694 -37.61 -13 -24.61 | Complies
- + 5 MHz bin 2694.5 2694 2695 -40.35 -13 -27.35 | Complies
+ 6 MHz bin 2695.5 2695 2696 -41.23 -13 -28.23 | Complies
2687.250 MHz, 5.5 MHz 2W Channel, 16-QAM
Channel Center Freq (MHz)| 2687.25 8/16/2005 \
Channel BW (MHz) 5.5 48 VDC Nom
Channel Bandedge - Low (MHz) 2684.5 16-QAM
Channel Bandedge - High (MHz) 2690
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz hin 2679 2678.5 2679.5 -41.01 -13 -28.01 | Complies
o - 5 MHz bin 2680 2679.5 2680.5 -38.47 -13 -25.47 | Complies
8 - 4 MHz bin 2681 2680.5 2681.5 -33.15 -13 -20.15 | Complies
- - 3 MHz bin 2682 2681.5 2682.5 -27.98 -13 -14.98 | Complies
- 2 MHz hin 2683 2682.5 2683.5 -14.99 -13 -1.99 | Complies
© - 2 MHz bin 2683 2682.5 2683.5 -24.92 -13 -11.92 | Complies
o - 1 MHz bin 2684 2683.5 2684.5 -21.22 -13 -8.22 | Complies
© + 1 MHz bin 2690.5 2690 2691 -23.33 -13 -10.33 | Complies
o + 2 MHz bin 26915 2691 2692 -30.90 -13 -17.90 | Complies
+ 2 MHz bin 2691.5 2691 2692 -14.78 -13 -1.78 | Complies
o + 3 MHz bin 2692.5 2692 2693 -32.90 -13 -19.90 | Complies
S + 4 MHz bin 2693.5 2693 2694 -37.49 -13 -24.49 | Complies
- + 5 MHz bin 2694.5 2694 2695 -40.42 -13 -27.42 | Complies
+ 6 MHz bin 2695.5 2695 2696 -41.32 -13 -28.32 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2687.250 MHz, 5.5 MHz 2W Channel, 64-QAM

Channel Center Freq (MHz)| 2687.25 8/16/2005 |
Channel BW (MHz) 5.5 48 VDC Nom
Channel Bandedge - Low (MHz) 2684.5 64-QAM
Channel Bandedge - High (MHz) 2690
Emission
Resolution 1 MHzBand | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
- 6 MHz bin 2679 2678.5 2679.5 -41.11 -13 -28.11 | Complies
o - 5 MHz bin 2680 2679.5 2680.5 -38.58 -13 -25.58 | Complies
8 - 4 MHz bin 2681 2680.5 2681.5 -33.29 -13 -20.29 | Complies
- - 3 MHz bin 2682 2681.5 2682.5 -28.37 -13 -15.37 | Complies
- 2 MHz bin 2683 2682.5 2683.5 -15.11 -13 -2.11 | Complies
© - 2 MHz bin 2683 2682.5 2683.5 -25.46 -13 -12.46 | Complies
o - 1 MHz bin 2684 2683.5 2684.5 -21.49 -13 -8.49 | Complies
© + 1 MHz bin 2690.5 2690 2691 -23.90 -13 -10.90 | Complies
o + 2 MHz bin 2691.5 2691 2692 -31.06 -13 -18.06 | Complies
+ 2 MHz bin 2691.5 2691 2692 -14.85 -13 -1.85 | Complies
o + 3 MHz bin 2692.5 2692 2693 -33.38 -13 -20.38 | Complies
S + 4 MHz bin 2693.5 2693 2694 -37.92 -13 -24.92 | Complies
- +5 MHz bin 2694.5 2694 2695 -40.53 -13 -27.53 | Complies
+ 6 MHz bin 2695.5 2695 2696 -41.37 -13 -28.37 | Complies
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Exhibit 6
Test Rep

ort

FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics Test Results Summary (5W)

Pass modulation characteristics across frequency band and modulation format.

2503 MHz, 6.0 MHz 5W Channel, 4-QAM

Channel Center Freq (MHz) 2503 8/16/2005
Channel BW (MHz) 6 48 VDC Nom
Channel Band Edge - Low (MHz) 2500 4-QAM
Channel Band Edge - High (MHz) 2506
Emission
Resolution 1 MHzBand | 1 MhzBand | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB)| Result
- 6 MHz bin 2494.5 2494 2495 -42.19 -13 -29.19 Complies
o - 5 MHz bin 2495.5 2495 2496 -41.74 -13 -28.74 Complies
8 - 4 MHz bin 2496.5 2496 2497 -39.75 -13 -26.75 Complies
- - 3 MHz bin 2497.5 2497 2498 -35.06 -13 -22.06 Complies
- 2 MHz bin 2498.5 2498 2499 -12.45 -13 0.55
~ - 2 MHz bin 2498.5 2498 2499 -31.16 -13 -18.16 Complies
© - 1 MHz bin 2499.5 2499 2500 -18.51 -13 -5.51 Complies
« + 1 MHz bin 2506.5 2506 2507 -15.45 -13 -2.45 Complies
© + 2 MHz bin 2507.5 2507 2508 -26.31 -13 -13.31 Complies
+ 2 MHz bin 2507.5 2507 2508 -11.39 -13 1.61
o + 3 MHz bin 2508.5 2508 2509 -30.70 -13 -17.70 Complies
8 + 4 MHz bin 2509.5 2509 2510 -36.25 -13 -23.25 Complies
- + 5 MHz bin 2510.5 2510 2511 -40.40 -13 -27.40 Complies
+ 6 MHz bin 2511.5 2511 2512 -41.91 -13 -28.91 Complies
2503 MHz, 6.0 MHz 5W Channel, 16-QAM
Channel Center Freq (MHz) 2503 8/16/2005
Channel BW (MHz) 6 48 VDC Nom
Channel Band Edge - Low (MHz) 2500 16-QAM
Channel Band Edge - High (MHz) 2506
Emission
Resolution 1MHzBand | 1 MhzBand | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB) Result
- 6 MHz bin 2494.5 2494 2495 -42.19 -13 -29.19 Complies
o - 5 MHz bin 2495.5 2495 2496 -41.81 -13 -28.81 Complies
8 - 4 MHz bin 2496.5 2496 2497 -40.11 -13 -27.11 Complies
- - 3 MHz bin 2497.5 2497 2498 -35.76 -13 -22.76 Complies
- 2 MHz bin 2498.5 2498 2499 -12.52 -13 0.48
o~ - 2 MHz bin 2498.5 2498 2499 -31.83 -13 -18.83 Complies
© - 1 MHz bin 2499.5 2499 2500 -18.73 -13 -5.73 Complies
~ + 1 MHz bin 2506.5 2506 2507 -15.86 -13 -2.86 Complies
© + 2 MHz bin 2507.5 2507 2508 -26.88 -13 -13.88 Complies
+ 2 MHz bin 2507.5 2507 2508 -11.46 -13 1.54
o + 3 MHz bin 2508.5 2508 2509 -31.15 -13 -18.15 Complies
8 + 4 MHz bin 2509.5 2509 2510 -36.57 -13 -23.57 Complies
- + 5 MHz bin 2510.5 2510 2511 -40.52 -13 -27.52 Complies
+ 6 MHz bin 2511.5 2511 2512 -41.93 -13 -28.93 Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2503 MHz, 6.0 MHz 5W Channel, 64-QAM

Channel Center Freq (MHz) 2503 8/16/2005
Channel BW (MHz) 6 48 VDC Nom
Channel Band Edge - Low (MHz) 2500 64-QAM
Channel Band Edge - High (MHz) 2506
1 MHz Emission
Resolution Band 1 MHz Band | Powerin 1
Bandwidth Center 1 Mhz Band High Freq MHz BW Spec
(kHz) Freq (MHz)| Low Freq (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB) Result
- 6 MHz bin 2494.5 2494 2495 -42.21 -13 -29.21 Complies
o - 5 MHz bin 2495.5 2495 2496 -41.83 -13 -28.83 Complies
8 - 4 MHz bin 2496.5 2496 2497 -40.16 -13 -27.16 Complies
- - 3 MHz bin 2497.5 2497 2498 -35.87 -13 -22.87 Complies
- 2 MHz bin 2498.5 2498 2499 -12.53 -13 0.47
o~ - 2 MHz bin 2498.5 2498 2499 -31.97 -13 -18.97 Complies
© - 1 MHz bin 2499.5 2499 2500 -18.82 -13 -5.82 Complies
« + 1 MHz bin 2506.5 2506 2507 -15.84 -13 -2.84 Complies
© + 2 MHz bin 2507.5 2507 2508 -26.98 -13 -13.98 Complies
+ 2 MHz bin 2507.5 2507 2508 -11.47 -13 1.53
o + 3 MHz bin 2508.5 2508 2509 -31.23 -13 -18.23 Complies
S + 4 MHz bin 2509.5 2509 2510 -36.62 -13 -23.62 Complies
- +5 MHz bin 2510.5 2510 2511 -40.53 -13 -27.53 Complies
+ 6 MHz bin 2511.5 2511 2512 -41.93 -13 -28.93 Complies
2503 MHz, 5.5 MHz 5W Channel, 4-QAM
Channel Center Freq (MHz) 2503 8/16/2005
Channel BW (MHz) 5.5 48 VDC Nom
Channel Band Edge - Low (MHz)|  2500.25 4-QAM
Channel Band Edge - High (MHz)| 2505.75
Emission
Resolution 1 MHz Band | 1 Mhz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB)| Result
- 6 MHz bin 2494.75 2494.25 2495.25 -42.26 -13 -29.26 Complies
o - 5 MHz bin 2495.75 2495.25 2496.25 -41.78 -13 -28.78 Complies
8 - 4 MHz bin 2496.75 2496.25 2497.25 -39.73 -13 -26.73 Complies
- - 3 MHz bin 2497.75 2497.25 2498.25 -34.98 -13 -21.98 Complies
- 2 MHz bin 2498.75 2498.25 2499.25 -12.50 -13 0.50
© - 2 MHz bin 2498.75 2498.25 2499.25 -31.29 -13 -18.29 Complies
o - 1 MHz bin 2499.75 2499.25 2500.25 -17.22 -13 -4.22 Complies
© + 1 MHz bin 2506.25 2505.75 2506.75 -14.42 -13 -1.42 Complies
0 + 2 MHz bin 2507.25 2506.75 2507.75 -26.53 -13 -13.53 Complies
+ 2 MHz bin 2507.25 2506.75 2507.75 -11.51 -13 1.49
o + 3 MHz bin 2508.25 2507.75 2508.75 -30.51 -13 -17.51 Complies
8 + 4 MHz bin 2509.25 2508.75 2509.75 -36.27 -13 -23.27 Complies
- + 5 MHz bin 2510.25 2509.75 2510.75 -40.63 -13 -27.63 Complies
+ 6 MHz bin 2511.25 2510.75 2511.75 -41.97 -13 -28.97 Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2503 MHz, 5.5 MHz 5W Channel, 16-QAM

Channel Center Freq (MHz) 2503 8/16/2005
Channel BW (MHz) 5.5 48 VDC Nom
Channel Band Edge - Low (MHz)| 2500.25 16-QAM
Channel Band Edge - High (MHz)| 2505.75
Emission
Resolution 1MHz Band | 1 MhzBand | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB) Result
- 6 MHz bin 2494.75 2494.25 2495.25 -42.26 -13 -29.26 Complies
o - 5 MHz bin 2495.75 2495.25 2496.25 -41.78 -13 -28.78 Complies
8 - 4 MHz bin 2496.75 2496.25 2497.25 -39.75 -13 -26.75 Complies
- - 3 MHz bin 2497.75 2497.25 2498.25 -35.00 -13 -22.00 Complies
- 2 MHz bin 2498.75 2498.25 2499.25 -12.51 -13 0.49
© - 2 MHz bin 2498.75 2498.25 2499.25 -31.33 -13 -18.33 Complies
0 - 1 MHz bin 2499.75 2499.25 2500.25 -17.34 -13 -4.34 Complies
© + 1 MHz bin 2506.25 2505.75 2506.75 -14.38 -13 -1.38 Complies
w0 + 2 MHz bin 2507.25 2506.75 2507.75 -26.57 -13 -13.57 Complies
+ 2 MHz bin 2507.25 2506.75 2507.75 -11.50 -13 1.50
o + 3 MHz bin 2508.25 2507.75 2508.75 -30.53 -13 -17.53 Complies
8 + 4 MHz bin 2509.25 2508.75 2509.75 -36.28 -13 -23.28 Complies
- + 5 MHz bin 2510.25 2509.75 2510.75 -40.63 -13 -27.63 Complies
+ 6 MHz bin 2511.25 2510.75 2511.75 -41.97 -13 -28.97 Complies
2503 MHz, 5.5 MHz 5W Channel, 64-QAM
Channel Center Freq (MHz) 2503 8/16/2005
Channel BW (MHz) 5.5 48 VDC Nom
Channel Band Edge - Low (MHz)|  2500.25 64-QAM
Channel Band Edge - High (MHz)| 2505.75
1 MHz Emission
Resolution Band 1 MHz Band | Powerin 1
Bandwidth Center 1 Mhz Band High Freq MHz BW Spec
(kHz) Freq (MHz)| Low Freq (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB) Result
- 6 MHz bin 2494.75 2494.25 2495.25 -42.27 -13 -29.27 Complies
o - 5 MHz bin 2495.75 2495.25 2496.25 -41.80 -13 -28.80 Complies
8 - 4 MHz bin 2496.75 2496.25 2497.25 -39.76 -13 -26.76 Complies
- - 3 MHz bin 2497.75 2497.25 2498.25 -35.00 -13 -22.00 Complies
- 2 MHz bin 2498.75 2498.25 2499.25 -12.52 -13 0.48
© - 2 MHz bin 2498.75 2498.25 2499.25 -31.35 -13 -18.35 Complies
o - 1 MHz bin 2499.75 2499.25 2500.25 -17.09 -13 -4.09 Complies
© + 1 MHz bin 2506.25 2505.75 2506.75 -14.47 -13 -1.47 Complies
o +2 MHz bin | 2507.25 2506.75 2507.75 -26.61 -13 -13.61 Complies
+2 MHz bin | 2507.25 2506.75 2507.75 -11.52 -13 148
o + 3 MHz bin | 2508.25 2507.75 2508.75 -30.56 -13 -17.56 Complies
8 +4 MHz bin | 2509.25 2508.75 2509.75 -36.31 -13 -23.31 Complies
- + 5 MHz bin 2510.25 2509.75 2510.75 -40.64 -13 -27.64 Complies
+ 6 MHz bin 2511.25 2510.75 2511.75 -41.97 -13 -28.97 Complies
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Exhibit 6

Test Report FCC ID: PHX-MMDS-BASE?2
Modulation Characteristics
2593 MHz, 6.0 MHz 5W Channel, 4-QAM
Channel Center Freq (MHz) 2593 8/16/2005
Channel BW (MHz) 6 48 VDC Nom
Channel Band Edge - Low (MHz) 2590 4-QAM
Channel Band Edge - High (MHz) 2596
Emission
Resolution 1 MHz Band | 1 MhzBand | 1 MHz Band | Power in 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB)| Result
- 6 MHz bin 2584.5 2584 2585 -42.12 -13 -29.12 Complies
o - 5 MHz bin 2585.5 2585 2586 -41.55 -13 -28.55 Complies
S - 4 MHz bin 2586.5 2586 2587 -39.10 -13 -26.10 Complies
- - 3 MHz bin 2587.5 2587 2588 -33.68 -13 -20.68 Complies
- 2 MHz bin 2588.5 2588 2589 -12.42 -13 0.58
o~ - 2 MHz bin 2588.5 2588 2589 -28.39 -13 -15.39 Complies
© - 1 MHz bin 2589.5 2589 2590 -17.53 -13 -4.53 Complies
o + 1 MHz bin 2596.5 2596 2597 -17.22 -13 -4.22 Complies
© + 2 MHz bin 2597.5 2597 2598 -26.57 -13 -13.57 Complies
+ 2 MHz bin 2597.5 2597 2598 -11.54 -13 1.46
o + 3 MHz bin 2598.5 2598 2599 -30.65 -13 -17.65 Complies
8 + 4 MHz bin 2599.5 2599 2600 -35.88 -13 -22.88 Complies
- + 5 MHz bin 2600.5 2600 2601 -39.97 -13 -26.97 Complies
+ 6 MHz bin 2601.5 2601 2602 -41.68 -13 -28.68 Complies
2593 MHz, 6.0 MHz 5W Channel, 16-QAM
Channel Center Freq (MHz) 2593 8/16/2005
Channel BW (MHz) 6 48 VDC Nom
Channel Band Edge - Low (MHz) 2590 16-QAM
Channel Band Edge - High (MHz) 2596
Emission
Resolution 1MHzBand | 1 MhzBand | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB) Result
- 6 MHz bin 2584.5 2584 2585 -42.13 -13 -29.13 Complies
o - 5 MHz bin 2585.5 2585 2586 -41.58 -13 -28.58 Complies
8 - 4 MHz bin 2586.5 2586 2587 -39.17 -13 -26.17 Complies
- - 3 MHz bin 2587.5 2587 2588 -33.77 -13 -20.77 Complies
- 2 MHz bin 2588.5 2588 2589 -12.43 -13 0.57
o~ - 2 MHz bin 2588.5 2588 2589 -28.49 -13 -15.49 Complies
© - 1 MHz bin 2589.5 2589 2590 -17.59 -13 -4.59 Complies
~ + 1 MHz bin 2596.5 2596 2597 -17.14 -13 -4.14 Complies
© + 2 MHz bin 2597.5 2597 2598 -26.62 -13 -13.62 Complies
+ 2 MHz bin 2597.5 2597 2598 -11.53 -13 1.47
o + 3 MHz bin 2598.5 2598 2599 -30.69 -13 -17.69 Complies
8 + 4 MHz bin 2599.5 2599 2600 -35.90 -13 -22.90 Complies
- + 5 MHz bin 2600.5 2600 2601 -40.00 -13 -27.00 Complies
+ 6 MHz bin 2601.5 2601 2602 -41.70 -13 -28.70 Complies
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Exhibit 6

Test Report

FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2593 MHz, 6.0 MHz 5W Channel, 64-QAM

Channel Center Freq (MHz) 2593 8/16/2005
Channel BW (MHz) 6 48 VDC Nom
Channel Band Edge - Low (MHz) 2590 64-QAM
Channel Band Edge - High (MHz) 2596
1 MHz Emission
Resolution Band 1 MHz Band | Powerin 1
Bandwidth Center 1 Mhz Band High Freq MHz BW Spec
(kHz) Freq (MHz)|Low Freq (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB) Result
- 6 MHz bin 2584.5 2584 2585 -42.14 -13 -29.14 Complies
o - 5 MHz bin 2585.5 2585 2586 -41.59 -13 -28.59 Complies
8 - 4 MHz bin 2586.5 2586 2587 -39.18 -13 -26.18 Complies
- - 3 MHz bin 2587.5 2587 2588 -33.81 -13 -20.81 Complies
- 2 MHz bin 2588.5 2588 2589 -12.44 -13 0.56
. - 2 MHz bin 2588.5 2588 2589 -28.54 -13 -15.54 Complies
© - 1 MHz bin 2589.5 2589 2590 -17.49 -13 -4.49 Complies
~ +1 MHz bin 2596.5 2596 2597 -17.14 -13 -4.14 Complies
© + 2 MHz bin 2597.5 2597 2598 -26.64 -13 -13.64 Complies
+ 2 MHz bin 2597.5 2597 2598 -11.55 -13 1.45
o + 3 MHz bin 2598.5 2598 2599 -30.70 -13 -17.70 Complies
8 + 4 MHz bin 2599.5 2599 2600 -35.91 -13 -22.91 Complies
- +5 MHz bin 2600.5 2600 2601 -40.00 -13 -27.00 Complies
+ 6 MHz bin 2601.5 2601 2602 -41.69 -13 -28.69 Complies
2593 MHz, 5.5 MHz 5W Channel, 4-QAM
Channel Center Freq (MHz) 2593 8/16/2005
Channel BW (MHz) 5.5 48 VDC Nom
Channel Band Edge - Low (MHz)|  2590.25 4-QAM
Channel Band Edge - High (MHz)| 2595.75
Emission
Resolution 1 MHz Band | 1 MhzBand | 1 MHz Band | Power in 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB)| Result
- 6 MHz bin 2584.75 2584.25 2585.25 -42.15 -13 -29.15 Complies
o - 5 MHz bin 2585.75 2585.25 2586.25 -41.34 -13 -28.34 Complies
S - 4 MHz bin 2586.75 2586.25 2587.25 -38.05 -13 -25.05 Complies
- - 3 MHz bin 2587.75 2587.25 2588.25 -31.74 -13 -18.74 Complies
- 2 MHz bin 2588.75 2588.25 2589.25 -12.27 -13 0.73
© - 2 MHz bin 2588.75 2588.25 2589.25 -26.54 -13 -13.54 Complies
0 - 1 MHz bin 2589.75 2589.25 2590.25 -15.64 -13 -2.64 Complies
© + 1 MHz bin 2596.25 2595.75 2596.75 -14.37 -13 -1.37 Complies
0 + 2 MHz bin 2597.25 2596.75 2597.75 -25.69 -13 -12.69 Complies
+ 2 MHz bin 2597.25 2596.75 2597.75 -11.46 -13 1.54
o + 3 MHz bin 2598.25 2597.75 2598.75 -29.63 -13 -16.63 Complies
S + 4 MHz bin 2599.25 2598.75 2599.75 -35.36 -13 -22.36 Complies
- + 5 MHz bin 2600.25 2599.75 2600.75 -40.02 -13 -27.02 Complies
+ 6 MHz bin 2601.25 2600.75 2601.75 -41.73 -13 -28.73 Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2593 MHz, 5.5 MHz 5W Channel, 16-QAM

Channel Center Freq (MHz) 2593 8/16/2005
Channel BW (MHz) 5.5 48 VDC Nom
Channel Band Edge - Low (MHz)| 2590.25 16-QAM
Channel Band Edge - High (MHz)| 2595.75
Emission
Resolution 1MHzBand | 1 MhzBand | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB) Result
- 6 MHz bin 2584.75 2584.25 2585.25 -42.17 -13 -29.17 Complies
o - 5 MHz bin 2585.75 2585.25 2586.25 -41.45 -13 -28.45 Complies
8 - 4 MHz bin 2586.75 2586.25 2587.25 -38.38 -13 -25.38 Complies
- - 3 MHz bin 2587.75 2587.25 2588.25 -32.24 -13 -19.24 Complies
- 2 MHz bin 2588.75 2588.25 2589.25 -12.36 -13 0.64
© - 2 MHz bin 2588.75 2588.25 2589.25 -26.88 -13 -13.88 Complies
o - 1 MHz bin 2589.75 2589.25 2590.25 -15.88 -13 -2.88 Complies
© + 1 MHz bin 2596.25 2595.75 2596.75 -14.67 -13 -1.67 Complies
w0 + 2 MHz bin 2597.25 2596.75 2597.75 -25.89 -13 -12.89 Complies
+ 2 MHz bin 2597.25 2596.75 2597.75 -11.48 -13 1.52
o + 3 MHz bin 2598.25 2597.75 2598.75 -29.82 -13 -16.82 Complies
8 + 4 MHz bin 2599.25 2598.75 2599.75 -35.47 -13 -22.47 Complies
- + 5 MHz bin 2600.25 2599.75 2600.75 -40.06 -13 -27.06 Complies
+ 6 MHz bin 2601.25 2600.75 2601.75 -41.74 -13 -28.74 Complies
2593 MHz, 5.5 MHz 5W Channel, 64-QAM
Channel Center Freq (MHz) 2593 8/16/2005
Channel BW (MHz) 5.5 48 VDC Nom
Channel Band Edge - Low (MHz)| 2590.25 64-QAM
Channel Band Edge - High (MHz)| 2595.75
1 MHz Emission
Resolution Band 1 MHz Band | Powerin 1
Bandwidth Center 1 Mhz Band High Freq MHz BW Spec
(kHz) Freq (MHz)| Low Freq (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB) Result
- 6 MHz bin 2584.75 2584.25 2585.25 -42.17 -13 -29.17 Complies
o - 5 MHz bin 2585.75 2585.25 2586.25 -41.46 -13 -28.46 Complies
8 - 4 MHz bin 2586.75 2586.25 2587.25 -38.44 -13 -25.44 Complies
- - 3 MHz bin 2587.75 2587.25 2588.25 -32.35 -13 -19.35 Complies
- 2 MHz bin 2588.75 2588.25 2589.25 -12.36 -13 0.64
© - 2 MHz bin 2588.75 2588.25 2589.25 -27.01 -13 -14.01 Complies
0 - 1 MHz bin 2589.75 2589.25 2590.25 -15.69 -13 -2.69 Complies
© +1 MHz bin | 2596.25 2595.75 2596.75 -14.65 -13 -1.65 Complies
o +2 MHz bin | 2597.25 2596.75 2597.75 -25.99 -13 -12.99 Complies
+2 MHz bin | 2597.25 2596.75 2597.75 -11.49 -13 151
o +3 MHz bin | 2598.25 2597.75 2598.75 -29.91 -13 -16.91 Complies
S +4 MHz bin | 2599.25 2598.75 2599.75 -35.51 -13 -22.51 Complies
- +5MHz bin | 2600.25 2599.75 2600.75 -40.08 -13 -27.08 Complies
+6 MHz bin | 2601.25 2600.75 2601.75 -41.73 -13 -28.73 Complies
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Exhibit 6

Test Report FCC ID: PHX-MMDS-BASE?2
Modulation Characteristics
2689 MHz, 6.0 MHz 5W Channel, 4-QAM
Channel Center Freq (MHz) 2689 8/16/2005
Channel BW (MHz) 6 48 VDC Nom
Channel Band Edge - Low (MHz) 2686 4-QAM
Channel Band Edge - High (MHz) 2692
Emission
Resolution 1 MHz Band | 1 Mhz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB)| Result
- 6 MHz bin 2680.5 2680 2681 -42.01 -13 -29.01 Complies
o - 5 MHz bin 2681.5 2681 2682 -41.52 -13 -28.52 Complies
S - 4 MHz bin 2682.5 2682 2683 -39.69 -13 -26.69 Complies
- - 3 MHz bin 2683.5 2683 2684 -35.31 -13 -22.31 Complies
- 2 MHz bin 2684.5 2684 2685 -12.67 -13 0.33
o - 2 MHz bin 2684.5 2684 2685 -31.11 -13 -18.11 Complies
© - 1 MHz bin 2685.5 2685 2686 -17.60 -13 -4.60 Complies
o + 1 MHz bin 2692.5 2692 2693 -15.39 -13 -2.39 Complies
© + 2 MHz bin 2693.5 2693 2694 -28.91 -13 -15.91 Complies
+ 2 MHz bin 2693.5 2693 2694 -11.83 -13 117
o + 3 MHz bin 2694.5 2694 2695 -32.46 -13 -19.46 Complies
8 + 4 MHz bin 2695.5 2695 2696 -37.27 -13 -24.27 Complies
- + 5 MHz bin 2696.5 2696 2697 -40.51 -13 -27.51 Complies
+ 6 MHz bin 2697.5 2697 2698 -41.72 -13 -28.72 Complies
2689 MHz, 6.0 MHz 5W Channel, 16-QAM
Channel Center Freq (MHz) 2689 8/16/2005
Channel BW (MHz) 6 48 VDC Nom
Channel Band Edge - Low (MHz) 2686 16-QAM
Channel Band Edge - High (MHz) 2692
Emission
Resolution 1MHzBand | 1 MhzBand | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB) Result
- 6 MHz bin 2680.5 2680 2681 -42.01 -13 -29.01 Complies
o - 5 MHz bin 2681.5 2681 2682 -41.52 -13 -28.52 Complies
8 - 4 MHz bin 2682.5 2682 2683 -39.70 -13 -26.70 Complies
- - 3 MHz bin 2683.5 2683 2684 -35.34 -13 -22.34 Complies
- 2 MHz bin 2684.5 2684 2685 -12.67 -13 0.33
o~ - 2 MHz bin 2684.5 2684 2685 -31.13 -13 -18.13 Complies
© - 1 MHz bin 2685.5 2685 2686 -17.75 -13 -4.75 Complies
~ + 1 MHz bin 2692.5 2692 2693 -15.44 -13 -2.44 Complies
© + 2 MHz bin 2693.5 2693 2694 -28.94 -13 -15.94 Complies
+ 2 MHz bin 2693.5 2693 2694 -11.84 -13 1.16
o + 3 MHz bin 2694.5 2694 2695 -32.49 -13 -19.49 Complies
] + 4 MHz bin 2695.5 2695 2696 -37.29 -13 -24.29 Complies
- + 5 MHz bin 2696.5 2696 2697 -40.53 -13 -27.53 Complies
+ 6 MHz bin 2697.5 2697 2698 -41.72 -13 -28.72 Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2689 MHz, 6.0 MHz 5W Channel, 64-QAM

Channel Center Freq (MHz) 2689 8/16/2005
Channel BW (MHz) 6 48 VDC Nom
Channel Band Edge - Low (MHz) 2686 64-QAM
Channel Band Edge - High (MHz) 2692
1 MHz Emission
Resolution Band 1 MHz Band | Powerin 1
Bandwidth Center 1 Mhz Band High Freq MHz BW Spec
(kHz) Freq (MHz)| Low Freq (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB) Result
- 6 MHz bin 2680.5 2680 2681 -42.01 -13 -29.01 Complies
o - 5 MHz bin 2681.5 2681 2682 -41.52 -13 -28.52 Complies
8 - 4 MHz bin 2682.5 2682 2683 -39.69 -13 -26.69 Complies
- - 3 MHz bin 2683.5 2683 2684 -35.34 -13 -22.34 Complies
- 2 MHz bin 2684.5 2684 2685 -12.69 -13 0.31
o~ - 2 MHz bin 2684.5 2684 2685 -31.12 -13 -18.12 Complies
© - 1 MHz bin 2685.5 2685 2686 -17.57 -13 -4.57 Complies
« + 1 MHz bin 2692.5 2692 2693 -15.49 -13 -2.49 Complies
© + 2 MHz bin 2693.5 2693 2694 -28.91 -13 -15.91 Complies
+ 2 MHz bin 2693.5 2693 2694 -11.86 -13 1.14
o + 3 MHz bin 2694.5 2694 2695 -32.49 -13 -19.49 Complies
S + 4 MHz bin 2695.5 2695 2696 -37.28 -13 -24.28 Complies
- +5 MHz bin 2696.5 2696 2697 -40.52 -13 -27.52 Complies
+ 6 MHz bin 2697.5 2697 2698 -41.73 -13 -28.73 Complies
2689 MHz, 5.5 MHz 5W Channel, 4-QAM
Channel Center Freq (MHz) 2689 8/16/2005
Channel BW (MHz) 5.5 48 VDC Nom
Channel Band Edge - Low (MHz)| 2686.25 4-QAM
Channel Band Edge - High (MHz)| 2691.75
Emission
Resolution 1 MHz Band | 1 Mhz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB)| Result
- 6 MHz bin 2680.75 2680.25 2681.25 -41.78 -13 -28.78 Complies
o - 5 MHz bin 2681.75 2681.25 2682.25 -40.35 -13 -27.35 Complies
8 - 4 MHz bin 2682.75 2682.25 2683.25 -36.17 -13 -23.17 Complies
- - 3 MHz bin 2683.75 2683.25 2684.25 -29.95 -13 -16.95 Complies
- 2 MHz bin 2684.75 2684.25 2685.25 -11.66 -13 1.34
© - 2 MHz bin 2684.75 2684.25 2685.25 -25.11 -13 -12.11 Complies
© - 1 MHz bin 2685.75 2685.25 2686.25 -15.69 -13 -2.69 Complies
© + 1 MHz bin 2692.25 2691.75 2692.75 -13.10 -13 -0.10 Complies
0 + 2 MHz bin 2693.25 2692.75 2693.75 -24.25 -13 -11.25 Complies
+ 2 MHz bin 2693.25 2692.75 2693.75 -10.92 -13 2.08
o + 3 MHz bin 2694.25 2693.75 2694.75 -27.61 -13 -14.61 Complies
8 + 4 MHz bin 2695.25 2694.75 2695.75 -33.32 -13 -20.32 Complies
- + 5 MHz bin 2696.25 2695.75 2696.75 -38.60 -13 -25.60 Complies
+ 6 MHz bin 2697.25 2696.75 2697.75 -41.06 -13 -28.06 Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics

2689 MHz, 5.5 MHz 5W Channel, 16-QAM

Channel Center Freq (MHz) 2689 8/16/2005
Channel BW (MHz) 5.5 48 VDC Nom
Channel Band Edge - Low (MHz)| 2686.25 16-QAM
Channel Band Edge - High (MHz)| 2691.75
Emission
Resolution 1MHzBand | 1 MhzBand | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB) Result
- 6 MHz bin 2680.75 2680.25 2681.25 -42.06 -13 -29.06 Complies
o - 5 MHz bin 2681.75 2681.25 2682.25 -41.44 -13 -28.44 Complies
8 - 4 MHz bin 2682.75 2682.25 2683.25 -39.18 -13 -26.18 Complies
- - 3 MHz bin 2683.75 2683.25 2684.25 -34.31 -13 -21.31 Complies
- 2 MHz bin 2684.75 2684.25 2685.25 -12.63 -13 0.37
© - 2 MHz bin 2684.75 2684.25 2685.25 -30.21 -13 -17.21 Complies
o - 1 MHz bin 2685.75 2685.25 2686.25 -16.17 -13 -3.17 Complies
© + 1 MHz bin 2692.25 2691.75 2692.75 -13.59 -13 -0.59 Complies
w0 + 2 MHz bhin 2693.25 2692.75 2693.75 -28.87 -13 -15.87 Complies
+ 2 MHz bin 2693.25 2692.75 2693.75 -11.85 -13 1.15
o + 3 MHz bhin 2694.25 2693.75 2694.75 -31.82 -13 -18.82 Complies
8 + 4 MHz bin 2695.25 2694.75 2695.75 -36.91 -13 -23.91 Complies
- + 5 MHz bin 2696.25 2695.75 2696.75 -40.54 -13 -27.54 Complies
+ 6 MHz bin 2697.25 2696.75 2697.75 -41.75 -13 -28.75 Complies
2689 MHz, 5.5 MHz 5W Channel, 64-QAM
Channel Center Freq (MHz) 2689 8/16/2005
Channel BW (MHz) 5.5 48 VDC Nom
Channel Band Edge - Low (MHz) 2686.25 64-QAM
Channel Band Edge - High (MHz)| 2691.75
1 MHz Emission
Resolution Band 1 MHz Band | Powerin 1
Bandwidth Center 1 Mhz Band High Freq MHz BW Spec
(kHz) Freq (MHz)| Low Freq (MHz) (MHz) (dBm) (dBm/MHz) | Margin (dB) Result
- 6 MHz bin 2680.75 2680.25 2681.25 -42.05 -13 -29.05 Complies
o - 5 MHz bin 2681.75 2681.25 2682.25 -41.43 -13 -28.43 Complies
8 - 4 MHz bin 2682.75 2682.25 2683.25 -39.16 -13 -26.16 Complies
- - 3 MHz bin 2683.75 2683.25 2684.25 -34.27 -13 -21.27 Complies
- 2 MHz bin 2684.75 2684.25 2685.25 -12.62 -13 0.38
© - 2 MHz bin 2684.75 2684.25 2685.25 -30.16 -13 -17.16 Complies
o - 1 MHz bin 2685.75 2685.25 2686.25 -16.10 -13 -3.10 Complies
© +1MHzbin | 2692.25 2691.75 2692.75 -13.56 -13 -0.56 Complies
0 +2 MHz bin | 2693.25 2692.75 2693.75 -28.84 -13 -15.84 Complies
+2 MHz bin | 2693.25 2692.75 2693.75 -11.84 -13 1.16
o + 3 MHz bin | 2694.25 2693.75 2694.75 -31.81 -13 -18.81 Complies
8 +4 MHz bin | 2695.25 2694.75 2695.75 -36.91 -13 -23.91 Complies
- +5MHz bin | 2696.25 2695.75 2696.75 -40.54 -13 -27.54 Complies
+ 6 MHz bin | 2697.25 2696.75 2697.75 -41.76 -13 -28.76 Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics Spectrum Analyzer Plots (2W)
Emissions measurements for F=2499 MHz, 6.0 MHz 2W channel, 4-QAM

% Agilent 14:44:38 Aug 16, 2065 Freq/Channel
-
Ch Freq 2.4905 GHz Trig Free 253@:‘;@9@%5 e
Channel Porer N
Center 2.490500000 GHz Start Freq
2.49000808 GHz
Stop Freq
249180888 GHz
CF Step
1.00600868 MHz
Autn Man
Freq Offset
B.E006EA06 Hz
Signal Track
Channel Power Power Spectral Density |[fol 0ff

-41.49 dBm /1.0000 MHz -101.49 dBm/Hz

Copyright 2000-2004 Agilent Technologies 1

¥ Agilent 14:44:55 Aug 16, 2065 Freq/Channel
|

Ch Freq 2.4915 GHz Trig Free 2531"5%9@%5 g
Channel Porer N
Center 2.491500000 GHz Start Freq
2.491600608 GHz
Stop Freq
2.49200068 GHz
CF Step
1.00000060 MHz
Autn Man
Freq Offset
B.B0EA0E6aE Hz
Signal Track
Channel Power Power Spectral Density |[fol 0ff

-39.63 dBm /1.0000 MHz -99.63 dBm/Hz

Copyright 2008-2884 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics
Emissions measurements for F=2499 MHz, 6.0 MHz 2W channel, 4-QAM (Cont'd)

5 Agilent 14:45:12 Pug 16, 2065 Freq/Channel

Center Freq

Ch Freq 2.4925 GHz Trig Free 5 49250000 GHz
Channel Pawrer I
Center 2.492500000 GHz Start Freq
249200008 GHz
Stop Freq
249300068 GHz
CF Step
1.600000608 MHz
Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-36.09 dBm /1.0000 MHz -96.09 dBm/Hz
Copyright 2000-2004 Agilent Technologies 3

3% Agilent 14:45:28 Aug 16, 2665 Freg/Channel
Ch Freq 2.4935 GHz Trig Free 25993"5%9@%5 %i‘z"

Channel Poner ]
Center 2.493500000 GHz Start Freq
2.49300080 GHz
Stop Freq
2.49400088 GHz
CF Step
1.06000088 MHz
L g bt A TRt i L P e T U b A i HUtU m
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-32.01 dBm /1.0000 MHz -92.01 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics
Emissions measurements for F=2499 MHz, 6.0 MHz 2W channel, 4-QAM (Cont'd)

% Agilent 14:45:46 Pug 16, 2065 Freq/Channel

Center Freq

Ch Freq 2.4345 GHz Trig Free 5 49450000 GHz
Channel Pawrer I
Center 2.494500000 GHz Start Freq
2. 494000608 GHz
Stop Freq
249500068 GHz
CF Step
1.600000608 MHz
Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-15.46 dBm /1.0080 MHz -75.46 dBm/Hz
Copyright 2000-2004 Agilent Technologies 5

3% Agilent 14:47:51 PAug 16, 2665 Freg/Channel
Ch Freq 2.4945 GHz Trig Free Z_Egej‘;@e@%g %i‘z"

Channel Pawer I
Center 2.494500000 GHz Start Freq
2.49400080 GHz
Stop Freq
2.49500888 GHz
CF Step
1.06000088 MHz
Auto Man
Freq Offset

B.00000608 Hz

# I|_|I E: H

Signal Track
Channel Power Power Spectral Density ([l 0ff

-29.22 dBm /1.0000 MHz -89.22 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 67 of 171 10/11/2005



Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics
Emissions measurements for F=2499 MHz, 6.0 MHz 2W channel, 4-QAM (Cont'd)

% Agilent 14:48:04 Pug 16, 2065 Freq/Channel

Center Freq

Ch Freq 2.4955 GHz Trig Free 5 49550000 GHz
Channel Pawrer I
Center 2.495500000 GHz Start Freq
249500068 GHz
Stop Freq
249600068 GHz
CF Step
g | 000a06060 MHz
" Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-21.55 dBm /1.0000 MHz -81.55 dBm/Hz

Copyright 2000-2004 Agilent Technologies 7
3% Agilent 14:48:33 Aug 16, 2665 Freg/Channel
Ch Freq 2.5625 GHz Trig Free 2‘5:992"5%9@%5 i
Channel Porer I
Center 2.502500000 GHz Start Freq
250200008 GHz
Stop Freq
2.50300068 GHz
CF Step
1.600000608 MHz
. Auto Man
i 'lM Ihl“r.”'."'."irﬁﬁl""'r i Il'f*fﬂ‘i".-.|'-'r‘H'"H*‘h‘.._.-J‘.'.1‘r'ﬂ'TL"i."Nﬂ'|'|"J'n'f.\’u'ni.,\.-),r.m&,wh. W R TETS AR
Freq Offset
GHz - B.aARGAEEA Hz
Signal Track
Channel Power Power Spectral Density ([l 0ff

-21.68 dBm /1.0000 MHz -81.68 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics
Emissions measurements for F=2499 MHz, 6.0 MHz 2W channel, 4-QAM (Cont'd)

% Agilent 14:48:52 Pug 16, 2065 Freq/Channel

Center Freq

Ch Freq 2.5835 GHz Trig Free 5 CA3SA000 GHz
Channel Pawrer I
Center 2.503500000 GHz Start Freq
250300008 GHz
Stop Freq
2.50400068 GHz
CF Step
1.600000608 MHz
Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-33.66 dBm /1.0000 MHz -93.66 dBm/Hz
Copyright 2000-2004 Agilent Technologies 9

3% Agilent 14:49:21 Aug 16, 2665 Freg/Channel
Ch Freq 2.5035 GHz Trig Free 2‘5:993"5%9@%5 %i‘z"

Channel Poner ]
Center 2.503500000 GHz Start Freq
2.50za0080 GHz
Stop Freq
2.5a4a00a6 GHz
CF Step
1.p80a00aEa MHz
bt Lo W et e e e Auto M
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-14.68 dBm /1.0000 MHz -74.68 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics
Emissions measurements for F=2499 MHz, 6.0 MHz 2W channel, 4-QAM (Cont'd)

% Agilent 14:49:39 Pug 16, 2065 Freq/Channel

Center Freq

Ch Freq 2.5845 GHz Trig Free 5 CAASH000 GHa
Channel Pawrer I
Center 2.504500000 GHz Start Freq
2504000608 GHz
Stop Freq
2.50500068 GHz
CF Step
1.600000608 MHz
Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-36.04 dBm /1.0000 MHz -96.04 dBm/Hz
Copyright 2000-2004 Agilent Technologies 11

3% Agilent 14:49:52 Aug 16, 2665 Freg/Channel
Ch Freq 2.5055 GHz Trig Free 2‘5:995"5%9@%5 i

Channel Pawer I
Center 2.505500000 GHz Start Freq
2.50500080 GHz
Stop Freq
200600888 GHz
CF Step
1.06000088 MHz
Auto Man

AR A e A S T A

Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-39.57 dBm /1.0000 MHz -99.57 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics
Emissions measurements for F=2499 MHz, 6.0 MHz 2W channel, 4-QAM (Cont'd)

% Agilent 14:50:07 Pug 16, 2065 Freq/Channel

Center Freq

Ch Freq 2.5865 GHz Trig Free 5 CARSHR00 GHz

Channel Pawrer I
Center 2.506500000 GHz Start Freq
250600060 GHz

#Atten

d Stop Freq
250700068 GHz
CF Step
1.600000608 MHz
Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-41.18 dBm /1.0000 MHz -101.18 dBm/Hz
Copyright 2000-2004 Agilent Technologies 13

3% Agilent 14:50:28 Aug 16, 2665 Freg/Channel
Ch Freq 2.5075 GHz Trig Free 2_‘5:@9?"5%9@%5 %i‘z"

Channel Pawer I
Center 2.507500000 GHz Start Freq
250700080 GHz
Stop Freq
200300088 GHz
CF Step
1.06000088 MHz
Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-41.68 dBm /1.0000 MHz -181.69 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics Spectrum Analyzer Plots (5W)
Emissions measurements for F=2503 MHz, 6.0 MHz 5W channel, 16-QAM

5 Agilent 89:31:28 Aug 17, 2885 Freq/Channel
Ch Freq  2.4945 GHz Trig Fres| ,Senter Fred
Channs! Pawer I
Center 2.494500000 GHz Start Freq
2.49400088 GHz
Stop Freq
2495000608 GHz
CF Step
1.60000600 MHz
Autn Man
Freq Offset
B.BARGAAAE Hz
Signal Track
Channel Power Power Spectral Density ([l 0ff

-42.19 dBm /1.0000 MHz -102.19 dBm/Hz

Copyright 2000-2004 Agilent Technologies 15
% Agilent 89:31:59 Aug 17, 2885 Freq/Channel
Ch Freq  2.4955 GHz Trig Fres| ,SeNter Fred

Channs! Pawer I

Center 2.495500000 GHz Start Freq
2.495000888 GHz
Stop Freq
2. 496000608 GHz
CF Step
1.66660008 MHz
Autn Man
Freq Offset
B.BARGAAAE Hz
Signal Track
Channel Power Power Spectral Density ([l 0ff

-41.81 dBm /1.0000 MHz -101.81 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics
Emissions measurements for F=2503 MHz, 6.0 MHz 5W channel, 16-QAM (Cont'd)

5 Agilent 83:32:34 Pug 17, 2065 Freq/Channel

Center Freq

Ch Freq 2.4965 GHz Trig Free 5 49650000 GHz

Channel Pawrer I
Center 2.496500000 GHz Start Freq
249600000 GHz

#Atten

d Stop Freq
249700068 GHz
CF Step
1.600000608 MHz
Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-40.11 dBm /1.0000 MHz -100.11 dBm/Hz
Copyright 2000-2004 Agilent Technologies 17

3% Agilent 89:33:67 Pug 17, 2665 Freg/Channel
Ch Freq 2.4975 GHz Trig Free 2_599?"5%9@%5 %i‘z"

Channel Pawer I
Center 2.497500000 GHz Start Freq
249700080 GHz
Stop Freq
249800088 GHz
CF Step
1.06000088 MHz
| Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-35.76 dBm /1.0000 MHz -95.76 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics
Emissions measurements for F=2503 MHz, 6.0 MHz 5W channel, 16-QAM (Cont'd)

5 Agilent 89:33:34 Pug 17, 2065 Freq/Channel

Center Freq

Ch Freq 2.4985 GHz Trig Free 5 49350000 GHz
Channel Pawrer I
Center 2.498500000 GHz Start Freq
249800060 GHz
Stop Freq
249300068 GHz
CF Step
1.600000608 MHz
Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-12.52 dBm /1.0000 MHz -72.52 dBm/Hz

Copyright 2000-2004 Agilent Technologies 19
3% Agilent 83:34:11 Aug 17, 2665 Freg/Channel
Ch Freq 2.4985 GHz Trig Free 2&99;5?@%5 %i‘z"

Channel Poner ]

Center 2.498500000 GHz Start Freq
249800080 GHz
Stop Freq
249980008 GHz
CF Step
1.p80a00aEa MHz
Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-31.83 dBm /1.0000 MHz -91.83 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics
Emissions measurements for F=2503 MHz, 6.0 MHz 5W channel, 16-QAM (Cont'd)

5 Agilent 89:34:38 Pug 17, 2065 Freq/Channel

Center Freq

Ch Freq 2.4935 GHz Trig Free 5 49950000 GHz
Channel Pawrer I
Center 2.499500000 GHz Start Freq
249500068 GHz
Stop Freq
250000068 GHz
CF Step
y 1.00006000 MHz
Auto Man
Freq Offset

B.000006006 Hz
# I|_|I E: H

Signal Track
Channel Power Power Spectral Density ([l 0ff

-18.73 dBm /1.0000 MHz -78.73 dBm/Hz

Copyright 2000-2004 Agilent Technologies

3% Agilent 83:35:15 Fug 17, 2665 Freg/Channel
Ch Freq 2.5065 GHz Trig Free Zg@e%t@e@r@g i
Channel Porer I
Center 2.506500000 GHz Start Freq
250600060 GHz
Stop Freq
250700068 GHz
CF Step
1.600000608 MHz
Auto Man
Freq Offset

B.00000608 Hz

# I|_|I E: H

Signal Track
Channel Power Power Spectral Density ([l 0ff

-15.86 dBm /1.0000 MHz -75.86 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics
Emissions measurements for F=2503 MHz, 6.0 MHz 5W channel, 16-QAM (Cont'd)

% Agilent 89:35:45 Pug 17, 2065 Freq/Channel

Center Freq

Ch Freq 2.5875 GHz Trig Free 5 CATSA000 GHa

Channel Pawrer I
Center 2.507500000 GHz Start Freq
250700068 GHz

#Atten

d Stop Freq
250800068 GHz
CF Step
1.600000608 MHz
Auto Man
- Freq Offset

B.000006006 Hz
# I|_|I E: H

Signal Track
Channel Power Power Spectral Density ([l 0ff

-26.88 dBm /1.0000 MHz -86.88 dBm/Hz

Copyright 2000-2004 Agilent Technologies pc
3% Agilent 89:36:11 Pug 17, 2665 Freg/Channel
Ch Freq 2.5075 GHz Trig Free Zg@e?";@e@%g %i‘z"

Channel Pawer I

Center 2.507500000 GHz Start Freq
250700080 GHz
Stop Freq
200300088 GHz
CF Step
1.06000088 MHz
Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-11.46 dBm /1.0000 MHz -71.46 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics
Emissions measurements for F=2503 MHz, 6.0 MHz 5W channel, 16-QAM (Cont'd)

5 Agilent 89:36:43 Pug 17, 2065 Freq/Channel

Center Freq

Ch Freq 2.5885 GHz Trig Free 5 CASSA000 GHz
Channel Pawrer I
Center 2.508500000 GHz Start Freq
250800008 GHz
Stop Freq
2.50300068 GHz
CF Step
1.600000608 MHz
il Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-31.15 dBm /1.0080 MHz -91.15 dBm/Hz
Copyright 2000-2004 Agilent Technologies .

35 Agilent 83:37:11 Pug 17, 2665 Freg/Channel
Ch Freq 2.5095 GHz Trig Free 2_‘5:@95;‘5%9@%5 %i‘z"

Channel Pawer I
Center 2.509500000 GHz Start Freq
2.50900080 GHz
Stop Freq
2.51 000888 GHz
CF Step
1.06000088 MHz
Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-36.57 dBm /1.0000 MHz -96.57 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Modulation Characteristics
Emissions measurements for F=2503 MHz, 6.0 MHz 5W channel, 16-QAM (Cont'd)

5 Agilent 89:37:42 Pug 17, 2065 Freq/Channel

Center Freq

Ch Freq 2.5185 GHz Trig Free 5 C1 350000 GHz
Channel Pawrer I
Center 2.510500000 GHz Start Freq
251000068 GHz
Stop Freq
2.511006068 GHz
CF Step
1.600000608 MHz
Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-40.52 dBm /1.0000 MHz -100.52 dBm/Hz

Copyright 2000-2004 Agilent Technologies 2

3% Agilent 89:38:65 Aug 17, 2665 Freg/Channel
Ch Freq 25115 GHz Trig Free ngl";@e@%g i
Channel Porer I
Center 2511500000 GHz Start Freq
2.511006068 GHz
Stop Freq
2.51200068 GHz
CF Step
1.600000608 MHz
Auto Man
Freq Offset

B.00000608 Hz

Signal Track
Channel Power Power Spectral Density ([l 0ff

-41.93 dBm /1.0000 MHz -181.93 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth / Emission Bandwidth

Rule Part Number:

2.1049 The occupied bandwidth, that is the frequency bandwidth such
that, below its lower and above its upper frequency limits, the
mean powers radiated are each equal to 0.5 percent of the total
mean power radiated by a given emission shall be measured under
the following conditions as applicable:

2.1049(h) Each authorization issued pursuant to these rules will show, as the
emission designator, a symbol representing the class of emission
which shall be prefixed by a number specifying the necessary
bandwidth. This figure does not necessarily indicate the bandwidth
actually occupied by the emission at any instant. In those cases
where part 2 of this chapter does not provide a formula for the
computation of the necessary bandwidth, the occupied bandwidth
may be used in the emission designator.

27.53(1)(6) Measurement procedure. Compliance with these rules is based on
the use of measurement instrumentation employing a resolution
bandwidth of 1 MHz or greater. However, in the 1 MHz bands
immediately outside and adjacent to the frequency block a
resolution bandwidth of at least one percent of the emission
bandwidth of the fundamental emission of the transmitter may be
employed. A narrower resolution bandwidth is permitted in all
cases to improve measurement accuracy provided the measured
power is integrated over the full required measurement bandwidth
(i.e. 1 MHz or 1 percent of emission bandwidth, as specified). The
emission bandwidth is defined as the width of the signal between
two points, one below the carrier center frequency and one above
the carrier center frequency, outside of which all emissions are
attenuated at least 26 dB below the transmitter power. With respect
to television operations, measurements must be made of the
separate visual and aural operating powers at sufficiently frequent
intervals to ensure compliance with the rules.

NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth / Emission Bandwidth

Standard: ANSI C63.4-2003
American National Standard for Methods of Measurement of
Radio- Noise Emissions from Low-Voltage Electrical and
Electronic Equipment in the Range of 9 kHz to 40 GHz

Test Procedure: The Orthogonal Frequency Division Multiplexing (OFDM)
modulated Time Division Duplex (TDD) RF transmission from the
test unit is applied to a spectrum analyzer. The bandwidth of the
signal is recorded by measuring the modulation bandwidth with the
built in measurement function in the spectrum analyzer. The
transmitter is enabled in test mode with the attached computer. The
RF loss of the attenuators and coax has been measured and is
included in the spectrum analyzer offset level. Measurements are
performed at frequencies across the band, for each of the
modulation formats available (4, 16, and 64-QAM) and channel
bandwidths (5.5 MHz and 6 MHz).

Test Conditions: 2-Watt Frequencies:
5.5 MHz channels: 2504.75, 2565.25, 2626.75, 2687.25 MHz
6.0 MHz channels: 2499, 2575, and 2621 MHz

5-Watt Frequencies:
Both 5.5 and 6.0 MHz channels: 2503, 2593, and 2689 MHz
(both channel bandwidths were tested on these frequencies due
to availability of channel filters)

Temperature = 25°C
Supply Voltage = 48.0 VDC Nominal to DUT

Test Setups:
Power Supply —
[ DUT § Spectrum Analyzer
Computer —
| 30.8dB
Ethernet Switch

2W Modulation Characteristics Test Setup

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
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Exhibit 6

Test Report FCC ID: PHX-MMDS-BASE?2

Power Supply —

Spectrum Analyzer

Channel
Ut Filter §

Computer —
30.8dB

[
Ethernet Switch | |

5W Modulation Characteristics Test Setup

Occupied and Emission Bandwidth Test Results Summary (2W)

2-WATT CHANNELS

Occupied Bandwidth (MHz) for 99.0 % (20 dB BW)
Freq (MHz) Channel 4-QAM 16-QAM 64-QAM
BW (MHz)
2504.75 5.5 4.958 4.959 4.959
2565.25 5.5 4.959 4.959 4.959
2626.75 5.5 4.958 4.958 4.959
2687.25 5.5 4.959 4.959 4.959
2499 6.0 5.480 5.480 5.480
2575 6.0 5.480 5.480 5.480
2621 6.0 5.480 5.480 5.480
Emission Bandwidth (MHz) for 26 dB BW (99.75 %)
Channel

Freq (MHz) BW (MH2) 4-QAM 16-QAM 64-QAM
2504.75 5.5 5.023 5.023 5.023
2565.25 5.5 5.023 5.023 5.022
2626.75 5.5 5.023 5.023 5.023
2687.25 5.5 5.023 5.023 5.023
2499 6.0 5.550 5.550 5.550
2575 6.0 5.550 5.550 5.551
2621 6.0 5.551 5.550 5.550

NextNet® Wireless, Inc.

9555 James Ave. South Suite 270
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied and Emission Bandwidth Test Results Summary (5W)

5-WATT CHANNELS

Occupied Bandwidth (MHz) for 99.0 % (20 dB BW)

Freq (MHz2) Ch?&“ﬁ'z)BW 4-QAM 16-QAM 64-QAM
2503 55 2.957 2.957 2.957
2593 55 4.956 4.956 4.956
2689 55 4.957 4.957 4.957
2503 6.0 5.475 5.476 5.475
2593 6.0 5.474 5.474 5.474
2689 6.0 5475 5475 5475

Emission Bandwidth (MHz) for 26 dB BW (99.75 %)

Freq (MH2) Ch?&“lj';w 4-QAM 16-QAM 64-QAM
2503 5.5 5.022 5.001 5.022
2593 55 5.022 5.022 5.022
2689 55 5.022 5.022 5.022
2503 6.0 5.543 5.548 5.547
2593 6.0 5.547 5.547 5.547
2639 6.0 5543 5.548 5543

NextNet® Wireless, Inc.
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth Spectrum Analyzer Plots (2W)

5.5 MHz, 2W Channels/4-QAM

3% Agilent 13:41:52 Pug 12, 2865

Ch Freq
Occupied Bandwidth

2.50475 GHz

Center 2.504750000 GHz

Trig Free

Freq/Channel

Center Freq
2.50475080 GHz

Start Freq
2.5081756088 GHz

Stop Freq
2.587756800 GHz

CF Step
100000088 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

Occupied Bandwidth
4.9583 MHz

Transmit Freq Error
¥ dB Bandwidth

Occ BH % Pur

¥ dB

Signal Track
On Off

Copyright 2000-2004 Agilent Technologies

35 Agilent 13:44:16 Pug 12, 2865

Ch Freq 2.56525 GHz

Occupied Bandwidth

Center 2.565250000 GHz

Trig Free

10

Freq/Channel

Center Freq
2.56525000 GHz

Start Freq
2.56225088 GHz

Stop Freq
2.568256800 GHz

CF Step
100000088 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

Occupied Bandwidth
4.9586 MHz

Transmit Freq Error 6.4
¥ dB Bandwidth 5.1:

Occ BH % Pur

¥ dB

Signal Track
On Off

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431

Page 83 of 171

10/11/2005



Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

5.5 MHz, 2W Channels/4-QAM (Cont’d)
% Agilent 13:46:36 Pug 12, 2065 Freq/Channel

Center Freq

Ch Freq 2.562575 GHz Trig Free 2 E2E75A08 GHz

Occupied Bandwidth I

Center 2.626/50000 GHz Start Freq
2.62375000 GHz

Stop Freq
262975000 GHz

CF Step
100000008 MH=
| Auto Man

Freq Offset
000000000 Hz

Signal Track
Occ BH % Pur On 0ff

4.9583 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2008-2884 Agilent Technologies

% Agilent 13:48:54 Pug 12, 2065 Freq/Channel
. Center Freq
Ch Freq 2.68725 GHz Trig Free 5 63725000 GHz

Occupied Bandwidth I
Center 2.687250000 GHz Start Freq
2.68425008 GHz

Atten B
1 Stop Freq
o . e 2.69925000 GHz
i "I

< CF Step
10.60066000 MHz
Autn Man
Freq Offset
B.A6AEAEAE Hz
. X - Signal Track
Occupied Bandwidth Occ BH % Pur On Off

4.9586 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2008-2884 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth
5.5 MHz, 2W Channels/16-QAM (Cont’'d)

5 Agilent 13:42:14 Pug 12, 2065 Freq/Channel
. Center Freq
Ch Freq 2.58475 GHz Trig Free 5 CA47S000 GHz

Occupied Bandwidth I
Center 2.504750000 GHz Start Freq
2.50175008 GHz

1B

Stop Freq
SN O N U S S 250775008 GHz
CF Step
160.0000860 MHz
Autn Man
Freq Offset
B.B0EA0E6aE Hz
Signal Track

Occ BH % Pur On 0ff

4.9586 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2008-2884 Agilent Technologies

% Agilent 13:43:53 Pug 12, 2065 Freq/Channel
Ch Freq 2.56525 GHz Trig Free 2‘5355";59@%5 g

Occupied Bandwidth I
Center 2.565250000 GHz Start Freq
2.56225008 GHz
Stop Freq
256825000 GHz
CF Step
100000060 MHz
Autn Man
Freq Offset
B.O6aaAeEA Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pur On Off

4.9586 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2008-2884 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

5.5 MHz, 2W Channels/16-QAM (Cont’'d)
3% Agilent 13:46:57 Pug 12, 2865 Freq/Channel

Ch Freq 2.62675 GHz Trig Free Zggg‘?t%%g reig

Dccupied Bandwidth I

Center 2.626750000 GHz Start Freq
2.62375000 GHz

Stop Freq
2.629756800 GHz

CF Step
100000088 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

- Signal Track
Occ BH % Pur On Off

4.9584 MHz % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies 16

3% Agilent 13:48:36 Pug 12, 2865 Freq/Channel
Ch Freq 268725 GHz Trig Free 2.%57!12'[5%%5 e
Dccupied Bandwidth I
Center 2.687250000 GHz Start Freq
2.68425008 GHz
Stop Freq
2.69825008 GHz
CF Step
108000068 MHz
Iy Huto Man
Freq Offset

" 0.00A60AA08 Hz
E

__ - : - Signal Track
Occupied Bandwidth Occ BH % Pwr On il

4.9585 MHz % dB

Transmit Freq Error  6.119 kHz

¥ dB Bandwidth 5.1:

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

5.5 MHz, 2W Channels/64-QAM
5 Agilent 13:42:34 Aug 12, 2065 Freq/Channel

Ch Freq 2.50475 GHz Trig Free Zggf?t%%g reig

Dccupied Bandwidth I

Center 2.504750000 GHz Start Freq
2.50175000 GHz

Stop Freq
2.587756800 GHz

CF Step
100000088 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

- Signal Track
Occ BH % Pur On Off

4.9586 MHz % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies 18
3% Agilent 13:43:34 Pug 12, 2865 Freq/Channel
Ch Freq 2.56525 GHz Trig Free 2‘5:55"2"5%%5 e

Dccupied Bandwidth I

Center 2.565250000 GHz Start Freq
256225088 GHz
Stop Freq
2.56825080 GHz
CF Step
1680800068 MHz
II"-.I|I|M- Auto M
Freq Offset

0.00A60AA08 Hz

- - - Signal Track
Occupied Bandwidth Occ BH % Pwr On il

49585 MH % dB

Transmit Freq Error G k
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

5.5 MHz, 2W Channels/64-QAM (Cont’'d)
35 Agilent 13:47:22 Pug 12, 2865 Freq/Channel

Center Freq

Ch Freq 2.62675 GHz Trig Free| - cococoom oha
Dccupied Bandwidth I
Center 2.626750000 GHz Start Freq
2.62375000 GHz
Stop Freq
2.629756800 GHz
CF Step
10.0000608 MHz
Auta Man
Freq Offset

0.00A60AA08 Hz

156 kHz

- _ - Signal Track
Occupied Bandwidth Occ BH % Pwr B 0 il

4.9585 MHz % dB

Transmit Freq Error ;
¥ dB Bandwidth 5.1:

Copyright 2000-2004 Agilent Technologies 20
3% Agilent 13:48:19 Pug 12, 2865 Freq/Channel
Ch Freq 2.68725 GHz Trig Free nge;‘;%%g e

Dccupied Bandwidth I

Center 2.687250000 GHz Start Freq
2.68425088 GHz
Stop Freq
2.69925008 GHz
CF Step
10.0000868 MHz
Auto Man
Freq Offset

0.00A60AA08 Hz

. EH

__ - : - _ Signal Track
Occupied Bandwidth Occ BH % Pwr On il

4.9585 MHz % dB

Transmit Freq Error G kHz

¥ dB Bandwidth 5
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

6.0 MHz, 2W Channels/4-QAM
5 Agilent 13:22:55 Aug 12, 2065 Freq/Channel

Center Freq

Ch Freq 2.439 GHz Trig Free 5 49906000 GHz
Dccupied Bandwidth I
Center 2.499000000 GHz Start Freq
2.49575008 GHz
Stop Freq
2.58225068 GHz
CF Step
N 10.0000006 MHz
Auto Man
Freq Offset

0.00A60AA08 Hz

nt 9 008 Gz
Occupied Bandwidth Occ BH % Pur )7 , Signal TraEt]:_FI?
5.4800 MHz % dB e

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies 1
3% Agilent 13:25:65 Pug 12, 2865 Freq/Channel
Ch Freq 2.575 GHz Trig Free| ,-onter Frea

Dccupied Bandwidth I

Center 2.575000000 GHz Start Freq
2.57175088 GHz
Stop Freq
257825008 GHz
CF Step
108000068 MHz
Auto Man
Freq Offset
B.AARGAARA Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr On il

5.4800 MH % dB

s

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth
6.0 MHz, 2W Channels/4-QAM (Cont’d)

3% Agilent 13:25:48 Aug 12, 2865 |Freqf’thanne|
Ch Freq 2,621 GHz Trig Free 2E§1n@t@%r@g red
Occupied Bandwidth I
Center 2.621000000 GHz Start Freq
2.61775008 GHz
Stop Freq
262425000 GHz
CF Step
| 19.00686068 MHz
k% Auto Man
| P
Freq Offset
B.00000008 Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr On il
5.4802 MHz ® dB 0
Transmit Freq Error 1] z
¥ dB Bandwidth L
Copyright 2000-2004 Agilent Technologies 3
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

6.0 MHz, 2W Channels/16-QAM
5 Agilent 13:23:21 Aug 12, 2665 Freq/Channel

Center Freq

Ch Freq 2.439 GHz Trig Free 5 49906000 GHz
Dccupied Bandwidth I
Center 2.499000000 GHz Start Freq
2.49575008 GHz
Stop Freq
2.58225068 GHz
CF Step
. 18.8080808 MHz
Auto Man
Freq Offset

0.00A60AA08 Hz

nt 3 BAE GHz

kHz

Occupied Bandwidth UnSIQnaI Trat?_fli
5.4799 MHz

Transmit Freq Error

¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies 4
35 Agilent 13:24:45 Aug 12, 2865 Freq/Channel
Ch Freq 2.575 GHz Trig Free| ,-onter Frea

Dccupied Bandwidth I

Center 2.575000000 GHz Start Freq
2.57175088 GHz
Stop Freq
257825008 GHz
CF Step
108000068 MHz
by Auto Man
Freq Offset
B.AARGAARA Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr On il

5.4803 MH % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth
6.0 MHz, 2W Channels/16-QAM (Cont’'d)

35 Agilent 13:26:68 Pug 12, 2865 |Freqf’thanne|
Ch Freq 2,621 GHz Trig Free 2E§1n@t@%r@g red
Occupied Bandwidth I
Center 2.621000000 GHz Start Freq
2.61775008 GHz
Stop Freq
262425000 GHz
CF Step
| 19.00606068 MHz
i Auto Man
Freq Offset
B.00000008 Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr On il
5.4800 MHz ® dB 0
Transmit Freq Error
¥ dB Bandwidth L
Copyright 2000-2004 Agilent Technologies B
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

6.0 MHz, 2W Channels/64-QAM
5 Agilent 13:23:49 Aug 12, 2065 Freq/Channel

Center Freq

Ch Freq 2.439 GHz Trig Free 5 49906000 GHz
Dccupied Bandwidth I
Center 2.499000000 GHz Start Freq
2.49575008 GHz
Stop Freq
2.58225068 GHz
CF Step
18.8080808 MHz
Auto Man
Freq Offset

0.00A60AA08 Hz

nt 3'BAE GHz

kHz

Occupied Bandwidth UnSIQnaI Trat?_fli
5.4800 MHz

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies 7
35 Agilent 13:24:24 Pug 12, 2865 Freq/Channel
Ch Freq 2.575 GHz Trig Free| ,-onter Frea

Dccupied Bandwidth I

Center 2.575000000 GHz Start Freq
2.57175088 GHz
Stop Freq
257825008 GHz
CF Step
. 108000068 MHz
| Auto Man
Freq Offset
B.AARGAARA Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr On il

5.4802 MH % dB

Transmit Freq Error
¥ dB Bandwidth
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth
6.0 MHz, 2W Channels/64-QAM (Cont’'d)

3% Agilent 13:26:21 Pug 12, 2865 |Freqf’thanne|
Ch Freq 2,621 GHz Trig Free 2E§1n@t@%r@g red
Occupied Bandwidth I
Center 2.621000000 GHz Start Freq
2.61775008 GHz
Stop Freq
262425000 GHz
CF Step
16.0066008 MHz
Auto Man
Freq Offset
B.00000008 Hz
- - Signal Track
Occupied Bandwidth On il
5.4802 MHz 0
Transmit Freq Error
¥ dB Bandwidth L
Copyright 2000-2004 Agilent Technologies 9
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth Spectrum Analyzer Plots (2W)

5.5 MHz, 2W Channels/4-QAM

35 Agilent 14:21:49 Aug 12, 2865 Freq/Channel
Ch Freq 2.50475 GHz Trig Free Z_ng?t%%g e
Dccupied Bandwidth I
Center 2.504750000 GHz Start Freq
2.5081756088 GHz
Stop Freq
2.50775008 GHz
CF Step
108000068 MHz
Auto Man
Freq Offset

0.00A60AA08 Hz

-. l . .. _ > Signal Track
Occupied Bandwidth Occ BH % Pwr 5 3 |l il

5.0226 MH % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies 3
3% Agilent 14:23:52 Pug 12, 2865 Freq/Channel
Ch Freq 2.56525 GHz Trig Free 2‘5:55"2"5%%5 e

Dccupied Bandwidth I

Center 2.565250000 GHz Start Freq
2.96225088 GHz
Stop Freq
2.56825000 GHz
CF Step
10.0000868 MHz
Auto Man
Freq Offset

0.00A60AA08 Hz

. BH 56 khz

ccupied Bandwidth
5.8225 MHz % dB

Transmit Freq Error 7.351

Signal Track
On Off

¥ dB Bandwidth
Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth

5.5 MHz, 2W Channels/4-QAM (Cont’'d)
35 Agilent 14:24:15 Aug 12, 2865 Freq/Channel

Center Freq

Ch Freq 2.62675 GHz Trig Free 5 52675000 GHa
Dccupied Bandwidth I
Center 2.626750000 GHz Start Freq
262375088 GHz
Stop Freq
2.62975008 GHz
CF Step
108000068 MHz
M Auto Man
Freq Offset
B.AARGAARA Hz
- - Signal Track
Occupied Bandwidth 51 (e il

5.0225 MHz

Transmit Freq Error ;
¥ dB Bandwidth 5177 M

Copyright 2000-2004 Agilent Technologies 33
3% Agilent 14:26:53 Pug 12, 2865 Freq/Channel
Ch Freq 2.68725 GHz Trig Free nge;‘;%%g e

Dccupied Bandwidth I

Center 2.687250000 GHz Start Freq
2.68425008 GHz
Stop Freq
2.69625008 GHz
CF Step
108000068 MHz
Auto Man
Freq Offset
B.AARGAARA Hz
Signal Track

Occ BH % Pur 5% | 0ff
% dB »

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth

5.5 MHz, 2W Channels/16-QAM
5 Agilent 14:22:87 Aug 12, 2065 Freq/Channel

Center Freq

Ch Freq 2.50475 GHz Trig Free 5 EA475000 GHa
Dccupied Bandwidth I
Center 2.504750000 GHz Start Freq
2.5081756088 GHz
Stop Freq
258775008 GHz
CF Step
. 108000068 MHz
W Auto Man
Freq Offset
B.AARGAARA Hz
- - Signal Track
Occupied Bandwidth 51 (e il

5.0226 MHz

Transmit Freq Error ;
¥ dB Bandwidth 5.1¢

Copyright 2000-2004 Agilent Technologies 35
3% Agilent 14:23:21 Pug 12, 2865 Freq/Channel
Ch Freq 2.56525 GHz Trig Free 2‘5:55"2"5%%5 e

Dccupied Bandwidth I

Center 2.565250000 GHz Start Freq
2.96225088 GHz
Stop Freq
2.56825000 GHz
CF Step
10.0000868 MHz
" Auta Man
Freq Offset

0.00A60AA08 Hz

- - - : - Signal Track
Occupied Bandwidth Occ BH % Pwr 5 3 |l il

5.0226 MH % dB

s

Transmit Freq Error

¥ dB Bandwidth
Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth

5.5 MHz, 2W Channels/16-QAM (Cont’'d)
35 Agilent 14:24:35 Aug 12, 2865 Freq/Channel

Center Freq

Ch Freq 2.62675 GHz Trig Free 5 52675000 GHa
Dccupied Bandwidth I
Center 2.626750000 GHz Start Freq
262375088 GHz
Stop Freq
2.62975008 GHz
CF Step
. 108000068 MHz
(W Auto Man
Freq Offset
B.AARGAARA Hz
- - Signal Track
Occupied Bandwidth 51 (e il

5.0225 MHz

Transmit Freq Error ;
¥ dB Bandwidth 5.1

Copyright 2000-2004 Agilent Technologies 37
35 Agilent 14:26:33 Pug 12, 2865 Freq/Channel
: Center Freq
Ch Freq 2.68725 GHz Trig Free 5 53725000 GHa

Dccupied Bandwidth I

Center 2.687250000 GHz Start Freq
2.68425008 GHz
Stop Freq
2.69825008 GHz
CF Step
100000088 MHz
M Auto Man
Freq Offset

0.00A60AA08 Hz

- - - : - Signal Track
Occupied Bandwidth Occ BH % Pwr 5 3 |l il

5.0226 MHz % dB

Transmit Freq Error 7 kHz

¥ dB Bandwidth 5.1

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth

5.5 MHz, 2W Channels/64-QAM
5 Agilent 14:22:27 Aug 12, 2065 Freq/Channel

Center Freq

Ch Freq 2.50475 GHz Trig Free 5 EA475000 GHa
Dccupied Bandwidth I
Center 2.504750000 GHz Start Freq
2.5081756088 GHz
Stop Freq
258775008 GHz
CF Step
108000068 MHz
Auto Man
Freq Offset
B.AARGAARA Hz
- - Signal Track
Occupied Bandwidth 51 (e il

5.0226 MHz

Transmit Freq Error ;
¥ dB Bandwidth 5.1

Copyright 2000-2004 Agilent Technologies 39
3% Agilent 14:22:57 Pug 12, 2865 Freq/Channel
Ch Freq 2.56525 GHz Trig Free 2‘5:55"2"5%%5 e

Dccupied Bandwidth I

Center 2.565250000 GHz Start Freq
2.96225088 GHz
Stop Freq
2.56825000 GHz
CF Step
10.0000868 MHz
| Auto Man
Freq Offset

0.00A60AA08 Hz

- - - : - Signal Track
Occupied Bandwidth Occ BH % Pwr 5 3 |l il

5.0224 MHz % dB

s

Transmit Freq Error

¥ dB Bandwidth
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth

5.5 MHz, 2W Channels/64-QAM (Cont’'d)
3% Agilent 14:25:69 Pug 12, 2865 Freq/Channel

Center Freq

Ch Freq 2.62675 GHz Trig Free 5 52675000 GHa
Dccupied Bandwidth I
Center 2.626750000 GHz Start Freq
262375088 GHz
Stop Freq
2.62975008 GHz
CF Step
108000068 MHz
Auto Man
Freq Offset
B.AARGAARA Hz
- - Signal Track
Occupied Bandwidth 51 (e il

5.0225 MHz

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies 41
35 Agilent 14:26:12 Pug 12, 2865 Freq/Channel
Ch Freq 2.68725 GHz Trig Free nge;‘;%%g e

Dccupied Bandwidth I

Center 2.687250000 GHz Start Freq
2.68425008 GHz
Stop Freq
2.69625008 GHz
CF Step
3 108000068 MHz
kW Auto Man
Freq Offset
B.AARGAARA Hz
Signal Track

Occ BH % Pur 5% | 0ff
% dB »

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth

6.0 MHz, 2W Channels/4-QAM
5 Agilent 14:11:18 Aug 12, 2665 Freq/Channel

Ch Freq 2.499 GHz Trig Free zggg‘@t@‘*@gg i

Occupied Bandwidth

Start Freq
249575088 GHz

Stop Freq
2.58225800 GHz

CF Step
100000088 MHz
N Auta Man

Freq Offset
B.AARGAARA Hz

nt 3 B8 GHz
kHz
- - Signal Track
Occupied Bandwidth On il
5.5504 MH=z
Transmit Freq Error ;
% dB Banduidth 5.723 MHzx
Copyright 2000-2004 Agilent Technologies s
3% Agilent 14:13:34 Aug 12, 2865 Freq/Channel
Ch Freq 2.575 GHz Trig Free| ,-onter Frea
Dccupied Bandwidth I
Center 2.575000000 GHz Start Freq
2.57175088 GHz
Stop Freq
257825008 GHz
CF Step
, 108000068 MHz
| Auto Man
Freq Offset
B.AARGAARA Hz
. X Signal Track
Occupied Bandwidth 5 3 |l il

5.5503 MHz

s

Transmit Freq Error
¥ dB Bandwidth
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth
6.0 MHz, 2W Channels/4-QAM (Cont’d)
35 Agilent 14:14:62 Pug 12, 2865 |Freqf’thanne|

Ch Freq 2.621 GHz Trig Free 2551"@"@%%5 e

Occupied Bandwidth

Center 2.621000000 GHz Start Freq

2.61775088 GHz

Stop Freq
2.624256800 GHz

CF Step
N 10.0000868 MHz
B Auto Man

Freq Offset
B.AARGAARA Hz

- - - Signal Track
Occupied Bandwidth Occ BH % Pwr On il

5.5505 MH % dB

Transmit Freq Error Hz
¥ dB Bandwidth MHz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 102 of 171 10/11/2005



Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth

6.0 MHz, 2W Channels/16-QAM
5 Agilent 14:11:36 Aug 12, 2065 Freq/Channel

Ch Freq 2.499 GHz Trig Free zggg‘@t@‘*@gg i

Occupied Bandwidth

Start Freq
249575088 GHz

Stop Freq
2.58225800 GHz

CF Step
g 10.0000008 MHz
kW Auto Man

Freq Offset
B.AARGAARA Hz

nt 4 B8 GHz
kHz
- - Signal Track
Occupied Bandwidth On il
5.5502 MH=z
Transmit Freq Error
% dB Banduidth 5.724 MHzx
Copyright 2000-2004 Agilent Technologies 25
3% Agilent 14:13:13 Pug 12, 2865 Freq/Channel
Ch Freq 2.575 GHz Trig Free| ,-onter Frea
Dccupied Bandwidth I
Center 2.575000000 GHz Start Freq
2.57175088 GHz
Stop Freq
257825008 GHz
CF Step
108000068 MHz
_ Auto Man
Freq Offset
B.AARGAARA Hz
- - Signal Track
Occupied Bandwidth 5 3 |l il

5.5504 MHz

Transmit Freq Error 7 kHz
¥ dB Bandwidth X

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth
6.0 MHz, 2W Channels/16-QAM (Cont’'d)

3% Agilent 14:14:19 Aug 12, 2865 |Freqf’thanne|
Ch Freq 2,621 GHz Trig Free 2E§1n@t@%r@g red
Occupied Bandwidth I
Center 2.621000000 GHz Start Freq
2.61775008 GHz
Stop Freq
262425000 GHz
CF Step
16.0066008 MHz
RN Auto Man
Freq Offset
B.00000008 Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr On il
5.5503 MH ® dB 0
Transmit Freq Error
¥ dB Bandwidth 5.721 MHzx
Copyright 2000-2004 Agilent Technologies 27
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth

6.0 MHz, 2W Channels/64-QAM
5 Agilent 14:11:57 Aug 12, 2065 Freq/Channel

Center Freq
2.49300080 GHz

Ch Freq 2.439 GHz Trig Free
Occupied Bandwidth

Start Freq
249575088 GHz

Stop Freq
2.58225800 GHz

CF Step
100000088 MHz
h§| Futa Man

Freq Offset
B.AARGAARA Hz

Occupied Bandwidth
5.5502 MHz

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies 28

Signal Track
On Off

35 Agilent 14:12:45 Aug 12, 2865 Freq/Channel
Ch Freq 2.575 GHz Trig Free| ,-onter Frea

Dccupied Bandwidth I
Center 2.575000000 GHz Start Freq
2.57175088 GHz
Stop Freq
2.57820008 GHz
CF Step
108000068 MHz
Auto Man
Freq Offset
B.AARGAARA Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr 5 3 |l il

5.5505 MHz % dB

s

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth
6.0 MHz, 2W Channels/64-QAM (Cont’'d)

35 Agilent 14:14:48 Aug 12, 2865 |Freqf’thanne|
Ch Freq 2,621 GHz Trig Free 2E§1n@t@%r@g red
Occupied Bandwidth I
Center 2.621000000 GHz Start Freq
2.61775008 GHz
Stop Freq
262425000 GHz
CF Step
16.0066008 MHz
Auto Man
Freq Offset
B.00000008 Hz
- - Signal Track
Occupied Bandwidth On il
5.5504 MHz 0
Transmit Freq Error
¥ dB Bandwidth L
Copyright 2000-2004 Agilent Technologies 30
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth Spectrum Analyzer Plots (5W)

5.5 MHz, 5W Channels/4-QAM

35 Agilent 14:42:23 Aug 12, 2865

Ch Freq
Occupied Bandwidth

2.503 GHz

Center 2.503000000 GHz

Trig Free

Freq/Channel

Center Freq
2.50200000 GHz

Start Freq
250000088 GHz

Stop Freq
2.50600800 GHz

CF Step
10.0000608 MHz
1 Man

Freq Offset
B.AARGAARA Hz

Occupied Bandwidth

Transmit Freq Error 7 k
¥ dB Bandwidth

4.9565 MHz

Occ BH % Pur

¥ dB

Signal Track
On Off

Copyright 2000-2004 Agilent Technologies

3% Agilent 14:45:42 Aug 12, 2865

Ch Freq 2.533 GHz

Occupied Bandwidth

Atte B

e . o o e

Trig Free

10

Freq/Channel

Center Freq
2.59200000 GHz

Start Freq
2.590006088 GHz

Stop Freq
2.59600800 GHz

CF Step
10.0000608 MHz
' Man

Freq Offset
B.AARGAARA Hz

Occupied Bandwidth
4.9563 MHz

Transmit Freq Error
¥ dB Bandwidth

61

Occ BH % Pur

¥ dB

Signal Track
On Off

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

5.5 MHz, 5W Channels/4-QAM (Cont’d)
5 Agilent 15:08:58 Pug 12, 2065 Freq/Channel

Center Freq

Ch Freq 2.689 GH=z Trig Free 2 629AR0RN GH=

Occupied Bandwidth I

Center 2.689000000 GHz Start Freq
2.68500000 GHz

Stop Freq
2.69200008 GHz

CF Step
| 168080866 MHz
Autn Man

Freq Offset
000000000 Hz

Signal Track
Occ BH % Pur On 0ff

4.9567 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2008-2884 Agilent Technologies

5.5 MHz, 5W Channels/16-QAM
5 Agilent 14:41:59 Aug 12, 2665 Freq/Channel

Center Freq

Ch Freq 2.583 GHz Trig Free 5 EA306000 GHa

Dccupied Bandwidth I
Center 2.503000000 GHz Start Freq
250000088 GHz

Atten B
1 Stop Freq
o s 2.50600008 GHz
CF Step
108000068 MHz
=T Man
Freq Offset
B.AARGAARA Hz
#UBH

. X ; Signal Track
Occupied Bandwidth Occ BH % Pwr On il

4.9565 MHz % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

5.5 MHz, 5W Channels/16-QAM (Cont’d)
% Agilent 14:46:18 Pug 12, 2065 Freq/Channel

Center Freq
2.59300800 GHz

Ch Freq 2.593 GH=z Trig Free

Occupied Bandwidth I

Start Freq
2.59000600 GHz

Stop Freq
2.59600000 GHz

CF Step
| 190080008 MHz
B Auto Man

Freq Offset
000000000 Hz

Signal Track
Occ BH % Pur On 0ff

4.9564 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies 14
% Agilent 15:09:16 Pug 12, 2065 Freq/Channel
Ch Freq 2.689 GHz Trig Free| ,enter Fred

Occupied Bandwidth I

Center 2.689000000 GHz Start Freq
2.68600008 GHz
Stop Freq
2.69200008 GHz
CF Step
100000060 MHz
Autn Man
Freq Offset
B.O6aaAeEA Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pur On Off

4.9567 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2008-2884 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

5.5 MHz, 5W Channels/64-QAM (Cont’'d)
35 Agilent 14:42:44 Aug 12, 2865 Freq/Channel

Center Freq

Ch Freq 2.583 GHz Trig Free 5 EA306000 GHa
Dccupied Bandwidth I
Center 2.503000000 GHz Start Freq
2.50000808 GHz
Stop Freq
2.50680868 GHz
CF Step
o 19.0008008 MHz
ja Auto Man
Freq Offset

0.00A60AA08 Hz

nte 3 BAR GHz
2es BH 56 kHz :
Signal Track
Occupied Bandwidth Occ BH % Pwr B 0 ane ra&
49565 MHz % dB ae

Transmit Freq Error ;
¥ dB Bandwidth 513

Copyright 2000-2004 Agilent Technologies 16

3% Agilent 14:46:58 Pug 12, 2865 Freq/Channel

Ch Freq 2.593 GHz Trig Free Zggggt@%%g red
Occupied Bandwidth

Start Freq
2.590006088 GHz

Stop Freq
2.59600800 GHz

CF Step
g 19.0000008 MHz
B Auto Man

Freq Offset
B.AARGAARA Hz

. EH

__ - : - Signal Track
Occupied Bandwidth Occ BH % Pwr On il

4.9563 MH % dB

Transmit Freq Error

¥ dB Bandwidth
Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

5.5 MHz, 5W Channels/64-QAM
5 Agilent 15:69:33 Aug 12, 2065 Freq/Channel

Center Freq

Ch Freq 2.683 GHz Trig Free 5 53900000 GHa
Dccupied Bandwidth I
Center 2.689000000 GHz Start Freq
2.68600888 GHz
Stop Freq
2.69200008 GHz
CF Step
100000808 MHz
Auto Man
Freq Offset
B.oepaaeea Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr On il

4.9567 MH % dB

Transmit Freq Error
¥ dB Bandwidth i

Copyright 2000-2004 Agilent Technologies

6.0 MHz, 5W Channels/4-QAM

5 Agilent 14:39:04 Pug 12, 2065 Freq/Channel
]
Ch Freq 2.503 GHz Trig Free| ,center Fred
Occupied Bandwidth I
Center 2.503000000 GHz Start Freq
2.49975000 GHz
Stop Freq
250625000 GHz
CF Step
- 10.60a0888 MHz
B Auto Man
Freq Offset
000000000 Hz
#UBH
3 . - — Signal Track
Occupied Bandwidth Occ BH % Pur g o Off
5.4751 MHz % dB
Transmit Freq Error
% dB Bandwuidth
Copyright 2000-2004 Agilent Technologies 1
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

6.0 MHz, 5W Channels/4-QAM (Cont’'d)
3% Agilent 14:56:51 Pug 12, 2865 Freq/Channel

Center Freq

Ch Freq 2.593 GHz Trig Free 5 59300000 GHa
Dccupied Bandwidth I
Center 2.593000000 GHz Start Freq
2.58975008 GHz
Stop Freq
2.59625008 GHz
CF Step
N 10.0000868 MHz
B Auta Man
Freq Offset

0.00A60AA08 Hz

nt 3 000 GHz
Occupied Bandwidth Occ BH % Pur )7 , Signal TraEt]:_FI?
54740 MHz % dB e

Transmit Freq Error

¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies 2
3% Agilent 15:85:48 Pug 12, 2865 Freq/Channel
Ch Freq 2.689 GHz Trig Free| ,Center Frea

Dccupied Bandwidth I

Center 2.689000000 GHz Start Freq
2.68575088 GHz
Stop Freq
2.69225008 GHz
CF Step
| 10.0060608 MHz
| Auto Man
Freq Offset
B.AARGAARA Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr On il

54751 MH % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

6.0 MHz, 5W Channels/16-QAM
5 Agilent 14:39:34 Aug 12, 2065 Freq/Channel

Center Freq
2.50200000 GHz

Ch Freq 2.563 GHz Trig Free

Dccupied Bandwidth I

Center 2.503000000 GHz

Start Freq
249375088 GHz

Stop Freq
2.58625800 GHz

CF Step
N 19.0000008 MHz
B Auto Man

Freq Offset
B.AARGAARA Hz

- - : _ - Signal Track
Occupied Bandwidth Occ BH % Pwr B 0 il

5.4755 MHz % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies 4
3% Agilent 14:56:38 Pug 12, 2865 Freq/Channel
Ch Freq 2.593 GHz Trig Free| ,center Frea

Dccupied Bandwidth I

Center 2.593000000 GHz Start Freq
2.58975088 GHz
Stop Freq
2.59625008 GHz
CF Step
108000068 MHz
@ Auta Man
Freq Offset
B.AARGAARA Hz
- - Signal Track
Occupied Bandwidth On il

£.4741

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

6.0 MHz, 5W Channels/16-QAM (Cont’'d)
3% Agilent 15:086:66 Pug 12, 2865 Freq/Channel

Center Freq

Ch Freq 2.683 GHz Trig Free 5 53900000 GHa

Dccupied Bandwidth I
Center 2.689000000 GHz Start Freq
2.68575088 GHz

Atten 1B

il Stop Freq
o e 2.69225008 GHz
CF Step
| 10.0000008 MHz
| Auto Man
Freq Offset
B.AARGAARA Hz
- - Signal Track
Occupied Bandwidth On il

5.4751 MHz

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies

6.0 MHz, 5W Channels/64-QAM

% Agilent 14:39:55 Pug 12, 2065 Freq/Channel

-
Ch Freq  2.503 GHz Trig Free| ,center Fred

Occupied Bandwidth I
Center 2.503000000 GHz Start Freq
249975088 GHz
Stop Freq
2.50625888 GHz
CF Step
g 100006086 MHz
| Autno Man
Freq Offset
B.A6000666 Hz
+U/BH

3 . - — Signal Track
Occupied Bandwidth Occ BH % Pur g o Off

5.4753 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2008-2884 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Occupied Bandwidth

6.0 MHz, 5W Channels/64-QAM
5 Agilent 14:50:87 Aug 12, 2065 Freq/Channel

Center Freq

Ch Freq 2.533 GHz Trig Free 5 59300000 GHa
Dccupied Bandwidth I
Center 2.593000000 GHz Start Freq
2.58975008 GHz
Stop Freq
2.59625008 GHz
CF Step
18.8080808 MHz
| Auto Man
Freq Offset

0.00A60AA08 Hz

nt 3 000 GHz
Occupied Bandwidth Occ BH % Pur )7 , Signal TraEt]:_FI?
5.4739 MHz % dB e

Transmit Freq Error

¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies 8
3% Agilent 15:06:48 Pug 12, 2865 Freq/Channel
Ch Freq 2.689 GHz Trig Free| ,Center Frea

Dccupied Bandwidth I

Center 2.689000000 GHz Start Freq
2.68575088 GHz
Stop Freq
2.69225008 GHz
CF Step
| 18.0000008 MHz
| Auto Man
Freq Offset
B.AARGAARA Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr On il

5.4750 MHz % dB

Transmit Freq Error kHz
¥ dB Bandwidth X

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth Spectrum Analyzer Plots (5W)

5.5 MHz, 5W Channels/4-QAM
5 Agilent 14:32:41 Aug 12, 2685 Freqg/Channel

Ch Freq 2.503 GHz Trig Free zgg;‘g;@gg i

Occupied Bandwidth

Start Freq
250000088 GHz

Stop Freq
2.50600800 GHz

CF Step
| 100080808 MHz
j| Auto Man

Freq Offset
B.AARGAARA Hz

al:

Occupied Bandwidth
5.8217 MHz

Transmit Freq Error 7.5
¥ dB Bandwidth 11

Signal Track
On Off

Copyright 2000-2004 Agilent Technologies 28
3% Agilent 14:56:26 Pug 12, 2865 Freq/Channel
Ch Freq  2.593 GHz Trig Free| ,center Frea

Dccupied Bandwidth I

Center 2.593000000 GHz Start Freq
2.59000600 GHz
Stop Freq
2.59600800 GHz
CF Step
19.0080088 MHz
N Auto Man
Freq Offset

0.00A60AA08 Hz

. BH 56 khz

- X _ = Signal Track
pied Bandwidth Occ BH % Pwr 5 3 |l il

ccu
G.8215 MHz # dB

Transmit Freq Error

% dB Bandwidth 5.1
Copyright 2000-2004 Agilent Technologies
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Exhibit 6

Test Report

Emission Bandwidth

5.5 MHz, 5W Channels/4-QAM (Cont’'d)
% Agilent 15:01:06 Pug 12, 2065 Freq/Channel

Center Freq

Ch Freq 2.689 GH=z Trig Free 2 629AR0RN GH=

Occupied Bandwidth I

Center 2.689000000 GHz Start Freq
2.68500000 GHz

Stop Freq
2.69200008 GHz

e CF Step
| | (1 AOA0AGH MHz
Auto Man

Freq Offset
000000000 Hz

!

- - . Signal Track
Occupied Bandwidth Occ BH % Pur 57 i Off

5.0223 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2008-2884 Agilent Technologies

5.5 MHz, 5W Channels/16-QAM
5 Agilent 14:33:11 Aug 12, 2685 Freqg/Channel

Ch Freq 2.503 GHz Trig Free zgg;‘g;@gg i

Occupied Bandwidth

Start Freq
250000088 GHz

Stop Freq
2.50600800 GHz

CF Step
100000088 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

- - - Signal Track
Occupied Bandwidth Occ BH % Pur Off

5.0213 MHz % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth
5.5 MHz, 5W Channels/16-QAM (Cont’d)

5 Agilent 14:57:09 Pug 12, 2065 Freq/Channel
Ch Freq  2.593 GHz Trig Free| ,center Fred

Occupied Bandwidth I
Center 2.593000000 GHz Start Freq
259080008 GHz
Stop Freq
2.59600888 GHz
CF Step
N 19.0000008 MHz
| Auto Man
Freq Offset
B.A6000666 Hz

H 56 kHz :

. X - Signal Track
Occupied Bandwidth Occ BH % Pur 57 i Off

5.0216 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2008-2884 Agilent Technologies J

% Agilent 15:14:00 Pug 12, 2065 Freq/Channel
Ch Freq 2.689 GHz Trig Free| ,enter Fred
Occupied Bandwidth I
Center 2.689000000 GHz Start Freq
2.63600000 GHz
Stop Freq
2.69200008 GHz
CF Step
100000060 MHz
Autn Man
Freq Offset
000000000 Hz
- - - _ Signal Track
Occupied Bandwidth Occ BH % Pur g o Off
5.0221 MHz % dB
Transmit Freq Error .
% dB Bandwuidth E. fHz
Copyright 2000-2004 Agilent Technologies 33
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth

5.5 MHz, 5W Channels/64-QAM (Cont’'d)
5 Agilent 14:33:37 Aug 12, 2685 Freqg/Channel

Ch Freq 2.503 GHz Trig Free zgg;‘g;@gg i

Dccupied Bandwidth I

Start Freq
250000088 GHz

Stop Freq
2.50600800 GHz

CF Step
100000088 MHz
Auto Man

Freq Offset
B.AARGAARA Hz

f=rfie

ccupied Bandwidth
5.8215 MHz

Transmit Freq Error ;
¥ dB Bandwidth 5.1¢

Signal Track
On Off

Copyright 2000-2004 Agilent Technologies 34
3% Agilent 14:57:27 Pug 12, 2865 Freq/Channel
Ch Freq 2.593 GHz Trig Free| ,center Frea

Dccupied Bandwidth I

Center 2.593000000 GHz Start Freq
2.59000008 GHz
Stop Freq
2.59600008 GHz
CF Step
10.6000008 MHz
§| Auto Man
Freq Offset
B.BEeA0E0E Hz
Signal Track

Occ BH % Pur 5% | 0ff
% dB »

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth

5.5 MHz, 5W Channels/64-QAM
5 Agilent 15:61:47 Aug 12, 2065 Freq/Channel

Center Freq

Ch Freq 2.683 GHz Trig Free 5 53900000 GHa
Dccupied Bandwidth I
Center 2.689000000 GHz Start Freq
2.65000008 GHz
Stop Freq
269200008 GHz
CF Step
pems| | 0.AGARAGE MHz
Auto Man
Freq Offset
B.AARGAARA Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr On il

5.0223 MHz % dB

Transmit Freq Error z
¥ dB Bandwidth 5 {Hz*

6.0 MHz, 5W Channels/4-QAM

5 Agilent 14:35:47 Pug 12, 2065 Freq/Channel
]
Ch Freq 2.503 GHz Trig Free| ,center Fred
Occupied Bandwidth I
Center 2.503000000 GHz Start Freq
2.49975000 GHz
Stop Freq
250625000 GHz
CF Step
100000060 MHz
2 Autn Man
Freq Offset
000000000 Hz
#UBH
. X - : Signal Track
Occupied Bandwidth Occ BH % Pur a0 Off
65,5476 MHz % dB f'
Transmit Freq Error
% dB Bandwuidth
Copyright 2000-2004 Agilent Technologies 19
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth

6.0 MHz, 5W Channels/4-QAM (Cont’'d)
3% Agilent 14:52:26 Pug 12, 2865 Freq/Channel

Center Freq

Ch Freq 2.593 GHz Trig Free 5 59300000 GHa
Dccupied Bandwidth I
Center 2.593000000 GHz Start Freq
2.58975008 GHz
Stop Freq
2.59625008 GHz
CF Step
18.8080808 MHz
i Auto Man
Freq Offset

0.00A60AA08 Hz

nt 3 BAA GHz

kHz

Occupied Bandwidth UnSIQnaI Trat?_fli
5.5469 MHz

Transmit Freq Error

¥ dB Bandwidth

-

Copyright 2000-2004 Agilent Technologies :
3% Agilent 15:83:38 Pug 12, 2865 Freq/Channel
Ch Freq 2.689 GHz Trig Free| ,Center Frea

Dccupied Bandwidth I

Center 2.689000000 GHz Start Freq
2.68575088 GHz
Stop Freq
2.69225008 GHz
CF Step
o 10.6060608 MHz
| Auto Man
Freq Offset
B.AARGAARA Hz
- - Signal Track
Occupied Bandwidth 5 3 |l il

55480 MH

s

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth

6.0 MHz, 5W Channels/16-QAM
5 Agilent 14:36:98 Aug 12, 2065 Freq/Channel

Center Freq

Ch Freq 2.583 GHz Trig Free 5 EA306000 GHa
Dccupied Bandwidth I
Center 2.503000000 GHz Start Freq
2.49975008 GHz
Stop Freq
2.508625068 GHz
CF Step
N 19.0900008 MHz
B Auto Man
Freq Offset

0.00A60AA08 Hz

nt 3 @AE GHz

kHz

Occupied Bandwidth UnSIQnaI Trat?_fli
5.5477 MHz

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies 22
3% Agilent 14:52:45 Aug 12, 2865 Freq/Channel
Ch Freq 2.593 GHz Trig Free| ,center Frea

Dccupied Bandwidth I

Center 2.593000000 GHz Start Freq
2.58975088 GHz
Stop Freq
2.59625008 GHz
CF Step
108000068 MHz
W Auta Man
Freq Offset
B.AARGAARA Hz
- - Signal Track
Occupied Bandwidth 5 3 |l il

5.5467 MHz

Transmit Freq Error 7 kHz
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth

6.0 MHz, 5W Channels/16-QAM (Cont’'d)
3% Agilent 15:83:56 Pug 12, 2865 Freq/Channel

Center Freq

Ch Freq 2.683 GHz Trig Free 5 53900000 GHa
Dccupied Bandwidth I
Center 2.689000000 GHz Start Freq
2.68575888 GHz
Stop Freq
2.69225008 GHz
CF Step
| 10.0000008 MHz
| Auto Man
Freq Offset
B.oepaaeea Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr On il

5.5481 MHz % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies

6.0 MHz, 5W Channels/64-QAM

% Agilent 14:36:28 Pug 12, 2065 Freq/Channel
]
Ch Freq 2.503 GHz Trig Free| ,center Fred
Occupied Bandwidth I
Center 2.503000000 GHz Start Freq
2.49975000 GHz
Stop Freq
250625000 GHz
CF Step
- 10.0080808 MHz
i Auto Man
Freq Offset
000000000 Hz
#UBH
. X - : Signal Track
Occupied Bandwidth Occ BH % Pur a0 Off
65,5473 MHz % dB f'
Transmit Freq Error
% dB Bandwuidth
Copyright 2000-2004 Agilent Technologies 25

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 123 of 171 10/11/2005



Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Emission Bandwidth

6.0 MHz, 5W Channels/64-QAM
5 Agilent 14:53:85 Aug 12, 2065 Freq/Channel

Center Freq

Ch Freq 2.533 GHz Trig Free 5 59300000 GHa
Dccupied Bandwidth I
Center 2.593000000 GHz Start Freq
2.58975008 GHz
Stop Freq
2.59625008 GHz
CF Step
N 10.0000868 MHz
B Auto Man
Freq Offset

0.00A60AA08 Hz

nt 3 BMB GHz
kHz
- - Signal Track
Occupied Bandwidth On il
5.5469 MHz
Transmit Freq Error
% dB Banduidth 5.716 MHzx
Copyright 2000-2004 Agilent Technologies 2
3% Agilent 15:04:16 Pug 12, 2865 Freq/Channel
Ch Freq 2.689 GHz Trig Free| ,Center Frea
Dccupied Bandwidth I
Center 2.689000000 GHz Start Freq
2.68575088 GHz
Stop Freq
2.69225008 GHz
CF Step
Ny 16.0000008 MHz
| Auto Man
Freq Offset
B.AARGAARA Hz
- - Signal Track
Occupied Bandwidth 5 3 |l il

5.5480 MHz

s

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Spurious Emissions At Antenna Terminals

Rule Part Number:  2.1051, 2.1049, 2.1057

Frequency Range = 9 kHz to 26.50 GHz
Attenuation (dB) below the power (W) supplied to the antenna
transmission line
Attenuation =43 + 10 log P, or 70 dBc, whichever is less stringent
Attenuation = 43 + 10log(2) = 46 dBc 2 watt transmit level
Attenuation = 43 + 10log(5) = 50 dBc 5 watt transmit level

(both equate to absolute level of -13 dBm)

Standard: TIA-603-B
TIA Standard, Land Mobile FM or PM Communications
Equipment, Measurement and Performance Standards

Test Procedure: The Orthogonal Frequency Division Multiplexing (OFDM)
modulated Time Division Duplex (TDD) RF transmission from the
test unit is applied to a spectrum analyzer thru 30.8 dB of
attenuation (coax and attenuators), or through an attenuator, notch
filter and coax that was calibrated for RF loss at each harmonic
frequency being tested. The transmission is recorded from 9 kHz
to 26.5 GHz. The transmitter is enabled in test mode with the
attached computer. The RF loss of the attenuators and coax was
measured and is included in the spectrum analyzer offset level for
the specific measurement being recorded. Measurements are
performed at frequencies across the band and channel bandwidths
(5.5 MHz and 6 MHz). All measurements utilized 4-QAM
modulation.

For 2-watt tests, one data plot from each channel bandwidth is
included for measurements below the BRS/EBS frequency band.
All other channels measured had similar-looking spectral plots.
For tests above the BRS/EBS frequency (2.7-26.5 GHz), plots for
all channels are included. For 5-watt tests, a similar scheme was
used except that with the tests below the BRS/EBS frequency
band, one channel is shown at a bandwidth of 6 MHz. All the other
channels had similar-looking plots.

For harmonic tests, plots are shown for the second harmonic of all
test channels. Then the channel with the worst case second
harmonic was chosen to show compliance for harmonics three to
ten. The other channels tested have similar or lower harmonic
levels.

NextNet® Wireless, Inc.
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-BASE?2

Test Conditions:

2-Watt Frequencies =

5.5 MHz channels: 2504.75, 2565.25, 2626.75, and 2687.25
MHz

6.0 MHz channels: 2499, 2575, and 2621 MHz

5-Watt Frequencies = 2503, 2593, and 2689 MHz

Temperature = 25 C
Supply Voltage = 48.0 VDC nominal to the DUT

Test Results: Passes conducted emissions from 9 kHz to 26.86 MHz.
Power Supply
DUT § Spectrum Analyzer
Computer
\ 30.8dB
Ethernet Switch ‘
Spurious Emissions 2W Test Setup
Power Supply —
Channel
DUT Filter § Spectrum Analyzer
Computer —
I 30.8 dB
Ethernet Switch |

Spurious Emissions 5W Test Setup

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-BASE?2

Notch Filter
Power Supply —
DUT § \/ —
Computer —
I 20 dB
Ethernet Switch
Spectrum |
Analyzer
Harmonic Emissions 2W Test Setup
Notch Filter
Power Supply — n |
Channe \/
DUT . — — —
Filter §
Computer —
20 dB

Ethernet Switch

Spectrum Analyzer —

Harmonic Emissions 5W Test Setup

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Spurious Emissions At Antenna Terminals
Spectrum Analyzer Plots (2W)
3 Agilent 16:14:42 Aug 17, 2065 Freq/Channel

Center Freq
79.5006800 kHz

#Atten

I StartFreq
9.06800000 kHz
Stop Freq
150.800000 kHz
CF Step
2.49980000 GHz
Auto Man
Freq Offset
B.A0000008 Hz
- Signal Track
"'"'“"‘"""“"'*’"""‘""-"H--‘u'-.d,t-\\m-»...,_. R On ﬁ
' o e e L A Al gt
B z YBH 1088 kHz (68’
opyright 2000-2004 Agilent Technologies 2
9 kHz — 150 kHz (2575 MHz / 6 MHz channel)
% Agilent 16:16:54 Aug 17, 2085 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
9.06600888 kHz

Stop Freq
150.008888 kHz

CF Step
2.49900@088 GHz
Ruto Man

Freq Offset
000060000 Hz

Signal Track
On 0ff

9 kHz — 150 kHz (2626.75 MHz / 5.5 MHz channel)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Spurious Emissions At Antenna Terminals (2W)

5 Agilent 16:21:23 Pug 17, 2065 Freq/Channel

Center Freq
15.67560080 MHz

#Htten

Start Freq
150.000888 kHz

Stop Freq
30.0000000 MHz

CF Step
2.49900@088 GHz
Auto Man

Freq Offset
000060000 Hz

Signal Track
On 0ff

LTI
B L U ISR W S PUYUOp O

; z VBH 186 kHz :
150 kHz — 30 MHz (2575 MHz / 6 MHz channel)

% Agilent 16:19:53 Aug 17, 2665 Freq/Channel

Center Freq
15.8750888 MHz

Start Freq
L) | {50.0600000 kHz

Stop Freq
30.0000680 MHz

CF Step
2.49900080 GHz
Ruto Man

Freq Offset
B.00000000 Hz

Signal Track
On Qff

T R Ry RS U P ey

Copyright 2000-2804 Agilent Technologies

150 kHz — 30 MHz (2626.75 MHz / 5.5 MHz channel)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Spurious Emissions At Antenna Terminals (2W)

5 Agilent 16:25:65 Pug 17, 2065 Freq/Channel

Center Freq
515.006080 MHz

#Htten

Start Freq
30.0000008 MHz

Stop Freq
1.00000008 GHz

CF Step
2.49900@088 GHz
Auto Man

Freq Offset
000060000 Hz

Signal Track
On 0ff

B z VBM ° : . :
30 MHz — 1 GHz (2575 MHz / 6 MHz channel)

% Agilent 16:28:18 Aug 17, 2605 Freq/Channel

Center Freq
515.880888 MHz

Start Freq
30.00600680 MHz

Stop Freq
1600600680 GHz

CF Step
2.49900080 GHz
Ruto Man

Freq Offset
B.00000000 Hz

Signal Track
On Qff

W z Bl - Sweep 1 pte
30 MHz — 1 GHz (2626.75 MHz / 5.5 MHz channel)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Spurious Emissions At Antenna Terminals (2W)

5 Agilent 16:32:51 Pug 17, 2065 Freq/Channel

Center Freq
1740660080 GHz

Start Freq
1.00080088 GHz

Stop Freq
248000000 GHz

CF Step
2.49900@088 GHz
Auto Man

Freq Offset
000060000 Hz

Signal Track
On 0ff

£

Copyright 2000-2004 Agilent Technologies
1 GHz - 2.48 GHz (2575 MHz / 6 MHz channel)

% Agilent 16:31:380 Aug 17, 2605 Freq/Channel

Center Freq
1.74880888 GHz

Start Freq
1000600680 GHz

Stop Freq
248000080 GHz

CF Step
2.49900080 GHz
Ruto Man

Freq Offset
B.00000000 Hz

Signal Track
On Qff

pyright 2008-2004 Agilent Technologies

1 GHz — 2.48 GHz (2626.75 MHz / 5.5 MHz channel)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Spurious Emissions At Antenna Terminals (2W)

# Agilent 16:35:64 Pug 17, 2065 Freq/Channel

Center Freq
14.6006000 GHz

#Htten

Start Freq
2.70000088 GHz

Stop Freq
26.5000000 GHz

CF Step
2.49900@088 GHz
Auto Man

Freq Offset
000060000 Hz

Signal Track
On 0ff

1 MHz VE Hz 1 ot

2.7 GHz - 26.5 GHz (2499 MHz / 6 MHz channel)

% Agilent 16:35:29 Aug 17, 2605 Freq/Channel

Center Freq
14.6800888 GHz

Start Freq
2. 700600080 GHz

Stop Freq
26.5000080 GHz

CF Step
2.49900080 GHz
Ruto Man

Freq Offset
B.00000000 Hz

Signal Track
On Qff

Copyright 2000-2804 Agilent Technologies

2.7 GHz - 26.5 GHz (2575 MHz / 6 MHz channel)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Spurious Emissions At Antenna Terminals (2W)

% Agilent 16:35:50 Pug 17, 2065 |Freq/ChanneI

Center Freq
14.6006000 GHz

Start Freq
2.70000088 GHz

Stop Freq
26.5000000 GHz

CF Step
2.49900@088 GHz
Auto Man

Freq Offset
000060000 Hz

ETT”II Signal Track

On 0ff

Hz

Copyright 2000-2004 Agilent Technologies H

2.7 GHz-26.5 GHz (2621 MHz / 6 MHz channel)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Spurious Emissions At Antenna Terminals (2W)

- Agilent 16:36:29 Rug 17, 2065 Freq/Channel

Center Freq
14.6006000 GHz

Start Freq
2.70000088 GHz

Stop Freq
26.5000000 GHz

CF Step
2.49900@088 GHz
Auto Man

Freq Offset
000060000 Hz

Signal Track
On 0ff

1 H: \ Hz i)
2.7 GHz - 26.5 GHz (2504.75 MHz / 5.5 MHz channel)

% Agilent 16:36:47 Aug 17, 2665 Freq/Channel

Center Freq
14.6800888 GHz

Start Freq
2. 700600080 GHz

Stop Freq
26.5000080 GHz

CF Step
2.49900080 GHz
Ruto Man

Freq Offset
B.00000000 Hz

Signal Track
On Qff

2.7 GHz — 26.5 GHz (2565.25 MHz / 5.5 MHz channel
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Spurious Emissions At Antenna Terminals (2W)

- Agilent 16:37:10 Rug 17, 20685 Freq/Channel

Center Freq
14.6006000 GHz

Start Freq
2.70000088 GHz

Stop Freq
26.5000000 GHz

CF Step
2.49900@088 GHz
Auto Man

Freq Offset
000060000 Hz

Signal Track
On 0ff

1 H: \ Hz i)
2.7 GHz - 26.5 GHz (2626.75 MHz / 5.5 MHz channel)

% Agilent 16:37:30 Aug 17, 2605 Freq/Channel

Center Freq
14.6800888 GHz

Start Freq
2. 700600080 GHz

Stop Freq
26.5000080 GHz

CF Step
2.49900080 GHz
Ruto Man

Freq Offset
B.00000000 Hz

Signal Track
On Qff

2.7 GHz —26.5 GHz (2687.25 MHz / 5.5 MHz channel
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Second Harmonic Emissions At Antenna Terminals (2W)

% Agilent 89:32:54 Aug 18, 2085 Peak Search

Next Peak
Hext Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1of 2

Copyright 2000-2004 Agilent Technologies 36
4.992 GHz - 5.38 GHz (2499 MHz / 6 MHz channel / 2 harmonic)

% Agilent 89:34:20 Aug 18, 2005 Peak Search

#Atten B dB I Next Peak

Next Pk Right
Next Pk Left
Marker
5.148000000 GHz in Search
-59.0 dBm

Pk-Pk Search

s T T s naa

Mkr 5 CF

More
1of 2

pyright 2008-2004 Agilent Technologies 45
4.992 GHz — 5.38 GHz (2575 MHz / 6 MHz channel / 2" harmonic)
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Test Report FCC ID: PHX-MMDS-BASE?2

Second Harmonic Emissions At Antenna Terminals (2W)

% Agilent 89:34:41 Aug 18, 2085 Peak Search

Next Peak

Hext Pk Right

Next Pk Left
Marker
5.242000000 GHz Mih Search
-59.15 dBm

Pk-Pk Search

1

Mkr 5 CF

More

; B ! Hz 1 5 nts) L of 2
Copyright 2000-2004 Agilent Technologies 54

4.992 GHz - 5.38 GHz (2621 MHz / 6 MHz channel / 2 harmonic)

% Agilent #9:35:15 Aug 18, 2665 Peak Search
Hext Peak
Next Pk Right
Next Pk Left
[Marker
" |5.810000000 GHz in Search
-58.24 dBm

Pk-Pk Search

Mkr 5 CF

- More

Wit VBH 8 MHz ots: Lofe
Copyright 2000-2804 Agilent Technologies B3

4.992 GHz — 5.38 GHz (2504.75 MHz / 5.5 MHz channel / 2" harmonic)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Second Harmonic Emissions At Antenna Terminals (2W)

% Agilent 89:35:36 Aug 18, 2085 Peak Search

Next Peak
Hext Pk Right

Next Pk Left

Marker
5.131000000 GHz

Min Search

-58.38 dBm
Pk-Pk Search

Y T R L e

Mkr 5 CF

More

; B ! Hz 1 5 nts) L of 2
Copyright 2000-2004 Agilent Technologies 72

4.992 GHz - 5.38 GHz (2565.25 MHz / 5.5 MHz channel / P harmonic)

. Agilent #9:36:80 Aug 18, 2605 Peak Search
Next Peak
Next Pk Right
Next Pk Left
[Marker
- 15.254000000 GHz .
Min Search

-58.41 dBm

Pk-Pk Search

Mkr 5 CF

More

W1t VBH & Mtz 1 of 2

4.992 GHz — 5.38 GHz (2626.75 MHz / 5.5 MHz channel / 2" harmonic)
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Test Report FCC ID: PHX-MMDS-BASE?2

Second Harmonic Emissions At Antenna Terminals (2W)

% Agilent 89:36:16 Aug 18, 2085 | Peak Search

Next Peak
Hext Pk Right

Next Pk Left

Marker
G.374000000 GHz

Min Search

-58.55 dBm

Pk-Pk Search

i

Mkr 5 CF

- - More

' i~ - ! Hs __ 5 ! - 1 of 2
Copyright 2000-2004 Agilent Technologies 0

4.992 GHz — 5.38 GHz (2687.25 MHz / 5.5 MHz channel / P harmonic)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Harmonic 3-8 Emissions At Antenna Terminals (2W)

3 Agilent 89:38:27 Aug 18, 2085 Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

e e T R e L TP VN

off

More
1of 2

H1MHz UBH & Mz

Copyright 2000-2804 Agilent Technologies 64
3™ harmonic of 2504.75 MHz

- Agilent 89:47:20 PAug 18, 2665 Freq/Channel

Center Freq
10.40600680 GHz

Start Freq
990000680 GHz

Stop Freq
10.9066600 GHz

CF Step
2.49900888 GHz
Auto Man

Freq Offset
B.00800088 Hz

T NP e W e Py B T e e e e rere e S P S s W s e

Signal Track
n Off

1 MHz VBH 8 MHz 49 50 ms (601 pt
opyright 2000-20804 Agilent Technologies 65
4™ harmonic of 2504.75 MHz
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Test Report FCC ID: PHX-MMDS-BASE?2

Harmonic 3-8 Emissions At Antenna Terminals (2W)

3 Agilent 89:49:30 Aug 18, 2085 Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

A T e A AR

off

More
1of 2

1 MHz UBH 8 MHz

Copyright 2000-2804 Agilent Technologies 66
5" harmonic of 2504.75 MHz

 Agilent 89:52:49 Pug 18, 2665 Freq/Channel

Center Freq
15.6000680 GHz

Start Freq
14.9000680 GHz

Stop Freq
16.3000000 GHz

CF Step
2.49900888 GHz
Auto Man

Freq Offset
B.00800088 Hz

Signal Track
n Off

) VBH 8 MHz 49 50 ms (601 pt
opyright 2000-20804 Agilent Technologies 67
6" harmonic of 2504.75 MHz
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Test Report FCC ID: PHX-MMDS-BASE?2

Harmonic 3-8 Emissions At Antenna Terminals (2W)

5 Agilent 89:56:41 Pug 18, 2065 Freq/Channel

Center Freq
18.20060080 GHz

Start Freq
174000088 GHz

Stop Freq
19.0000008 GHz

CF Step
2.49900@088 GHz
Auto Man

Freq Offset
000060000 Hz

Signal Track
On 0ff

11 UBH 8 MHz ] ns (601 pt

7" harmonic of 2504.75 MHz

% Agilent #9:59:37 Aug 18, 2605 Freq/Channel

Atten 0 dB Center Freq
#hitten B dB 20.8450000 GHz

Start Freq
19.9960680 GHz

Stop Freq
21.70600680 GHz

CF Step
2.49900080 GHz
Ruto Man

Freq Offset
B.00000000 Hz

Signal Track
On Qff

Copyright 2000-2804 Agilent Technologies

8" harmonic of 2504.75 MHz
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Harmonic 3-8 Emissions At Antenna Terminals (2W)

- Agilent 16:61:43 Pug 18, 2065 Freq/Channel

Center Freq
23.40060080 GHz

Start Freq
22. 4000008 GHz

Stop Freq
24.4000000 GHz

CF Step
2.49900@088 GHz
Auto Man

Freq Offset
000060000 Hz

T e e B

Signal Track
On 0ff

BH 1t UBH 8 MHz ns (601 pt
opyright 2000-2004 Agilent Technologies 70
9" harmonic of 2504.75 MHz

% Agilent 10:04:34 Aug 18, 2065 Marker

Select Marker
1 2 3 4

#Atten B dB

Normal

Delta

Delta Pair
{Tracking Ref)
Ref &

Span Pair
Span Center

Loy St 1 PN W IO W =

off

More
1of 2

Copyright 2000-2804 Agilent Technologies

10th harmonic of 2504.75 MHz
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Spurious Emissions At Antenna Terminals
Spectrum Analyzer Plots (5W)
3 Agilent 16:42:11 Aug 17, 2085 Freq/Channel

Center Freq
79.5006800 kHz

#Atten

Start Freq
9.00006800 kHz

Stop Freq
150.000888 kHz

CF Step
249900888 GHz
Auto Man
\

B S A R W FreqOffset
. 0.00000066 Hz

Signal Track
On 0ff
B z YEH 1088 kHz (60
opyright 2000-2004 Agilent Technologies 1
9 kHz — 150 kHz (2503 MHz / 6 MHz channel)
2 Agilent 16:43:51 Aug 17, 2665 Amplitude
Ref Level
10.89 dBm
Attenuation
Cr 20.80 dB
Auto Man
Scale/Div
16.80 dB
Scale Type
Log Lin
More
H z VB A kHz eep 16 1 pt: 1073
Copyright 2000-2004 Agilent Technologies 7

150 kHz — 30 MHz (2503 MHz / 6 MHz channel)
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Test Report FCC ID: PHX-MMDS-BASE?2

Spurious Emissions At Antenna Terminals (5W)

¥ Agilent 16:45:46 Aug 17, 2605 Sweep
) Sweep Time
#Atten ] 2831 s
Auto Man
Sweep
Single Cant
Auto Sweep
Time
Horm Acey
Gate
n Off

Gate Setupr

Points
61

B z YEBW 188 kHz . :
30 MHz - 1 GHz (2503 MHz / 6 MHz channel)

% Agilent 16:46:29 Aug 17, 2065 Amplitude

Ref Level
10,86 JdBm

Attenuation
26,00 dB
Ruto Man

Scale/Div
16,60 dB

Scale Type
Log Lin

More
1of 3

Copyright 2000-2804 Agilent Technologies
1 GHz — 2.48 GHz (2503 MHz / 6 MHz channel)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Spurious Emissions At Antenna Terminals (5W)

5 Agilent 16:47:25 Pug 17, 2065 Freq/Channel

Center Freq
14.6006000 GHz

#Htten

Start Freq
2.70000088 GHz

Stop Freq
26.5000000 GHz

CF Step
2.49900@088 GHz
Auto Man

Freq Offset
000060000 Hz

Signal Track
On 0ff

1 MHz VE Hz 1 ot

2.7 GHz —26.5 GHz (2503 MHz / 6 MHz channel)

% Agilent 88:21:13 Aug 18, 2605 Freq/Channel

Center Freq
14.6800888 GHz

Start Freq
2. 700600080 GHz

Stop Freq
26.5000080 GHz

CF Step
2.49900080 GHz
Ruto Man

Freq Offset
B.00000000 Hz

Signal Track
On Qff

Copyright 2000-2804 Agilent Technologies

2.7 GHz - 26.5 GHz (2593 MHz / 6 MHz channel)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Spurious Emissions At Antenna Terminals (5W)

- Agilent 88:24:17 Pug 18, 2065 |Freq/ChanneI

Center Freq
14.6006000 GHz

Start Freq
2.70000088 GHz

Stop Freq
26.5000000 GHz

CF Step
2.49900@088 GHz
Auto Man

Freq Offset
000060000 Hz

ETT”II Signal Track

On 0ff

Hz

Copyright 2000-2004 Agilent Technologies 27

2.7 GHz - 26.5 GHz (2689 MHz / 6 MHz channel)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Second Harmonic Emissions At Antenna Terminals (5W)

% Agilent 89:08:14 Aug 18, 2085 Peak Search

Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

b i m e e AL i it oo, g

Mkr 5 CF

T z More

W1 b VBH § MHz . 1 L of 2
opyright 2000-2004 Agilent Technologies 36

4.992 GHz - 5.38 GHz (2503 MHz / 6 MHz channel / 2 harmonic)

% Agilent #9:86:59 Aug 18, 2605 Freq/Channel

Center Freq
5.20880888 GHz

#Atten B dB

Start Freq
4,900600080 GHz

Stop Freq
D.5@060680 GHz

CF Step
2.49900080 GHz
Ruto Man

Freq Offset
B.00000000 Hz
1

Signal Track
On Qff

Copyright 2000-2804 Agilent Technologies
4.992 GHz — 5.38 GHz (2593 MHz / 6 MHz channel / 2" harmonic)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Second Harmonic Emissions At Antenna Terminals (5W)

% Agilent 88:41:42 Aug 18, 2085 | Peak Search

Next Peak
Hext Pk Right

Next Pk Left

Marker
G.377000000 GHz

Min Search

-58.45 dBm

Pk-Pk Search

i

Mkr 5 CF

- - More

' i~ - ! Hs __ 5 ! - 1 of 2
Copyright 2000-2004 Agilent Technologies 54

4.992 GHz - 5.38 GHz (2689 MHz / 6 MHz channel / o harmonic)

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 149 of 171 10/11/2005



Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Harmonic 3, 4 Emissions At Antenna Terminals (5W)

¥ Agilent 09:07:42 Aug 18, 2085 Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1of 2

H1MHz UBH & Mz

Copyright 2000-2804 Agilent Technologies 46
3™ harmonic of 2593 MHz

- Agilent 89:63:10 Pug 18, 2665 Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of 2

1 MHz VBH 8 MHz 49 50 ms (601 pt
opyright 2000-20804 Agilent Technologies A7
4™ harmonic of 2593 MHz
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Harmonic 5, 6 Emissions At Antenna Terminals (5W)

3 Agilent 89:03:50 Aug 18, 2085 Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

e
T

off

More
1of 2

1 MHz UBH 8 MHz

Copyright 2000-2804 Agilent Technologies 48
5" harmonic of 2593 MHz

- Agilent 89:69:24 Pug 18, 2665 Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of 2

) VBH 8 MHz 49 50 ms (601 pt
opyright 2000-20804 Agilent Technologies 49
6" harmonic of 2593 MHz
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Harmonic 7, 8 Emissions At Antenna Terminals (5W)

% Agilent 89:89:49 Aug 18, 2085 Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref}
Ref A

Span Pair
Span Center

Off

More
1of 2

11 UBH 8 MHz ] ns (601 pt

opyright 2000-2004 Agilent Technologies 50
7" harmonic of 2593 MHz

% Agilent 89:10:17 Aug 18, 2065 Marker

Select Marker
1 2 3 4

#Atten B dB

Normal

Delta

Delta Pair
{Tracking Ref)
Ref &

Span Pair
Span Center

TSR T S A S PR B S

off

More
1of 2

Copyright 2000-2804 Agilent Technologies
8" harmonic of 2593 MHz
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Harmonic 9, 10 Emissions At Antenna Terminals (5W)

% Agilent 89:18:44 Aug 18, 2085 Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref}
Ref A
Span Pair

Span Center

ORI TR, S e VR PRI S it PRI

Off

More
1of 2

BH 1t UBH 8 MHz ns (601 pt
opyright 2000-2004 Agilent Technologies 52
9" harmonic of 2593 MHz

# Agilent 89:06:29 Aug 18, 2065 Marker

Select Marker
1 2 3 4

#Atten B dB

Normal

Delta

Delta Pair
{Tracking Ref)
Ref &

Span Pair
Span Center

T T P T e . =

off

More
1of 2

Copyright 2000-2804 Agilent Technologies
10th harmonic of 2593 MHz
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-BASE?2

FCC Rule Part(s):

2.1055

27.54

Standard:

Test Procedure:

Frequency Stability Test

Measurements required: Frequency stability:

(a) The frequency stability shall be measured with variation of
ambient temperature as follows: (1) From —30° to +50° centigrade
for all equipment except that specified in paragraphs (a) (2) and (3)
of this section.

(b) Frequency measurements shall be made at the extremes of the
specified temperature range and at intervals of not more than 10°
centigrade through the range. A period of time sufficient to
stabilize all of the components of the oscillator circuit at each
temperature level shall be allowed prior to frequency
measurement. The short term transient effects on the frequency of
the transmitter due to keying (except for broadcast transmitters)
and any heating element cycling normally occurring at each
ambient temperature level also shall be shown.

(d) The frequency stability shall be measured with variation of
primary supply voltage as follows: (1) Vary primary supply
voltage from 85 to 115 percent of the nominal value for other than
hand carried battery equipment. (3) The supply voltage shall be
measured at the input to the cable normally provided with the
equipment, or at the power supply terminals if cables are not
normally provided. Effects on frequency of transmitter keying
(except for broadcast transmitters) and any heating element cycling
at the nominal supply voltage and at each extreme also shall be
shown.

Frequency Stability:

The frequency stability shall be sufficient to ensure that the
fundamental emissions stay within the authorized bands of
operation.

47CFR27.53(1)(3)

The frequency stability of the NextNet Wireless Base Station Unit
fundamental oscillator is derived from the on board 20 MHz
TCXO. Since each radio channel operating frequency is
synthesized and referenced to the 20 MHz TCXO, only one
channel will be reported for frequency stability as all channels will
have the same frequency characteristics. The emissions 1 MHz
above and below the channel band were recorded to show

NextNet® Wireless, Inc.

9555 James Ave. South Suite 270

Bloomington, MN 55431
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-BASE?2

compliance to the emission limit of 47CFR27.53(1)(3). The
emission power 1 MHz above and below the channel edge was
measured by utilizing the adjacent channel power function in the
spectrum analyzer. The transmitted signal was recorded for
frequency changes due to temperature variation and input voltage.

Test Set-Up:
Voltmeter Temperature
Probe
Power
Supply Temperature Chamber
Computer DuUT
Ethernet
Switch
L 1308dB Spectrum
Analyzer
|
Frequency Stability 2W Test Setup
Voltmeter Temperature
Probe
Power
Supply Temperature Chamber
Channel
Computer DUT Filter
Ethernet
Switch
L 1308dB Spectrum
Analyzer
|
Frequency Stability 5W Test Setup
NextNet® Wireless, Inc.
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Test Report

FCC ID: PHX-MMDS-BASE?2

Frequency Stability Temperature Variation Test Results

Test Conditions:

Frequency = 2575 MHz

Supply Voltage: 48.0 VDC Nominal
Temperature: —30° C to +50° C in 10° C increments

Test Results: Passed Temperature Variation 2-Watt Channels
2W Adjacent Channel Power Method 2575 MHz 6 MHz BW
Lower Upper . .
Adjacent | Adjacent Spec Lower Upper T_i?/\;itr. ITJeps;;tr.
Temp ° C |1 MHz Bin| 1 MHz Bin (dBM/MHZ) Margin Margin Adjacent | Adjacent
Power | Power (dB) (dB) | 1 MHzBin | 1 MHz Bin
(dBm) (dBm)
-30 -22.00 -22.39 -13 -9.00 -9.39 Complies | Complies
-20 -22.47 -22.75 -13 -9.47 -9.75 Complies | Complies
-10 -21.78 -21.51 -13 -8.78 -8.51 Complies | Complies
0 -22.94 -22.95 -13 -9.94 -9.95 Complies | Complies
10 -22.26 -21.87 -13 -9.26 -8.87 Complies | Complies
20 -21.68 -21.45 -13 -8.68 -8.45 Complies | Complies
30 -21.86 -22.20 -13 -8.86 -9.20 Complies | Complies
40 -21.47 -21.33 -13 -8.47 -8.33 Complies | Complies
50 -21.60 -21.09 -13 -8.60 -8.09 Complies | Complies
Test Results: Passed Temperature Variation 5-Watt Channels
5W Adjacent Channel Power Method 2593 MHz 6 MHz BW
Lower Upper . .
Adjacent Adjacent Spec Lower Upper Il?_i?/\l;eltr' TjepS;;tr'
Temp °C | 1 MHzBin | 1 MHz Bin (dBM/MHz) Margin Margin Adjacent Adjacent
Power Power (dB) (dB) 1MHz Bin | 1 MHz Bin
(dBm) (dBm)
-30 -24.39 -20.07 -13 -11.39 -7.07 Complies Complies
-20 -21.49 -21.23 -13 -8.49 -8.23 Complies Complies
-10 -18.07 -21.00 -13 -5.07 -8.00 Complies Complies
0 -20.06 -23.46 -13 -7.06 -10.46 Complies Complies
10 -15.51 -17.86 -13 -2.51 -4.86 Complies Complies
20 -16.93 -16.22 -13 -3.93 -3.22 Complies Complies
30 -17.48 -18.32 -13 -4.48 -5.32 Complies Complies
40 -18.61 -20.32 -13 -5.61 -7.32 Complies Complies
50 -15.33 -18.97 -13 -2.33 -5.97 Complies Complies
NextNet® Wireless, Inc.
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Freq. Stability Temperature Variation Spectrum Analyzer Plots
(2-Watt)
H# Agilent 13:39:30 Pug 18, 2005 Freq/Channel

Center Freq
257500008 GHz

Ch Freq 2575 GHz Trig Fres
Adj Channel Power

StartFreq
2.57075008 GHz

Stop Freq
2.57925008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

T noar Signal Track
s o o On Off

Copyright 2000-2004 Agilent Technologies
-30°C
- Agilent 14:46:19 Aug 18, 26065 Freg/Channel
A
Ch Freq 2575 GHz Trig Fres

Adj Channel Power I

Center Freq
257500008 GHz

StartFreq
2.57075008 GHz

Stop Freq
2.57925008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies

-20°C
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2-Watt Frequency Stability (Cont’d)

4 Agilent 15:34:11 Aug 18, 2065 Freq/Channel

Center Freq

Ch Freq 2.575 GHz Trig Fres | 5 cocappon GHz

Adj Channel Power

StartFreq
2.57075008 GHz

Stop Freq
2.57925008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies
-10°C
- Agilent 16:19:38 Rug 18, 2065 Freq/Channel

Center Freq

Ch Freq 2.575 GHz Trig Fres | 5 cocappon GHz

Adj Channel Power

StartFreq
2.57075008 GHz

Stop Freq
2.57925008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies

0C

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 158 of 171 10/11/2005



Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2-Watt Frequency Stability (Cont’d)

4 Agilent 16:52:00 Aug 18, 2005 Freq/Channel

Center Freq

Ch Freq 2.575 GHz Trig Fres | 5 cocappon GHz

Adj Channel Power

StartFreq
2.57075008 GHz

Stop Freq
2.57925008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies
+10° C
5 Agilent 89:07:21 Pug 19, 2065 Freq/Channel

Center Freq

Ch Freq 2.575 GHz Trig Fres | 5 cocappon GHz

Adj Channel Power

StartFreq
2.57075008 GHz

Stop Freq
2.57925008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

- — — Signal Track
E 'EI?EF'S_HI_ts :__ “Hz ) . E ) 2 I.'._- On w

Copyright 2000-2004 Agilent Technologies

+20° C
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2-Watt Frequency Stability (Cont’d)

4 Agilent 10:33:39 Aug 19, 2065 Freq/Channel

Center Freq

Ch Freq 2.575 GHz Trig Fres | 5 cocappon GHz

Adj Channel Power

StartFreq
2.57075008 GHz

Stop Freq
2.57925008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies
+30° C
- Agilent 11:17:37 Rug 19, 2065 Freq/Channel

Center Freq

Ch Freq 2.575 GHz Trig Fres | 5 cocappon GHz

Adj Channel Power

StartFreq
2.57075008 GHz

Stop Freq
2.57925008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

- = Signal Track
Resus 1550 i - s (R -

Copyright 2000-2004 Agilent Technologies

+40° C
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

2-Watt Frequency Stability (Cont’d)

- Agilent 11:55:26 Rug 19, 2065 |Freq/Channel

Center Freq
257500008 GHz

Ch Freq 2575 GHz Trig Fres
Adj Channel Power

StartFreq
2.57075008 GHz

Stop Freq
2.57925008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
Hz B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies 29

+50° C
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Freq. Stability Temperature Variation Spectrum Analyzer Plots
(5-Watt)
# Agilent 09:21:13 Pug 22, 2005 Freq/Channel

Center Freq

Ch Freq 2.593 GHz Trig Fres | 5 co3pppon GH=

Adj Channel Power I

Center 2.593000000 GHz Start Freq
2.58875000 GHz

Stop Freq
2.59725008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies

-30°C

- Agilent 10:19:57 Rug 22, 26065 Freg/Channel
-
Ch Freq 2.593 GHz Trig Fres

Adj Channel Power I

Center 2.593000000 GHz Start Freq
2.58875000 GHz

Stop Freq
2.59725008 GHz

Center Freq
2.59300008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies

-20°C
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

5-Watt Frequency Stability (Cont’d)

4 Agilent 11:15:32 Aug 22, 2065 Freq/Channel

Center Freq

Ch Freq 2.593 GHz Trig Fres | 5 co3pppon GH=

Adj Channel Power I

Center 2.593000000 GHz Start Freq
2.58875000 GHz

Stop Freq
2.59725008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies
-10°C
- Agilent 11:58:82 Rug 22, 20065 Freq/Channel

Center Freq

Ch Freq 2.593 GHz Trig Fres | 5 co3pppon GH=

Adj Channel Power

StartFreq
2.58675008 GHz

Stop Freq
2.59725008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies

0C
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

5-Watt Frequency Stability (Cont’d)

% Agilent 13:02:32 Aug 22, 2005 Freq/Channel

Center Freq

Ch Freq 2.593 GHz Trig Fres | 5 co3pppon GH=

Adj Channel Power

StartFreq
2.58875008 GHz

Stop Freq
2.59725008 GHz

CF Step
1.00066688 MHz
| Auto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies
+10° C
5 Agilent 14:05:84 Rug 19, 2065 Freq/Channel

Center Freq

Ch Freq 2.593 GHz Trig Fres | 5 co3pppon GH=

Adj Channel Power

StartFreq
2.58675008 GHz

Stop Freq
2.59725008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies

+20° C

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 164 of 171 10/11/2005



Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

5-Watt Frequency Stability (Cont’d)

4 Agilent 15:00:02 Aug 19, 2005 Freq/Channel

Center Freq

Ch Freq 2.593 GHz Trig Fres | 5 co3pppon GH=

Adj Channel Power

StartFreq
2.58875008 GHz

Stop Freq
2.59725008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies !
+30° C
2 Agilent 15:58:280 Rug 19, 2065 Freq/Channel

Center Freq

Ch Freq 2.593 GHz Trig Fres | 5 co3pppon GH=

Adj Channel Power

StartFreq
2.58675008 GHz

Stop Freq
2.59725008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies

+40° C
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

5-Watt Frequency Stability (Cont’d)

- Agilent 16:52:80 Rug 19, 2065 |Freq/Channel

Center Freq
2.59300008 GHz

Ch Freq 2.593 GHz Trig Fres
Adj Channel Power

StartFreq
2.58875008 GHz

Stop Freq
2.59725008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
000060008 Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies 29

+50° C
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Exhibit 6

Test Report

FCC ID: PHX-MMDS-BASE?2

Frequency Stability Supply Voltage Variation Test Results

Test Conditions:

Frequency = 2575 MHz (2W Channels)
Frequency = 2693 MHz (5W Channels)

Temperature = 20 C

Supply Voltage Variation

Source Input Voltage Specification: 48.0 VDC nominal

Test Voltage Range = 0.85 x 48.0 =40.8 VDC lower limit

1.15 x 48.0 = 55.2 VDC upper limit

Test Results: Pass Temperature Stability, Supply Voltage Variation
(2W Channels)
2W Adjacent Channel Power Method 20° C 2575 MHz
Lower Ubber
Adjacent pp Result: Result:
Source Adjacent Lower Upper
1 MHz . Spec . . Lower Upper
Voltage . 1 MHz Bin Margin Margin . ;
(vdc) Bin Power (dBm/MHz) (dB) (dB) Adjacent | Adjacent
Power (dBm) 1 MHz Bin | 1 MHz Bin
(dBm)
40.8 -22.53 -22.62 -13 -9.53 -9.62 Complies | Complies
48.0 -22.51 -22.75 -13 -9.51 -9.75 Complies | Complies
55.2 -22.32 -22.57 -13 -9.32 -9.57 Complies Complies
Test Results: Pass Temperature Stability, Supply Voltage Variation
(5W Channels)
5W Adjacent Channel Power Method 20° C 2593 MHz
Upper ] ]
Source .Lower Adjacent Lower Upper Result: Result:
Voltage | Adiacent 1)\ gin | SPeC Margin Margin Lower Upper
(Vdc% MHz Bin Power (dBm/MHz) (dlg) d 3) Adjacent Adjacent
Power (dBm) (dBm) 1 MHz Bin | 1 MHz Bin
40.8 -17.03 -16.29 -13 -4.03 -3.29 Complies Complies
48.0 -16.96 -16.17 -13 -3.96 -3.17 Complies Complies
55.2 -16.92 -16.16 -13 -3.92 -3.16 Complies Complies
NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Frequency Stability Voltage Variation Spectrum Analyzer Plots
(2-Watt)
3 Agilent 83:31:36 Rug 19, 26685 Freq/Channel

Ch Freq 2.575 Gz Trig Free 2‘5:?‘?5";@9@%5 S

Adj Channel Power

StartFreq
257875008 GHz

Stop Freq
2.57925088 GHz

CF Step
1.0000606066 MHz
Auto Man

Freq Offset
A.B0a00008 Hz

Ref Bk dBc Lowe die Hpper Signal Track
1.888 MHz -G4. —C4.64 U Off

Copyright 2000-28084 Agilent Technologies
40.8 VDC/20° C

s Agilent §9:33:10 Rug 19, 2005 Freq/Channel

A
Ch Freq 2575 GHz Trig Fres

Adj Channel Power I

Center Freq
257500008 GHz

StartFreq
2.57075008 GHz

Stop Freq
2.57925008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies

48.0 VDC/20° C
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-BASE?2

2-Watt Voltage Variation Frequency Stability (Cont’d)

4 Agilent B3:32:33 Aug 19, 2805

Ch Freq
Adj Channel Power

2.375 GHz

|Freq/Channel

Center Freq

Trig Free |  cooppang Ghz

StartFreq
2.57075008 GHz

Stop Freq
2.57925088 GHz

CF Step
1.0006060688 MH=z
Auto Man

Freq Offset
ey 0.00000000 Hz

b 18
1.888 MHz -

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies

55.2 VDC/20° C
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

Frequency Stability Voltage Variation Spectrum Analyzer Plots
(5-Watt)
i Agilent 14:06:20 Pug 19, 2005 Freq/Channel

Center Freq
2.59300008 GHz

Ch Freq 2.593 GHz Trig Fres
Adj Channel Power

StartFreq
2.58875008 GHz

Stop Freq
2.59725008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies

40.8 VDC/20° C

- Agilent 14:06:43 Aug 19, 26065 Freg/Channel
-
Ch Freq 2.593 GHz Trig Fres

Adj Channel Power I

Center Freq
2.59300008 GHz

StartFreq
2.58675008 GHz

Stop Freq
2.59725008 GHz

CF Step
1.00066688 MHz
Ruto Man

Freq Offset
B.BAABARAA Hz

Signal Track
On Dff

Copyright 2000-2004 Agilent Technologies

48.0 VDC/20° C
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Exhibit 6
Test Report FCC ID: PHX-MMDS-BASE?2

5-Watt Voltage Variation Frequency Stability (Cont’d)

- Agilent 14:87:11 Aug 19, 2065 |Freqfthannel

Center Freq

Ch Freq 2.593 GHz Trig Free| 5 co3ap000 Gz

Adj Channel Power

StartFreq
2.58875088 GHz

Stop Freq
2.59725008 GHz

CF Step
1.00000888 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

Copyright 2000-20804 Agilent Technologies

55.2 VDC/20° C
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